





fiﬂureo are repregented bj the 1etters set opp0e1te below. b

enecked and 1f not correetly transmitted the error detected.-

"words, can be: cendensed into one by the -use er the proper code werds as given below.

TLLEGRAPHIC “OUL

DI For convenience and economy Hhen orderinﬂ parts by telegram, eode wordo may be used for
each part number. This code isimade up. of: a combination of 1etters least likely to be mixed in aendinb. The

- \'Hyphen'(éi -2

2 - 3'

o ] 1Thus, part nunber 35252 would be'transnitted as five aeperate uords (three, rive, tuo,
five, twol, whereae, by the useiol the:code,. the number could. be transmitted as one word. (JBMB}. bo not
order parts by code unless the order is sent by tolegram :

: ; Jnerever letters of the alphabet appear'in 2. part nunber, use the hyphen (eoee letter Z},
to separate the prefix_or sufrix from the numerals._(anmple A¥=9740 would rea d.AJE&QKY)

: iithin the Unitei States, pert nunbers up o Tive digits may now be sent 25 one werd, S
(Example 35262}, without: recourseito éoding nowever, in the'case of foreipn wires and eables, eeeh nunber
1s considered as a seperete word wnieh makes the use.of. eeding hiahly desirable.

5 In sending wire orders, it 19 1mportant that a one—word deecription of the pars wanted be
speciried arter each part numberi .In event the message 1is received with incorrect part number, it will ‘help
us to ascertain the part actually. required., Sonfirm- each telegraphic order by nail in erder that it naj be :

Shipping or otner 1nstruetions in the body of a telegram which normally consists ei many

hip by Air nx regei : _THL
Ship. to; me (us)" vy’ Eypress
Ship:by bxpress to .

$hip to:me. (us})’ by %ail

‘Ship by ¥ail to ' - s
.Ship to me {us) by" Freiunt
‘Ship. by Freight to e )
f#henand now ¢id you. ship parts on mw (our) order
sihen and how will you.ship parts orn' my (eur) order
‘Cancel my (our) parts order: .. .

-Add o my {our) parts order
Duplicate shipment el my {our) - order

f:ﬁl-:'aﬂjii'l.

Camshaft...
Clutch, Englnes..... ..
Clutch, Steering......

Crankease.. ..
Crankshaft... ... .00
Cylinder BlocK..cuee..
Sylinder Headis ' ivsernaniaasivivasinnavioe

B e s ee it e svrrenaesngersnasssnasnenvasess 7Ll

Electrical System...
Engine Heater...J......

ENG1ne SUPPOTTy«sivsseisiesiis oes L B

Exhaust Hanifold.....'u

Front Fenders.........'
Front Track Idler.....qs.
Fuel Filter.acovarueasssiis
Fuel ManifoldS...evevvveis
Fuel Pumpicveveverrveres
Fuel Tank and Lines.i......

Gear Shift..l .. ... .. e il T
GOVEIMIO e s s s ssanenonsessssasnesnsensscasseansds 15
Grease GlNS v veserurrensreaanras ceerans .- B5,86,87

Grousers...............................;........ B2
Hoodswuanons esraenan eneanaas Parasesssesns erees 77

- Power Pulley. . i.. o v iniiiii B
P HOOK. o oy i v i ees i in e ienaan B R £ 1

S Pumpyh Lubrieating Olliv v iee v iarviviins. 25
s Pumpy Water......aoiaans P B X

_ oL I N D EX -
Name - ' PagE' f' Name |
AIr Cleener.i..... 31 . Hour Meter..;}g....;..
Alr Heater,....s o crevaeas 37 = Injector... . .. il
Balance Shaft....... ereves 10 0 Injector Control.........
Bevel Gear.... . e ase e wBLN L Instrumentsey .ol li i
Blower....... e e e e . 13- lanifold, Exhaust......... i
BrakeS....... Fiveeesssea.. 57,58 kanifolds, Fuel......... . 0000000
1) =Y A LR R - S Manifold; Hatersee vanennnnns

Master Clutche.svursves.n
Mesgter £lutech Control..

HULflerss e viveene reesesie
0Ll Cooler V' viiteerrann .
011 Filtersi.vevvavesnn.
Oil-Pump...;.t..;;;.....
Piston...... vy e o Veras

1 (= I eaae 17

Pusher,; Front.....vviiviiivrrsnncrasnnenceens 83
Radieter..................... ........ carrrees B89
Radiator Shell....... NI TNy
Rear Fenders......

Seat.....;........;.................

SEEEring CIULCH. «vveeernrevnsnnnsnenersnseses 51 0
Steering Clutch CONLIola..cuveneerrennaaas “55:
Street Plates......... cheecsssseraernassen

TooL - Lauipment, .o vevnereveaursasensinannns

LBy e s ety e i uriivntsrassancnconnas resess

TracK. RELeESB s st rerirrerivrnesnerernnns .

Track Support Roller....cocevevvannns crasaans

Transmission Case and Covers............. ‘e
: Transmission GearS..cv.ceeresrsrassassaraes

" TrUCK Frameesssvivresrrervnssrssanncnssaasass 6L
"Truck Wheel.s e aneiveiiriiosiiannsiesranaass 65

Valve dction.eeeeeecenon... bressidaesieaiises B
Hater Hanifoldeseesevrvrrrivresnsoiosraannans 29
Hater PUDe v vesvsvonannsnessnreersvevenssas 11




PO OA @

FTEEPE VOO0 E0e08e d

PLATE

(I CY-LINDER BLOCK AND CRANCASE



=
ct
®
=)

g

B TS St S S e e T e VNP NN P Ay A

[~

EES556EE

mmﬂmmpmmwi

Part
Number
5155332
5151595
5151414
5151154
5150572

5150130
5i5ll122
5151576
5161159
5154969
210129

044471

5150013
5153139

040400

911115 ¢
5163117

515G020 -
5150023
5150024 -

903626
910803

5153241
L 901666

912725
5150054

5150085
5154688 .

910806
35439

910804
041611

911041

910804

olg24s.

911041

5150067

040428
911041
910804
35439
910804
5150060
35439
910804

5152878 -

35220
910808
35439
910806 .
5150410

516007L

_ e e S - b e
F QO = i 2 GG o 4 2010 310 1 -1 €0 0 B0 D0 R 0 20 B0 i 11 B0 00 00 10 Q00 D0 03 €0 i bl 14 5 £ G D000 O G 00,1 =2 124t 0 D0 b bt 2 <0 =2 3 i DO D000 S s o 20 10 20 03 I P i i w3 O b2

Name

© Pipe Plug 1/2" Sq. Hd.
' Hex Capscrew
. Lockwasher 3/8"

.. Lockwasher . /8" Heaw
<77 Hex Capscrew 3/8" .F‘. X 3-3/4"
/Hex Nu% 3/8" N.F.

. Lockwasher 1/2“ Heavy
“Capscrew 1/2" x 1"

CYLINDER BLO”Y ANE "HﬁNK“ASE
: (See Plate 1) .

Cylinder Block Assembly (Includes items 3 to 18 inclusive)
Cylinder Liner :

Main Bearing Cap )

Hain Bearing Cap Stud

Kain Bearing Cap Nut

Coster Pin 1/8
cup Plu% 1-1/4" -
Brass Pipe ?1ug 1" Countersunk

Pipe Plug 1/47 Slotted

Pipe: Plug 3/8" Countersunk. .- :

Brass Pipe Pluﬁ /2" Coantersunk-

Pipe Flug 1/8" Slotted:

011 Hole Plug 5/16". Diameter:

011 Hole Plug 3/8" Diameter

Dowel Pin (For Flywheel Housing and Froni Cover)

Cylinder Head Stud

Alr Box Drain Tube with Nut(For En 1nes Prior Lo #6718622, ordsr 044471 Elbow also)
Elbow Fitting EDiscontinued on kn #6712622

Elbow Fitting (Effective with Eng ne 6712622

Cylinder Head Stud Hut

Handhole Cover Bolt 3/8" x 2-1/4"

Handhole Cover Bolt Gasket

Flat Washer 3/8"

Handhole Cover

Handhole Zover Gasket

Water ilole Cover .

Water Hole Cover Gasket

Hex Capscrew 5/18" N.C, x 3/4"

Lockwasher 5/18" Heavy

Flywheel Housing Assembly {Includes urankshart 01l Seal 5150846 and items 29, 30 -
Pipe Plng. 1" Countersunk In item 28 . : ard 38},

Flywheel Housing Gasket (large)

Flywheel. Housin§ Gasket {(Small) ., : :
172" N.C. X 3-1/4" :

Lockwasher 1/2" Heavy Housing to Block

Capscrew: 3/8" x 1 S

Heavy

Capscrew: 3/8" X 3-1/2"

Hex Nut:. 3/8" N.F,

Houéing'to Plate

Lockwasher: u/B“
S_lyll

?:-Capscrew /8" x

Lockwasher 5/8" §eavy :
i .

Eggkggggg§ewz/gﬁaﬂegﬁi' x 1-1/8 }*Housing to Idler Gear Hub
Pipe Plug 3/4 Standard (011 Drain)
Fiywheel Housing Cover (large}
Flywheel Housin Caver Gasket
Hex Capscrew 7/16" N.C. x 1"
Loclwasher ?/16“ Heavy
Capscrew 1, 1-1/8"
Loclwasher 1/2“ Heavy

imder Block knd Plate Gasket
F{ywheel Housing Star Cover
Flywheel Housing Cover Gasket
Capscrew 3

§ .
Hex Nut 3/8" N. P. . E _
Losimasher - 3{8“ Hea ) ffective with Tractor HD14-355

Capscrew 3/8

Locikwasher 3/8" Heavy
Cyllimder Block End Plate - Rear
Capscrew 3/8" x 1%

 Lockwasher 3/8" . Jf End Plate to Block

Cylinder Blocg Lnd Plate - Front
Capscrew 1/2° 1-1/8"

End Plate to Block

Lockwasher 1/2“ Heavy

Balance Weight Cover

Balance Weight uover Gasket

Capscrew 3%8" X 2

Lockwasher (8“ vg

Capscrew 3/8" l 7/ "

Lockwasher 3/8”

Hex Capscrew (8“ x 3—1/2“ -

Lockwasher 3Z/B" Heavy

Crankshaft Front Cover Assembly (Includes Crankshaft Oi1 Seal 5153573)

Cranksha £t Front uover Gasket

Hex Capscrew 1(2 N C. x 2-1/4"

Lockwasher 1/2"

Hex Capscrew 3{8“ N F, x 3/4"

Lockwasher 3/B" Heavy

0il Level Gauge Rod .

011 Gauge Rod Gulde

011 Pan ~ Upper (Discontinued on Engine #6711077 Items 61 to 65 can be use?
1 Pan - Upper nstead

011 Pan Handhole Cover

il gggsgﬁgghOIe}g?vef Gasket . Ltfective with Englne £6711077

Lockwasher &, 16
Pipe Plug 3/4" Standard




.. Part .
- lumber

5150117
003772

916803

5155153
5153256
ooETTe
910803
911074
912726
912046
204260

" oYLINDER BLOSK AND CRAKKCASE (Contimved)

Name. -

011 Pan Gasket - Upper : :

Hex Capscrew B/1G" Imu x 1“

Lockwasher 5/16" _ .-

011 Penr - Lower . -

011 Pan Gasket - Lower

Hex Capscrew 5/16" K.C. x 1% . 2
Lockwasher 5/18" ’

900 Street k11 3/4* (biscontinued on tmctor I{.)14 122)
Pipe Plug 3/4" Square nead.

drass Pipe Pluz 1" Jountersunk (Discontinued) -
Pipe Flug 3/8" Jountersunk (For extr'a Oil uooler Pads)

5668686 66

Part

Ite:n Mumber Qty. hame

=3O o O DO b

l

5152744
910250
5150069
5153289
5152615
5150267
28775
5152915
5152979
5153562
5153574
5150017
5151309
5153583
5153575
5154880
5155624
5155926
5165928
5164679
5155925
5155987
5165929

R e H e e GO PO OORD DI

PLATE 2 - CRANKSHAFT AND FLYWHEEL. "o

CRANKSHAFT AND FLYWHEEL

Jee Plate 2 Part SRR
( )Item Number Qfy. Name

Crankshaft Assembly{incl.Item 2 & 3) 12 - 5150846 « 1 Rear 01} Seal

Pipe Plug 1/8" Slotted In ttem 1 13 515337Y3 1 - Front 01l Seal

Dowel ' 14 © 5151420 1 0il Seal Spacer

Flywheel Assembly (Inciudes 1tem 5) 15 8150174 1 - Front 011 Slinger :

Flywheel Rinz Gear (In iten 4) 16 51581217 1  Qil Pump Drive uprocket

Flywheel Bolt : 17 805123 1 #9 vWoodruff Xey :

Lockwire 10" Long 18 5150516 1 = Crankshafi Gear

Bearing -~ Upper (Standard size) 19 5150710 1 Cranksphaft Jear 0il Slin*er

Bearing - Upper (.010" Undersize) 20 { 5150271 6. Crankshaft Sear Bolt ™

Bearing - Upper (.020" Undersize) 910804 6 Lockwasher 3/8" Heavy '

Bearing - Upper (.030" Undersize) 21 042401 1 Fan Drive Pulley

Bearing - Lower (Standard size) 22 911201 © 2 Woodrurf Key "E®

Bearing - Lower (.010" Undersize) 23 040101 1 Washer

Bearing - Lower .(.020" Undersize} 24 5153623 -1 Crankshaft Bolt

Bearing - Lower {.030" Undersize} 25 040835 1 Pilot Bearing Oiling Wick

Rear Bearing - Upper {Standard size) 26 5153835 1 Wick Holder (biscenglne #671924)
1

Rear Bearing - Upper {.010" Undersize) 27 (40834
Rear Bearing ’ .

Rear Be
Rear Be
Rear Be

Rear Bearing
" Rear Bearing

Wick Holder (Bff.engine #671924})
Upper (.020" Undersize) L R

aring - Upper (.030" Undersize).
aring - Lower (Standard size)
aring

Lower {.020" Undersize)
Lower (.030" Undersize) -

[T T O O S |

(
(

Lower § .010" Undersize)
(.0



@) (15 (10

2T, ETTTLETFES \11!.11

F’LATE 3 - P!STON AND CONNECTNG ROD

PISTON AND CONNESTIMG ROD o

Part : R (See Plate 3)
Item Number aty. Name . : T
1 5153773 5. Piston Assembly (mot serviced.. Order items 9 and 12)
2 5153556 6 Piston gln {Not serviced. Order item 12)::
3 5150103 12 Piston Fin Cap - : ] v
4 5150098 Piston Pin Bearing Outer Race .. . Rgglacement ésd Discontinued on
5 5150098 Piston Pin Bearing Roller E?déieﬁgﬂﬁgnge . engine #6711148
6. 5150097 Piston Pin Bearing Gulde-Ring 12 and 13. ?
7 5150099 Piston Pin Bsaring Retaining Ring 2 .
8 5153418 Connecting: Rod Assembly {(Not serviced. Order item 13)
2] 5154439 Piston Assembly (Includes items 10 and 11}

10, 5158592

Piston Pin Retainer In item 9 - o
11 5153562 Piston Pin Lock Ring . Errective with
12 - 5153580

Piston Pln engine #6711148
Connecting Rod Assembly (Includes itens 14 to 19) .
Cornecting Rod Bushing (In item 15) ;

Connecting Rod Spray Nogzle ) )
Comnecting Rod Orifice. 7/16" Diameter : : s
Comnecting Rod Bolt " : In items 8 and 13
Conrecting Rod Bolt Nut. =

Cotter PIn 3/32" x 1" .

Connecting Rod. Bsaring - Upper ‘Balf

Comnecting Rod Bearing - Lower Halr

Piston Compression Ring

Piston 01l Control Ring (S-piece)

13 5154552
14 5151350
18 5150140
16 5154360
17 5150094
18 5150085
19 90080

20 - 5150106
21 5151528
22 5154144
23 5150105

s

In view of the removable sleeve construction of this engine, oversize Plstons or Rings are not supplied.
When appreciable wear occurs, new standard size parts should be installed. Owmers mey take advantage of
the special offer on the kEngine Repair Kit listed below-_

ENGINE RLPAIR KIT ﬁ041783 s

1 - 5151585 <Cylinder Liner 1 - 5153590 Piston Pin . 2 -~ 5150105 01l Control Ring
1 - 53154419 Pilston Assembly 4 - 5154144 Compression Ring

The individual parts of this Kit are marked for 1dent1fication purposes and cannot be returned for credit
excepl as & complete unlt, 1in the original box, and with the parts in good condition and free of rust,

Oversize Piston Plns are not avallable. New standard size Pins and Bushings should be installed when
appreciable wear occurs,




S NOILDY IATVA ANV QvaH Y3IANIIAD ~ #  3Llvid

BEOEDORPENE POOBOO O G
R /) /@

OJOX01010XC

DNISHOH

ﬁ TIIEMA™S

B —

I IRELT

ojclelc @eae& POOOOOOLEOOEORBOO DD




Item
1

CRINAE D

Part
Hurber

5151267
5151741
5150288
5150041

- BIHOGTS
904260 -

813044

11913049
5150045

5153979
5183976
S153737
5150289
5150292
5150291
5150280
5150298
205656

904204

5150295
5150301
5150300
5150302
51503035
5150299
5151601
5150304

5150306 -

5150515
5150510
5150518
5150519
5150512
5150514
5150513
5150511
5150322
5150324
5150325
5150383
5150329
5150330
5150333
900806

5150050
5150061
51500562
041918

904207

5150268
5150269
905655

904204

PE PP HE
ABRNVDONRPP AR HHONOODRO00®

CYLINDER HEAD AND VALVE ACTION

{See Plate 4)

Name .

Cylinder Head Asszembly (Includes items 2 to B; also Iaalfold and: Injectcr

Exnhaust Valve:Inserd
Exhaust Valve Guide
Injector Hole Tube

Injector. Bols Tube Packing In item'1

"Pips Plug 3/8 Ctsks

Brass.Pipe. Plug. 3/4" Ctsk.

Brass Pipe Plug 3/8" Slotted
Cylinder Head Gasketb

Cylinder Head 0il Gasket - Side Piece
Cylinder Eead 0il Gasket ~ End Piece
ixhaust Valve. .

mxhaust Valve Spring

- Valve Spring Seat

Valve Spring. Cap

Valve Spring Cap Lock {IHialf only)
Cam Reller Guide

Hex Capacrew 1/4" N.0. x 5/8"
Lockwasher 1/4" -

Cam Roller Follower Assembly {Separate parts are not serviced)

Cam Follower: Spring

Cam Follower Spring Seat - Lower
Jam Follower Spring Seat - Upper
lUpper Spring Seat Retainer

Push Rod

Fush Rod Lock Nui

Valve Rocker Arm and Clevis Assembly - Left
Valve Rocker Arm and Clevis Assembly - Right
Injector Rocker Arm and Clevis Assembly (Includes items 30 to 35 inel.):

Include 1fems 2% and
52 to 35 inclusive

Valve Rocker Arm Bushing - Large (In items 26 and 27)

Injector Rocker Arm Bushing - Large

Injector Rocker Arm Ball and Seat Assembly}

Push Rod Clavis
Push Rod Clevilis Pin

In item 28

in items 26, 27 and 28.

Push Rod Clevis Pln Bushing Not serviced separately.

Rocker Arm Bushing - Small
RHocker Shaft . .
Rocker Shaft Bracket
Rocker Shaft Bracket Bolt
Rocker Arm Cover .
Rocker Arm Cover Gasket

Rocker Arm Sover Bolt Assembly (1l-knob; l-stud; i-pin)

Rocker Arm Cover Boit Washer
Cotter Pin 2/8" x 1

Engine Lifter Bracket - TFront’
Engine Lifter Bracket - Rear
Ingine Lifter Bracket Gaslket
Hex Capscrew 7/16" N.C. x 1—1/2"
Lockwasher 7/16" :
Governor Hole Cover:

Governor Heole Cover Gasket :

Hex Capscrew 1/4" N.C. x 1/2"
Lockwasher 1/4"




-~ . o . . : ;g;;mgg'.'ggﬂ.bﬁ ) FL,.ATE.

PLATE 5 - CAMSHAFT, BALANCE SHAFT AND IDLER GEAR

CAMSHAFT, BALANCE SHAFT ANy IOLER GEAR
{See Plate 5} R

Part . -
Iten Numbsr Qty. Name
1 5153951 2 Camshaft and Balance Shaft Bnd Hearing - Plain
2 5153954 2 Camshaft and Balance Shaft Bnd Bearing - Grooved
% 13058 12 Hex Capsecrew 3/6" N.C. x 1-1/4" -
910804 12 Lockwasher 3/8" Heavy - S
4 5150025 10 Camshaft Intermediate Bearing (Half only) -
5 5150026 10 Camshaft Intermedlate Bearing Lock Ring
8 5150027 5 Camshaft Intermediate Bearing Lock Bolt
7 5151988 1 Camshalt .
8 5150379 1 Camshaft Gear
9 5180397 1 Balance Shaft
10 5150380 1 Balance Shaft Gear
11 5150080 4 Rear Balance Welght (Small)
12 yU-3188 4 Capscrew 3/8" x 1-1/2"
13 5150074 2 Front Balance 'Nei%ht Assembly {Separate parts are not serviced)
14 905126 4 #15 Woodruff Key (Discontinued on engine #671962)
15 5163914 4 Special Low Woodruff Key (Effective with engine #671962)
16 5154318 4 Kut
17 51526814 1 Idler Gear Assembly (Includes item 18, Bushing is not serviced separately)
18 040398 2 Dowel Pin 3/16% x 1/2" (In item 17)
19 5150273 1 Idler Gear Spacer
20 5150274 1 Idler Gear Hub and Dowel Assembly
21 5150277 1 Spacer and Dowel Assembly
P AM-8801 2 Hex Capscrew 1/2" N.C. x 2"
10808 2 Lockwasher 1/2"

10



-
(<2
o .
8

D b bt e e b
qmm#mmwommqmcnémmwl

[
©m

FA IR
O

Npoom
SRBREER

Pmy

—*—

Part
Number
5151410

5160438
1262039

5150182

911040
910802

5150187

5150188
904260
5151412
5151411
5153443
040428
040429

040430

040431
5153474
042988
5150184
5153662

5150183
803771
910803

5150858’

913256

5153560 -

5163756
5150191
5150162
205662

g

B b2 S b b b O3 QA ol ol ol el ol o b ol ol ol R g

PLATE 6 - WATER PUMP
WATER PUMP .
.+ (See .'Platt? 8}

?fater Pump Assembly {COnsists of items 2 to 19 1nclusive)
Water Pump Body - R

bDrain Cock S

Water Pump’ Body Cover Stud

Hex Nut 1/4" N

Lockwasher 1/4"

Water Pump Body Cover :

Water Pump Body Cover Gasket . o . :

Pipe Flug 3/8" Countersunk

Water Pump Impeller and Seal Assembly (Items 10 to 16 1nclusive)
Water Pump Impeller onily

Water Pump Seal Washer ¢

Water Pump Seal (Neoprene) S

Water Pump Seal Clamp Ring in item 9 -

Water Pump Seal Spring - O -

Water Pump Seal Spring Guide ..

Water Pump Seal Retaining Cup

Water Pump Shaft and Bearing Assembly

Water Pump Shaft Snap Ring -

Water Pump Shaft Coupling

Water Pump Gasket

- Hex Capscrew  5/18" N.C. x '7/8"} Pump to Blower

Lockwasher 5/16"
Water. Pump Drive uoupling and Shaft Assembly {Separate parts are not serviced)

-~ Bet Screw 3/8" N.C. x 5/8" Lon (In item 22)
- Water Pump Inlet Seal {Neoprene L

Hose Clamp 2-3/18" Diameter
Water Pump Outlet Packing . .
Water Pump Outlet Packing Flange
Hex Capscrew 5/16" N.C. x 1-1/8"

1L




Y3Imoig - L 31vild




i
b ot
Hommﬂmm#mmwl%

j
fanl

P A A e A e

13

22

R Eo RS ReE

Port
Number

5150604
5150202
5150218
51502280
801240
5150207
5150208
042991
042086

5150863

5150222
20TEE6
910802

. 5153334

5150372

5152038
5150855
B150856. 1
5150230

913017

910804
51844007

5154399

5154398

5160233

5150234 - °

040378
210803.

5150231 .
910167 -

910803

5150237

041216
5150238
5150241

5150242

5154640

5184837
5150841

5150246
03626 -
91080%

5151151
5150283
5150286
51535347
910804

910230

5180279
5150280
912738

5162804
5160281
5150522
5150350
910803

5150345

5150847 - :

5150346
5150348
5150349
5151879
205680
040401
5150147
5156498
5151373
5150433
913039
9130640

5153204
5150916
5154697
5151616
042569

040391

5180911

Enl
<«
B

19 15 20,00 20 20 b o i s 20 1t

ST SRS RS

O HRRERHR GG M RO GO

e L e s DO B O

H O e

© Ball Bearing. (Rear).
C Ball Eearinw (Front).

. Hex:Japscrew 3/8? N.F.ox 1
" 'Loclwasher -, 3/8"%

- 8peaial” Loclwasher

‘Hex: Capscrew: - 5/16" H.u

“Blower Gear Drive Hub

- BLOJER
" {See Plate )y

Name: : P o :
Bl@ver Assenbly'(Consists of items 2 to B1; aloo Jater Pump Lrive Uounling)
Blower Housing ::

Blower End Flate Assembly’(lncludes item 4, and two dowels)

Blower End Plate 0il Seal {In: item 3).

Fillister Head Japscrew 5/16“ N.Cox% 1—1/2"-

Blower Rotor -~ Ripght Helix | When:for engines prior to #6711670, also order
Blower Rotor - Left Helix -items:16A; 16B'and 1 - 5184401 bisc.

Bearing Retainsr = Front :
Bearing Retalner- = " Rear. :
Hex. Capscrew: _/4" N.C. x 5/4"
Lockwasher “I/&" -

Blower Rotor.Gear: Set’ (Gears are matched. Net serviced separately)

Blower Rotor: Gear: Shim:: 002: Thick

. Blower Rotor:Gear Shim. 003" Thick
- Blower: Rotor: Qear: Shim. 008" Thick Use as required

", Blower Rotor Gear Shim ©.010" Thick

Retaining Vasher 3/8" Dia. Hole
Liscontinued on engine F8711670

Retalning fasher 1/2“ Qia. hole
Hex,Capscrew -L/2" M.F. x 1-1/4" Lffective wlth enrine fﬁ 711670 -

kEnd’ Plate Cover:

End; Plate Cover: dasket .
X 3~1/2"

Loclkwasher: 5/16"", :

Hex: CapScrew. i 5/16" L. F x a/&"

Locxwasher 5/16" RS

Bloier Gasket’
Capscrew

- Plain ‘asher:
© Blower urlve:
Blower Drive-

Biower Lrive

L Blower urive
Bloger Urive:

7 /1s"
Bhaft.

Jover

7/16% % ot } 8lower to dloch ij:-

AL
Shaft”dinm
‘ghaft 11"
‘Bhaft Ring'

.Long }- Uiocontinuel on enrine #6711088

Lona }. Effective with enzine #6711988

J_:Blower brive
Hex: Capscrew:

“* Blower Drive

‘Jover dasket .

5/16% N.C. x 5/4"

Lockwasher © 5/16%

Blover urive:lover Packlng

Blower Urive Gear Support Assembly (Bushings are neot serviced separately)
Bloger brive Gear Support Gzsket

" Hex' Capscrew. B/8" x 13/18":

Lockwasher = /8"

Pipe: Plug 1/8" Blotted
Blower Drive Gear Hub
Thrust Washer:@ =

Steel Ball 7/32“ Liameter
Lock Nut

" Lockwasher - . . .
i: Blower Drive;Cear. . :
“ Blower Lrive Coupling Bolt 5/16" 2"

Lockwasher' 5/16"

Biower Drivefuoupling Hub-

Biower Drive Coupling: Spring :
Blower Drive Coupling Spring Seat
Coupling Cam

Blower Drive Coupling Retainer
011 Filler Tube

Hex Capscrew 5/16" N.F. x 1/2"

. Copper Gasket 5/168"

0il Filler Siralner

011 Filler Cap with Gasket

01l Filler Cap Chain {Effectlve with engine #5713244)
Blower Drive Bearing 011 Plpe Assenbly

Elbow Fitting 1/8" Pipe Thd - 3/4" Tube

Elbow Fitting 1/4" Pipe Thd - 1/4" Tube

GOVERNOR
{See Plate 8)

Governor Assembly (Insludes items 2 to 63 inclusive)
Governor Welght Housing
Governor Welght and Carrier Assemhly (Separate parts are not serviced)
Governor Riser Assembly (l~tube; 2-ends)
Governor Shaft Thrust Eearing .
Ball Bearing .
Snap Ring
(Centinued)

13



N

@ @ @ @ @ @ ) 40.‘?CYLENDER 'HEA..{.)___.
PYASNSEY SEOREEEE
W Syanh o

-

) .
PLATE 8 — GOVERNOR
14




o

A A e A

" Part

Number’

5150884 -
© 5150897 ¢
5150906
. S163170:%
913041 ;.
910008 -

5154881

910980
5150913 -
042990
5150898 .

5153866

5152043
5150946
040403

5153059
5153060
5154448
9056857

910802

5152939
5162938
5152040

5152041

5152962
5153004
5153003
5153004
5152044
5153405
510803
040385
910002
5153002
5152259
5153005
5153007
5152932
910173
5151519
905657
910802
5152829
5152928
911048
503625
911327

$150246
903771
910803
5150269
903625
910802
5152084
901217
040368
040404
5154558
903647
910801
042608
5150900

bt b 0 DO bt R0 TOH TODO 0 O e bk 1 1 o Bttt D0 D0 2 B o o 18 ol bd 00 1 B b HH#PHNHNHP_—‘H!\?P—_’_PPNNHHHHHHHHHHHH}—JH_E.{\DHHHH._F&

' Reta iner Screw Lockwasher 3
‘HousingEnd. Cap .

S GOVERNOR (Contimued)
Name - : : e
Retainer Screw

Governor. Control Housing Assembly (Inclndes 11:ems 12 1:0 21 incluslve)

- " Expansion Flug: 35/8% Diameter:

Expansion Plug 3/4% Blameter.:

- Foad Limit Screw k. [ Bffective with engine #6712142

. Governor. Operating 8haft Assembly (lﬂshatt 1-yoke 1-lever; and ttems 15 and 16)"
- Ball' Bearing - Upper .

Governor Ad:justing Screﬁr S S o item 14
Hex Jam Mut 1/4" N.F.: :

. Machine Screw #10—24 X 7/}.6" E Round Head
‘Lockwasher : #10 S :

Flat Washer #10 .

Needle  Bearing. - Lower

Differential Lever and Pln Assembly -
Differential Lever Washer o

- it.pifTerential Lever:-Pin Clip
{7 . Governor Welght Housling: Cover
-Governor Welght Housing Dowel

Governor Yeight Housing Gasket

Hex: Capscrew. l/ A N.C. x 2-1/4" (Plain)

Lockwasher | 1/4%:

Control Housing: Cnver Assembly (Not serviced. Order 1temb 294

.- gontrol Houslng Cover Dowel . ' 29D and 321\5 Discénflnued on

Control Housing Cover Shaft - ]r In: item 26 - engine #6711266

= :Control Housing Cover. Bushing .

Control Housing. Cover Assembly {Inclucles items: zQB a.nd 2ec) -

Control Housing Cover Dowel : Eftective with
Control Housing Cover Shary JIn item 39‘\ i engine #6711266

leedle Bearing

Qontrol Housing Cover Gasket

Fillister Head Capscrew 174" N.C. x 7/8"

Lockwasher  1/4"

Governor Shut-o0ff Lever Assembly (Discontinued on englne #6711266. 1—-lever

Governor Shut—off Lever Assembl{ {Effective with 1-shaft; 3-pin )
englne #6711266. Consists of l-lever; l-shaft; S-pins Not serviéed sepamtely)-

Governoer Shut-off Lever btop

Washer ‘

Clip AR : :

Shut-off Shafi Packing

Shut-olff Shaft Packing Retainer {1 used on engines prior to #6’?11266)

Shut-off Lever Assembly (1—1ever 1-bushing. Not serviced separately)

Hex Capscrew 1/4" N.C. x 17 ) :

Lockwasher: 1/4" :

Variable Speed Spring Plunger Guide

Vgriable Speed Spring Plunger

Variable Speed Spring

- Variable Speed Spring Retainer

Variable Speed Spring Washer .015" Thick } : :
Variable Speed Sgring Washer .078" Thick [ Use as required
Varlable Speed Spring Housing Assembly (Includes ttem 48)
Variable Speed Spring Yousing Sushing (In item 45)

Varlable Speed Spring Housing Gaskeb

Hex Capscrew 5/}‘6" N.C. x 3-1/2"

Lockwasher

Pipe Plug 1/8" Slotted

Expansion Plug 3/4" Diameter

Variable Speed Spring Lever

Set Screw . 5/16" x 1/2"

. Variable Speed Lever Shaft

Variable Speed Lever Shaift Packing

Packing Washer

2 voodrut? Key 3/32" x 1/2"

Variable Speed Operating Lever

Hex Capserew 1/4™ N.C. x 1"

Lockwasher - 1/4" Heavy

Governor Buffer Spring

Governor Buffer Sgrin Screw

Hex Thin Nut 3/8" N.F. .

Hex Capscrew 1/4»" N.C. X 3/4"

Hex Thin Nut 1/4 N C.

Gasket ) o : e,
lex Capscrew 5/16" N.C. x 7/8" » Governor to Blower . .
Lockwasher = 5/15" : :
Gasket o
Hex Capscrew 1( " N.C. X 340 }Governor to Cylinder Head
Lockwasher

Governor Breather Pipe 5/8" Dlameter

Fillister Head Capscrew #10-24 x 5/8" | Discontinued on engine #6711572. ltem 68

Lockwasher #10 not serviced. Order items 71, 72 and 73.
Breather Pipe Clip

Governor Breather Pipe 7/8" Diameter . :
igiﬁ;gg;grﬂeggocapscrew #10-22 x 1-1/4" | preotive with engine #6711572
Breather Pipe C1

Governor Breather Pipe Gasket

15




R

~ NO4INVAL ANV, 31014 dANd 13Nd - 6 31vid-

dWnd 1and - -
ddALl ANOO3S

i

uj“:: Y

AN, Illﬂ_lllllﬂ_lfs*::i
L.WL

_

_._Eu:zﬁ_zoum_e_. €9 @ €9 (909 :@ _
JANd TINT . A=l [ LW
LA N

U HIRTTEYs

18



Item

0 o NOUTRINW

P e L T

{

Part
Number

5150414
5151402
5151495
5161607
5151487
5230007
5151508
913034

040388

913022
910802
913023
910802
85151499
5151486
5151503
5151604
5152644
5151506
5151510
51561505
5152642
5152643
Q056587
910802

5230031
5230050

5230029
5230007
5230018
5230019
5230020
5230021
5230022
5230010
5230016
5230015
5230014
5230013
5226028
5230087
5230028
910802

5150183
203626
910803
5150199
5150229
5154401

040807
040895
911081
040899
040897
040896
040893
040888
040890
040B9T
0406888

040892

35439

910804
040751
040796
040749
040744

5150562
5150661
040390

5150566
5150565
5150568
5151121

Qvy.

WRHHRPR R DR 00 2 DD 0 1 2 e

I e b = 0 el P O D DO B b

HH O G

e 2 I e e e e = L

S .

FUEE PUMP
{See Flate 9)

Name ) -
FIRST TYPE FUKL PUHMP - Discontinued on engine #6711070.

Fuel Pump Assembly (Not serviced. Order item 22)
Fuel Pump Rotor Housing :

fuel Pump Cover Assembly (Bushing is not serviced separately)
FMuel Pump Cover Casket i

Fuel Pump Drive Housing Assembly (Includes item 6. Bushing rot serviced separately)
Fuel Pump Drive Housing Seal (In item 5)

Fuel Pump Drive iousing Gasket :

Fillister liead Capscrew glo-za x 7/8"
Logkwasher . #10 Internal Shakeproof

Hex Capscrew 1{4" N.C. x 1-7/8" .

Lockwasher 1/4" ;

Hex Capscrew 1/4" N.C. x 1-3/8"

Lockwasher 1/4"

Fuel Pump Rotor and Sharft

Fuel Pump Rotor Vane

Fuel Pump Rotor Vane Spring

Rotor Vane Spring Guide

Fuel Pump Rellef Valve Seat

Valve Seat Housing Gasket

Fuel Pump Relief Valve

Puel Pump Rellef Valve Spring

Sellef Valve Housing .

Relief Valve Houslng Gasket

Hex Capscrew 1/4% N.C. x 1"

Lockwasher 1/4"

SECCND TYPE FUEL PUMP - Kffective with engine #6711070.

Fuel Fump Assembly (Consists of items 23 to 39 inclusive)

Fuel Pump Body and Cover Assembly (Consists of l-bedy; 1-Tront cover; l-rear
cover and items 3 and 4. Individual parts not serviced separately because of

Fuel Pump Dowel doweled [it)

Puel Pun }m item 2

Fuel Pump Body Gasket

Fuel Pump Rotor

Rotor Vane

Rotor Vane Spring

Rotor Vane Spring (Guide

Rellef Valve Assembly

Relief Valve Spring (Small)

Rellef Valve Cage

Relief Valve Refaining Spring (Large)

Relief Valve Retalinlng Screw

Relief Valve Hetainlng Screw Gasket

Hex Capscrew 1/4" N.C. x 2"

Hex Capscrew 1/4" N.C. x 1-1/a"

Lockwasher 1/4"

Fuel Pump Coupling Parts

Fuel Pump Gasket

Hex Capscrew 5/16" N.C. x 3/4" ¢ Pump to Blower

Lockwasher 5/16"

Fuel Pump Coupling Fork

Fuel Pump Coupling Disc 3/8" Dia. leole (Liscontinued on engine #6711670)
Fuel Pump Coupling Disc 1/2" Dia. Hole (Effective with engine #6711670)

FUEL T'ILTER
{3ee Plate 9)

Fuel Fllter Assembly - AC #1508621 {Includes 1ltems 45 to S8 inclusive)
Fuel Filter Head 7
Slotted Plpe Plug 1/4"

Alr Bleeder Valve Assembly

Retaining Serew

Retaining Screw Gasket

Fuel Filter Element Package #T-13 {Includes iterns 51 and 55) \ In item 44
Fuel Filter Element Gasket - Lower (In item 50) n ivem
Washer

Spring

Fuel Filter Case

Fuel Filter Case Gasket {Included with item 50)
Fuel Filter Drain Cock

Capscrew 3/8" x 1"

Leckwasher 3/8" Heavy

Fuel Line with Nuts 21" Long (Pump to Filter)
Tube C1lip

Fuel Line with Nuts 7" Long (Filter to Manifold)
Haif Union

FUEL_MANIFQLLS
{Seec Plate 9

Fue] Manlifold - Upper

Fuel Manifeld - Lower

Pipe Plug 1/4" Square Head (Plated)

Fuel Manifold Connector and Mut {Includes item 66)
Fuel ¥anifold Connector Nut (In item 65)

Fuel Manifold Connector Washer

Injecsor Fuel Plpe Assembly (l-pipe; E-nuts)

17



INJECTOR REPAIRS

PLATE 10 — INJECTORS AND CONTROL .



Part
Number

QLy.

INJECTOR GROQUP
{See Plate 10)

Name

5236710
SR26913
SR26717
5226560
5826394
5226723
82263597
5226396
5226400
3226567
5226719

5226565
5228564
S2RE565

5226801
5226409

5226410,
5226411
5226570
5226407

5226888

5226415
5226413 -

5226186
5226414

5150249
5150250
5150251
811041

5150264
203625
910802
042987
5150585
5150260
5150033
5153618
5150263
910274
5150994
6150990
5150265
900970
5150941
040403

'mmmc.n'. EE_HKSmmmmmmmmmmmmm.mmc:mmo:c:

PHNHHFHHB@QHN%PN

Injector Assembly (Includes ltems 2 to 26 inclusive) :

Injector Body Assembly (l-bedy; 1-plug; l-dowel. Separate parts are net serviced)
Injector Stop Pin

Injector Plunger and Bushing (Separate parts are not serviced)

Injector Pollower

Injector Follower Guide

Injector Follower Guide Pin

* Injector Follower Spring

Injector Plunger Gear
Injector Plunger Gear Retainer
Injectoer Control Hack
Injector Nut

Injector Seal Ring

Injecter Spill veflector
Spherical Valve and Seat Assembly (Not serviced separately)
Spherical Valve Spring
8pherical Valve Stop
Injector Check Valve (Disc)
Injector Check Valve Spacer
Injector Spray Tip

Injector Fllter Element
Injector Fllter Spring
Injector Filter Cap
injector Filter Cap Gasket
Injector Shipping Cap
Injector Clamp

Injector Clamp Washer
Injector Clamp Stud

Hex Mt 3/8" N.F.

INJECTOR CONTROL

{See Piate 10) ’

Injector Control Tube PBracket

Hex Capscrew 1/4" N.C. x 3/2"

Lockwasher 1/4"

Ball Bearing

Injector Control Tube Assembly {(1-tube; 2-end pins)
Rack Control Lever Assembly {Includes items 38 and 37)
Rack Control Lever Pin In item 35
Fillister Head Capscrew 1/4" x 3/4"

Control Tube Lever

Groove Pin 1/8" x 3/4"

Control Tube Spring

- Governor Contrel Link

Governor Control Link Pin
Cotter Pin 1/16" x 1/2"
Governor Contrel Eink ¥asher
Clip

19



(AdAL 1SHIF) SANIT ANV MNVL T13nd - 1t 3LVd
@ ©® 6 e @

dWad 43l iy
_wﬁﬂ_r._ﬁ 1 ,

SIdVd HaNIvels 13n3

EpEs =T

s

20



FUEL TANK AND LINES

Fart
tem Number

—

hame

£

FIBST TYPE - biscontinued on tracter HDl4-321. (Sees Plate 11)

1 040597 Fuel Tank (8ee Service Note below)
2 71845 Fuel Tank Cap
3 U-29564 Fuel Tank Cap Gasket (In item 2)
4 040651 Fuel Tank Gauge
35014 Capscrew 5/8" x 1-1/2"
L) 911044 Hex Nut &/8" N.F.
910808 Lockwasher &/8" Heavy
[ 23465 Capscrew 5/8" x 1-5/8"
6 < S11044 Hex Mut 5/8" N.F.
L 910808 Lockwasher 5/8" Heavy
7 040607 Fizel Strainer Gasket
8 040809 Fuel Strainer Assembly (Includes items 9 to 20 ingclusive)
9 040604 Strainer Base Assembly {Includes items 10 and 11)
10 040806 Stralner Cover Stud }I 1tem 9
11 040603 Stralner Element Stud {1 *“GM
12 032132 Stralner urain Cock
13 040025 Strainer Filter Element

14 040605 Strainer Sleeve Valve

1
1
1
1
2
2
2
4
4
4
1
1
1
4
1
1
1
1
14A 042584 1 Stand Pipe For speclal service to
14B 042671, 1 Stand Pipe Support replace items 13 and 14 Y Tn ftem B
15 040026 1 kut
18 040599 1 Strainer Sleeve Valve Cover
17 040802 1 Jover Gasket
18 C40501 1 Cover Clamp Ring
15 4 911041 2 Hex Nut 3/8" X.F.
L 910804 2 Locicmasher 3/8" leavy
20 { 36034 4 Capscrew 3/8" N.F. x 1%
910804 4 Lockwasher 3/8" Heavy J
21 0400810 1 Fuel Shut-off Cock
22 040744 4 Helf Union
23 040747 1 Fuel Line with Nuts 83-1/2" Long - Tank to Pump {Rear Section)
24 040796 4 Tabe Clip
r 3e0z2 4 Capscrew 3/8" x 3/4"
25 < 911041 4 Hex Nut 3/8" N.F.
L 910804 4 Lockwasher 3/8" Heavy
26 040743 1 Tube Union
27 040808 2 Tube Clamp
28 { 45174 2 Capscrew 3/8" x 2-1/2"
910804 2 Locxwasher 3/8" Heavy
29 040752 1 Mael Line with Nuts 18" Long - Tank to Pump {Front Section)
30 040742 1 Fuel Return Line Elbow
31 040748 i Fuel Return Line with Nuts 20" Long (Front Section)
32 040743 2 Union Fitting
33 040750 1 Fuel Return Line with Nuts 68-1/2" Long {Center Section)
! 040811 4 Tube Clip
35 040754 1 Fuel Return Line with Nuts 39-1/2" Long (Rear Section)
36 40796 s Tube Clip
36032 3 Capscrew ¥/8" x 3/4"
27 011041 3 Hex Nut /8" N.F.
910804 3 Lockwasher 3/8" Heavy
33 040740 1 Female Coupling
39 040755 1 Heater Pump Inlet Tube 44" Long with Nuts
40 040743 1 inton Fitting
41 040753 1 Heater Pump Inlet Tube 85-1/4" Long with Nuts
42 040744 1 Half Union
43 040795 1 Tube C1ip .
44 040851 X ALLIS-CHALMERS" Transfer ; )
45 010852 1 VD14 DIESEL' Trameger | FOr Rear of Fuel Tank

SLERVICE NQTE: Wnen replacement Fuel Tank is required for tractors prior
to HD34-~321, FUEL TANK SERVICE GROUP N0. 043325 should be ordered in-
stead. Thls consists of the late type Fuel Tank with izproved sediment
sumps; 2150 the late type Fuel Fillter Arrangement.

(Continued)

21



AIR HEATER Pump

FUEL FILTER PARTS

” 3
SN

o

I

g

&
Y
Lt

= i W
i A |
SRS

Ih

i

L b
A

©
(.

@ QL
RN
o~

Wi j
Y

LY

k|

7
i

b

FTEFOBEOOBEBOMMEOEEOHE®

22

|l A=FUEL TANK AND LINES (SECOND TYPE)

PLATE



Item

wm PR

Part
Humber

040597
71545

G-2964
040691
35014

911044
910808
35229

911044
910808
042645
042641
35167

910804
032132
042639
0411568
040810
040744
43028
0425673
042576
35018

911043
910808
042606
04:3127
801652
043128
043132

043130 .

04:3131
043129
905657
910602
35167

910804
042575
041159
040744
042574
042608
40796
36032

911041
910804
040744
40808
45174

910804
043026
043027
040744
040742
040741
040748
040743
040796
040750
043030
040743
042619
040740
043029
040744
040796
36032

911041
910804
040851
040852

g

PRBDONDEPHFHPRPRERERRPRRPOREFRRFROODHAGHWHOC DR DD RPN MDD GG = 0000000 00 3000 03 i i da et et

FUEL TANK AND LINES (Continued}

Name
SECOND TYPE - Effective wlth tractor liDi4-321. {(See Plate 114}

Tpel Tank

Fuel Tank Cap with Gasket

Fuel Tank Cap Gasket (In 1tem 2)

Fuel Tank Gaupe

SJapscrew 5/8% x 1-1/2"

Hex Mut 5/8" N.F.

Lockwasher 5/8" Heavy

Capscrew 5/8" x 2"

Hex hut §&/8" N.F.

Lockwasher 5/8" lleavy

Sump

Sump Gasket

Capscrew 3/5% x 7/8"

Lockwasher 3/8" Heavy

Drain Cock

Qutlet Bushing

Elbow Fitting

Shut-off Jeock

Half Union

Fuel Line with Nuts 18" Long (Tank to Filters)
Filter Suppert Bar

Spacer

Capscrew 1/2" x 1-1/2"

Hex Mut 1/2" N.F.

Lockwasher 1/2" Heavy

Fuel Filter Assembly (Includes items 20 to 27 inclusive)
Fuel Filter Head

Pipe Plugz 1/4" Standard

Filter Shell Assembly {(Includes item 23)

urain Screw (In item 22)

Filter Gasket In 1tem 19
Clamp Ring

Fuel Filter Element

Hex Capscrew 1/4" N.C. x 1"

Loclwasher 1/4" Heavy

Capscrew %/8" x 7/8"

Lockwasher 3/8" Heavy

Tee Fitting

Elbow Fltting

Half Union

Fuel Line with Nuts 12-3/4" Long (Filter to Filter)
Fuel Line with Kuts 850" Long - Filter to Pump (Rear Section)
Tube Clip

Capscrew 3/8" x /4"

Bex But 3/8" N.F,

Lockwasher 3/8" Heavy

Half Union

Tube Clamp

Capscrew 3/8" x 2-1/2"

Lockwasher 3/8" Heavy

Tee Fitting

Fuel Line with Nuts 15" Long - Filter to Pump {(Front Section)
Half Unlon ’

Fuel Line Return Elbow

Halir Union

Fuel Return Line with kuts 20" Long (Front Section)
Union Fitting -

Tube S1lip

Fuel Return Line with Nuts 68-1/2" Long {Center Section)
Tube J1ip

Union Fitting

Fuel Return Line with Nuts 27-1/4" Lonz {Rear Sectilon)
Female Coupling

Heater Pump Inlet Tube 40" Long with Nuts

Half Unlon

Tube Clip

Capscrew 3/8" x 3/4"

Hex Mut 3/8" N.F,

Lockwasher 3/8" Heavy

"ALLIS~CBAIMERS" Transfer

"HDL4 DIESEL" Transfer




dWnNd 110 - 2l

41¥ 4

/r-«
m%\mmm¢_ﬁu




[l
ot
]
=]

tDO)-QGUHF'QJNI—'i

10

15

Part
Humber

5158232
5153159
5163147
5153146
5153258
5153260
506121

5163617
5163154
51563257
5163122
5153154
5153200
913026

910803

5153247
5152617
5152613
040399

5163343
§06121

5152092
5162993
5152994
36034
910804
5156228
5156229
5153286
5153284
5153285
5155605
23775
5153269
0BT72
910803
913027
910803
5153282
5153943
913027
910803
5155815
5153902
903626
910803
5153828
5153627
5153286
5153284
5153285
5155605
23775
5153829
36032
810804
5153283
5153250
912027
910803
5153968
5151370
203626
910803
5151400
5151461
05365
5150052
040842
803778
900664
910803
5154198

g
5

BB e RO N0 s D0 e s B0 00 O b 4 D0 e b

B D0 b bt et 1 b R DO P P DO T B0 b b D0 b e 2 e s DD e s e b e DO DO WO DD e DO

Q1L PUMP
{See Plate 12)

Hame

011 Pump Assembly {(Includes 1tems 2 to 20 Inclusive)
011 ;ﬁﬁp gzdy Azzembly {Includes 1ltems 3 and 4)

011 Pump Bushing

011 Pump Uriven Shaft } In ftem 2

011 Pump Drive Shaft

0il Pump Urive Gear

#5 Woodruff Key 1/8" x 5/8%

0i1 Pump Uriven Gear Asszembly (Includes item 9}

Bughing {In item 8)

0il Pump Cover

011 Pump Scavengling Body Assembly (Includes item 12)
Bushing (In item 11)

Dowel

Hex Capscrew 5/16" N.C. x 3"

Lockwasher 5/16" Heavy

011 Pressure Relief Valve

011 Pressure Reliefl Valve Spring

011 Pressure Relief Plug

Copper {dasket

0i1 Pump Sprocket 15 'I‘eeth

#5 Woodrutt Key 1/8" x 5/8"

011 Pump Drive Chain 4?‘ Links (Includes items 22 and 23)
Drive Chain Connecting Link

Connecting Link Side Bar } In item 21
Capscrew 3/8" x 1"

Lockwasher 3/8" He%vy )

011 Pump Shim .015" Thick

011 Pump Shim .010" Thick }'Use a8 required
01l Becreen

011 Screen Retainer

011 Screen Cover

Hex Capscrew 5/16" N.C. x 11/16" -~ Drilled Head
Lockwire 10" Long

0il Pump Screen Support

Hex Capacrew 5/16" N.C. x 1"
Leckwasher 5/18" Heavy

Hex Capscrew 5/16" N.C, x 1-7/8"
Lockwasher 5/16" Heavy
Seavenging Screen Assembly
011 Pump Screen Bupport
Hex Capscrew 5/16" N.C. x 1-7/8"
Lockwasher 5/16" Heavy
Scavenging Tube

Scavenging Tube Gasket

Hex Capscrew 5/16" N.C. x 3/4"
Lockwasher 5/16" Heavy
Scavenging Screen Support Elbow
011 Screen Gasket

011 Screen

011 Screen Retainer

011 Screen Cover

Hex Capscrew 5/16" N.C., x 11/16"
Lockwire 10" Long

Scavenglng Screen Bracket <
Hex Capscrew 3/8" N,F., x 3/4"
Locxwasher /8" Heavy

Gasket

Scavenging Pump 011 Quilet

Hex Capscrew 5/18" N.C. x 1-7/8"
Loclkwasher 5/16" Heavy

011 Pump Outlet Plpe

011 Pump Cutlet Pipe Gasket

Hex Capscrew 5/16" N.C. x 3/4"
Lockwasher S/16" Heavy

By-Pass Valve Assembly (Includes ltems 52 to 55 Inclusive)
By-Pass Valve Spring

Steel Ball 5/8" Diameter
By~Pass Valve Plug

By-Pass Valve Plug Gasket
Hex Capscrew 5/16" N.C. x 1"
Hex Capserew 5/18" N.C. x 1-3/4"
Lockwasher 5/16° Hea

By-Pass valve Gasket (Was 5150145)

Discontinued on Englne #6711077

> Effective with Engine #6711077

In 1tem 51




d3ii4 o 0620%0 40 STilv.ad

: Hlip=

i

i

Hisn

26




Item

o0 e
— e e

wom~ge O

10
1l

14
15

16
17

18
20
21

3y B BREES

Py e ]

29

Fart
Number

5153228
5150154
040382
S106804.
044249
910804
041914
5152804
$10804
5183229
5151467
8526
207046
5153046
Q40395
8501329
5150162
5160600
5150155
913029
910803
901652

040290
034914
040331
040328
040327
042425
040788
040330
040805
800872
210802
8016562

Q40508

042537
040528

042559
910171
911317
040744
042538
041159
36032
910804
040015
040014
040011
04205

Q.

OIL COOLER AND FILTERS
(See Plate 13) :

Name

011 Cooler and Primary Fiiter {On Right Side of Engirig)' S

e OO Q0 bt et et g B b el ot et 0 PR L0 2O R DO

Pt H R D e el e 3

FNFAPRR YN S NN

011 Filter and Cocler Adapter
Ada.pter Gaskeb

Capscrew 3/8" x 1-3/8"
Lockwasher 5/8" Heavy

Capscrew 3/8" x 1-1/8" Adapter to Cylinder Block
Lockwasher 3/8" Hedvy

Capscrew 3/8" x 1-7/8° |

Round (asket 3/8" Hole
Lockwasher 3/6" Heavy J

0il Filter Stud

Qi1 Filter Element

011 Filter Housing

011 Filter Housing Gasket

011 Fllter Retaliner

011 Filter BRetainer Gasket

011 Cooler Element

011 Ceoler Element Gasket

011 Cooler Housing

0il Cooler Housing Gasket

Hex Capscrew 5/16" N.C. x 3-1/2":
Lockwasher &5/16" Heavy .
Pipe Plug 1/4" Square Head

Secondary 0il F1iter {On Left Side of Engins)

011 Filter Assembly - AC #1503586 (Includes items 19 to 27 mcluslve)

011 Filter Element Package #S-11 {Includes Iltem 22]

011 Filter Spring

011 Fillter Cover

011 Filter Covér Gasket {Included with item 19) S

011 Filter Shell

011 Fiifer Mut - ¢ In item 18

011 Filter Handle Gasket

011 Filter Bracket

Stove Bolt 1/4" N.C. x 2-1/2% with Nut

Lockwasher 1/4" Heavy

Pipe Plug 1/4" Square Head .

01} Line 11" long with Nuts {Discontinued on H.D14-47B Not serviced. Order one
042537 Line, one 042538 Elbow, two 040744 Half Unlon and ons (41159 Elbow)

011 Line 12-1/8" long:with Nuks: (Effectlve with HD14-478)

0il Line 11-3/4" long with MNuta (Discontinued on HD]4-478. Not serviced. Order
one 042532 Line, two 040744 Half Union and two 0411569 Elbow. For tractors prior
to HD14-219, also supply ome 910856 Pipe Adapter)

0il Line 5-'?/8“ long with Nuts (Effective with HD14-478)

Straight Fitting 1/8" Pipe Thd. {Discontimued on HD14-219)

Straight Fittin§ 1/4" Pipe Thd. {Disc. on HD14-478. 3 used prior to HD14—-219)

Half Union 1/4" Pipe Thd, (Eﬂ'ective with HDM—-@;"?B) i )

Elbow Fltting '

Bloy Ficting } Effective with HD14-478

Capscrew 3/8" x B/4"

Lockwasher 3/8" Heavy

Mounting Bar

Mounting Bar Spacer 5/16“ Thick

Capscrew 7/18" x 1-1/2"

Lockwasher 7/16"

e

27



SAI0HINVN ANV mO._.<_D<m - i 31V71d

L 1} @D (en=5k (1) (6

CMeD NO - 03ENNGI)

TIOHLNGD HALINHS

OO ®

e




Item -~

e )
Hooomaemen v g

—~A—

—
vl

o
[

—

[
o

NNNNN@NNNNI—‘!—’
OO RAPHO OO

A
o

HEe

g

(LR
[=F#]

[¢3]
~3

38

39
40

41

43

45
45
a7
48
49

SC
51
82

&b

87
58
58

61

r—‘h_‘

{

Part
Humber

040589
207041
36032
910804
040144
910227
040145
0401486
$10145
040147
910227
040148
040149
45295
910803
U-1671
040580
36032
910804
020701
910441
911026
910804
CA07CR
040704
911115
040705
911026
900942
033056
911041
083069
040703
0B3087
010524
36032
91,0804
223669
5150261
5150362
911041
904206
B202AB4
3222555
903626
S04A205
040276
044873
044872
3224176
5157160
F2E2ABO
917025
905665
917655
910803
5157236
5151189
5151191
502772
904205
5151190
905663
904205
913049

5150499
5150195
5150).96
5150197
515¢1.e8
040383
040806
040797
35733
910806
040787
040798
35439
910804

Fed ra
HNNHNNPHHNWNHHWWHHHNNMHBNN@HHHHHHHHHMFHHHHNNNHmmHHNNHHNHNHHNHmmHHE

BN R -3 -] ] DO

RALTATOR AND WATER MANIFOLIS
{See Plate 14

Name

Radiator {Includes item 1A)
Radiatoer Cap (In item 1)
Capscrew 5/8" x 3/at
Lockwasher 3/8" Heavy

Radiator Inlet Hose 2-3/4" I.D. - 3-1/2" Long

Hose Clamp 2~5/8" Diameter

Radiator Inlet Elbow

Radiator Inlet Hose 2" I.D. - 3-1/2" Long
Hose Clamp 2-3/8" Diameter

Radiator Outlet Hese 2-1/4" I.D. - 11-3/4" Long

Hose Clamp 2-5/8" Diameter

Lower ¥fater Connectlion

Lower Water Connection Gasket
Capscrew 5/18" x 1"

Lockwasher 5/16" deavy’

Radlator Drain Cock:

Radiator Shutter Assembiy

Capscrew 3/8" x 3/4"

Lockwasher 3/8" Heavy

Snutter Control Bracket

Carriage Bolt 3/8" x 1" less Mut

Hex Mut 3/8" N.C.

Lockwasher 3/8" Heavy

Bhutter Control Lever

Shutter Control Spring

Plain ¥asher 3/6" Standard

Bolt

Hex Mut 3/8" N.C.

Cotter Pin 3/32" x 5/8"

Adjustable Yoke bEnd

Hex Mut 3/8" N.F.

Yolke Pin with Cotter Pin 3/32" x 5/8"
Shuiter Control Red

Yoke Pin with 3/32" x 1/2" Cotter Pin
Clip

Capscrew 3/8" x 3/4°

Lockwasher 3/8" Heavy

Water Qutlet Manifold

Water Manifold Gasket

Water Manifold Stud

Hex Mut 3/8" N.F.

Lockwasher 3/8"

Water Manifold Cover

VWater Manifold Cover Gasket

Hex Capscrew 5/i8" N.C. x 3/4"
Lockwasher 5/16"

Thermostat (Discontinued on tractor HD14-906)
Thermostat
Thermestat Gasket

} Effective with tractor HD14-3086

Thermostdt Housing (Discontinued on fractor HD14-908 )

Thermostat Housing (Effective with tractor HD14-806)

Thermostat Housing Gasket o 2
Hex Capscrew 5/16" N.C. x 3-1/4"

Hex Capscrew S/16" N.C. x £-1/4" } Disgontinued on Tractor HD14-906
Hex Capscrew S5/16" N.C. x 3-3/8" (Effective with Tractor HD14~906)

Lockwasher 5/16" Heavy

By-Pass Tube Lssembly - Manifeld to Oil Zooler

By-Pass Tube Clip

By-Pass Tube Gasket - Upper

Hex Capscrew 5/18" N.C. x 1"
Lockwasher 5/16"

By-Pass Tube Gasket — Lower

Hex Capserew 5/16" N.C. x 1-1/2"
Lockwasher 5/18"

Brass Pipe Piug 3/8" Slotted

EXHAUST MANIFQLD AND MUFFLER
(See Piate 14)

Exhanst ianifold

Exhaust ianirold Gasket {(knd Piece)
Exhaust Menifold Gasket (Center Plece}
Exhaust ianifold Stud

Exhaust Tall Pipe

Muffler Suppert Strap-Inner
uffler Support Strap-Quter
Capscrew 3/8" x 1-1/4%
Capscrew 3/8 x 2"
Capscrew 3/8% x 1-3/4"

Hex Nut 3/8" N.F,

Exhaust Manifold Stud Washer  Item Part No. Qty. Name
Hex Nut 7/16" N.F. 62 042678 1
Kuffler Llbow 83 040812 1
muffler Elbow Gasket B4 040926 1
Capscrew 1/2" x 1-3/8% 85 129092 2
Lockwasher 1/2" Heavy 66 46419 1
Exhaust Muffler 87 35336 1
Exhaust ¥Mulfler Gasket 911041 4
Capscrew /8" x 1" 581 g10804 4

Lockwasher 3/8" ‘ Heavy

29

Lockwasher 3/8" Heavy




[—

FIRST TYPE PRE-CLEANER SECOND TYPE PRE-CL.EANER

THIRD TYPE PRE-CLEANER
=DISCONTINUED= =DISCONTINUED=

s

| (9 '
DECCPRCING 5) 68 €0 69 @)
@:7 g ;.'l :. . ' T— i ; / 7 iy

(]}

PLATE 16 — AIR CLEANERS
30




=
<t
@
=]

0w IO P ol NI—'I

=
o
[ T e

H bt bl |t b e b
qmmzmﬁh‘

=
[s¢]
.

B 8 &
=y Py

9 CEaGeSEEashRRRREREUSBLAREEEBIREER

Part
Number

040563

- 040593

35018

911043 -

910806
040670
910804
0405672
041347
041893
13058

910804
043218
35820

910806
Q40570

AIR QLEANER

{See Plate 16)
Name
Alr Cleaner Bracket “
Alr Cleaner Bracket Gasket
Capscrew 1/2" x 1-1/2%
Hex Mut 1/2"-N,F.
Lockwasher 1/2" Heavy : -
Capscrew 3/8" x 4-1/4" Discontinued on
Lockwasher 3/8" Heavy " Tractor HD14-419
"UNITED" Pre-Cleaner
Sediment Glass Bulb {Includes item 7} In 1t
Jediment Bulb Rubber (asket n 1tem 5
Capscrew 3/8" x 1-1/4"
Lockwasher &/8" Heavy
Air Cleasner Bracket 1 :
Capscrew 1/2" x 1-1/8" :
Lockwasher 1/2" Heavy
Capscrew 3/8" x 4-14"
Capscrew 3/8" x 6-5/87
Capscrew 3/8% x &"
Capscrew 3/8" x 5-1/4"
Lockwasher 3/8" Heavy )
Pre-Cleaner Manifold : : i .
Pre-(leaner Manifold Gasket 5 Effective with Tractor HD14-419
Capscrew 1/2" ¥ 1-3/8" S ) ;
Lockwasher 1/2" Heavy
Pre~Cleaner Elbow
Hex Capscrew 3/8" N.C. x 3"
Hex Nut 3/8" N.C.
Lockwasner 3/8" Heavy
Capscrew /8" x 1-1/2°
Lockwasher 3/8" Heavy

Pre-Cleaner Extension Tube  J . "
*eYOLONE' Pre-Cleaner (Not serviced. Order item 35)
Pre-Cleaner Cover ? '

Pre~Cleaner Screen
Louver Assembly

" ' Used on Tractors
gzggigg gggg ##Z x %ﬁ" _ \ HD14-419 to approx.
Wing Mt 1/4° N.C. LRepairs for| HD14-834 Incl. only

Pre-Cleanser Glass Jar 1tem 23

Pre~Cleaner Jar Gasket

Pre~Cleaner Jar Ball Asserbly
Pre-Cleaner Clamp {Includes ftem 34}
Carriage Bolt 5/18" N.C. x 1-1/4" with Nut) J
JUNITED" Pre-Cleaner Assembly (Items 356 to 45 Inclusive) )
Cap and Nut Assembly 9

Cap Gasket

Outer Shell Assembly {Includes itews 39 to 43)

Eye Glass Effective approx.
Eye Glass Gasket Repairs for »with Tractor

Eye Glass Retainer In 1tem 38 1tem 35 HD14-835

Eye Glass Retalner Ring
Screw and Washer Assembly
Body and Stud Assembly
Clamp with Screw J 4
Pre-Cleanar Gasket (2 used on tractors prior to HD14-419)
"UNITED" Air Cleaner

Air Cleaner 0il Cup

Air Cleaner Baffle

Baffle Retaining Ring » In item 47

011 Cup Bail Assembly

011 Cup Gasket

Alr Cleaner Gasket

Alr Cleaner Strap - Quter

Air Cleaner Strap - Inner

Capa;:ﬁz;ew ?/?“ x /4"

Hex Mut 3/8" N.F, E th 3
Leaimoher  3/6" Heavy ffective with Tractor HD14-126
Capscrew 3/8" x 1-3/8"

Hex Nup 3/8" N,F.

Lockwasher 3/8" Heavy
Cormecting Tube

Hose 3~1/4" Long

Hose Clamp

Intake Elbow

Expansion Plugf 5/8" Diameter
Capscrew 3/8" x 17

Lockwasher 3/8" Heavy

Intake Elbow Gaskel

Air Inlet Housing

Housing Casket and Screen

Hex Capscrew /8" N.C. x 2-1/4"
Lockwashner 3/8" Heavy

Capscrew 3/8" x 1-3/8"
Lockwasher 3/8" Heavy

3




>,
<

=
BN
®O O Q

N
<
=

\

0oL

444

REVERSE FLOW FAN
=SPECIAL EQUIPMENT=

Item

WO m=1® U 0o

=t
(=]

11

Part
Number

044487
040086
042623
Q42624
042622
040087
040088
911051
040093
040094
040095
040096
040097
042088
040098
040099
042879
040089
912840
900808
810261
040100
45313

910805
040788
040881
042627
040085
&5712

910808
040080
911043
910806
602944

ay.

LSRR B e RO RS o Sl Sl el el el b e e el ol el e R R R e e e

PLATE 15 - FAN

FAN
(See Flate 15)
Name
Fan Hub Assembly (Items 2 apd 6 to 23 inclusive}
Fan Pulley
r:l";.;a_l Pulley ](:Spegial. Used with 1tem 25 only)
1 ind Ca
rd gzpligckn%mvp,} Used with item 3 oniy
Fan Spindle
Clamp Washer
Hex Jam Nut 1" N.F,
Cork Retainer
Loclorire Snap Ring
Cork Washer
Cork Retaining Washer
(Gasket
Bail Bearing (Rear)}
Spacer
Clamp Washer
Ball Bearing (Front)
End Washer
Slotted Hex Nut 5/8" N.F,
Cotter Pin 3/32" x 17
Grease Fitting
Fan Blade Gasket
Capscrew 5/18" x 3/4"
Lockwasher 5/16" Heavy
Fan Blade {Standard -~ 2-1/4" Deep)
Fan Blade {Special for Hot Climate - 3" Deep)

Fan Blade (Bpeclal - Provides reverse flow of air. Used with item 3 only)

Bracket

Capscrew 1/8" x 2-1/4%

Lockwasher 1/2" Heavy

Adjusting Screw Assembly (1-Screw; 1-Knob)
Hex Nut /2" N,F,

Lockwagher 1/2" Heavy

Fan Belt




FEYWHEEL !
HOUSING |

el

(DISCONTINUED)

Item

Part

Number

Gry.

PLATE 39 — HOUR METER (FIRST TYPE)

HOUR METER
(See Plate 309)

Name

-1 owge e

Ay P,

042408
040420
034964
g108Ce
040362
040738
040737
040426
911041
904208
35439
91.0804
5150057
042407
042899

HEP RO P DD

FIRST TYPE - Used on tractors prior to #HD14-355 only. (3ee Note below)

Hour Meter

Dowel Pin

Capscrew 1/4" % 3/4"

Lockwasher 1/4" Heavy

Hour Meter Gasket

Adapter Plate Assembly (Includes item 8)

Bushing (In item 5)

Capscrew /8" x 3"

Hex Wut %/8" N.F.

Loclkwasher 3/3"

Capscrew /8" x 1"

Lockvmasher 3/8" leavy

Adapter Plate Gasket

Hour Meter Drive Shaft 1-7/16" Long {For engines prior to #6711888)
“Hour- Meter Drive Shaft 2-5/18" Long {Effective with engine #6711968)

NOTE::' See Instruments for the later type Hour Meter
as used on tractors #HD14-365 and above.:

wExcept tractor HD14-363, but including tractor HD14-348. -




SININNYLSNI — LI 31vd

34



(8ee Plate 17)

. Part
Item - Number

o
&

Name

1 040151 1 Instrument Panel
2 { 033064 - 4 Tapping Screw 1/4" x 5/8"
910802 . 4 Lockwasher 1/4" Heavy
3 034810 .. - 1 011 Pressure Cauge ;
4 049740 R | Female Coupling %bisccgtinued on tractor #HD14-355)
S S0l83s 1 heducine Dusning. 14+ x 1/g" f BIfECtIv WLTh tractor sEPIA-G6S
7.0 040882 2 Oll Pressure Gauge Flexlble Tude 18" Long
8 043265 . - L Pressure Cauge Tube with Nuts
9. 040744 1 Half Union
16 g01828 1 Reducing Bushing 3/8" x 1/4" P. Thread
1 { 36032 1 Japscrew /8" x 3/4"
910604 1 Lockwasher 3/8% Heavy
12 0401562 1 FPuel Pressure Gauge
1oh gélgggz % ?est{iction Unit (Effective with tractor HD14-612) :
13 3 emale Coupling
& 040036 1 Flexible Tube 36" Long } biscontinued on tractor lgblﬁ;zggé ig‘"m 1 1s B‘“’
15 913112 1 Hex Nipple 1/4™ P. Thread erviced. er ‘
16 04074.0 1 Female Coupling
17 042325 1 Flexible Tube 36" Long ¢ Bffectlve with tractor HF14-291
18 040744 1 Half Union
19 040758 1 Rubber Bushing
20 207081 3 Tube Clip
36032 5 Capscrew 3/8% x 3/4"
21 911041 5 Hex Fut 3/8" N.F.
910804 5 Lockwasher 3/8" Heavy
22 040796 4 Tube Clip
23 034912 1 Thermo Gauge with Extenslon Tube
24 041581 1 Rubber Bushing
25 034911 1 Ammeter
26 { 040226 15 Tapping Screw #6 x 1/2"
912729 15 Shakeproof Lockwasher #6
27 031334 1 Light Switch with Keys
28 034767 3 Swltch Key #80 w | Discontinued on tractor HD14-378. Item 27 is not
034076 2 Tapping Screw #8 x 1/2 serviced. Order item 30
29 911023 2 Square Nut 8 * ‘
311118 2 Lockwasher #8 i : )
30 042438 1 Combinatlion Switch Assembly {Non-Locking)
31 042458 1 Switch Housing Assembly (l-housing; 1-plug)
= 042489 1 Switch Housing Gasket
33 042459 . 1 Switch Back Assembly {Includes Terminal Nuts)
- { 4 Fillister Head Machine Screw #£10-32 x 7/16"
910364 4 Lockwasher #10
35 042462 1 Contact Assembly (Ignition)
36 042463 1 Contact Assembly (Lights)
37 042491 2 Contact Spring (Large) , Switch
38 042460 2 Contact Support Repaira | Effective with
29 042483 2 Ratchet Cup tractor HD14-378
40 042492 2 Ratchet Cup Spring (Small)
4] 0424631 2 Switch Lever Shaft
42 042490 2 Felt #Washer -
43 042464 2 Switch Lever
4 { 042404 2 Switch Lever Screw
910164 2 Lockwasher. #10 J
a5 { 042804 2 Tapping Screw #8 x 3/8°
911118 2 Lockwasher - #8 J
46 042635 1 Switeh Lock Assembly with Keys
a7 042643 2 Switch Key Special Equipment.
&7h 042634 1 Swiltch Lock Plate For 042438 Switch.
478 042633 3 Switeh Lock Collar
48 040936 1 Dash Light Assembly {(Includes items 49 to 52 Inclusive)
49 031805 1 Dash Light Bulb - 6 Volt
50 040974 1 Dash Light Glass
51 040975 1 vash Lignt Cover Dash Light Repalrs
52 040965 1 Dash Light Cover Gasket
53 040963 1 Dash Light Bracket
54 034076 3 Tapping Screw  #8 x 1/2"
$11118 3 Lockwasher #8- -
913162 1 Machine Screw #8 x 1—5/4"
55 040568 2 Centering Washer
911118 1 Lockwasher #8
911023 1 Square Nut #6-32 ’
56 043308 1 Electric Hour Meter {Cannot be serviced in the field) Effective with
57 043505 3 Hour Meter Pressure Bwitch tractor #HD14-355

#Except tractor HD14-363, but Including tractor HDi4-32490.



HILV3IH dlY — V02 3iViid

m_r_@99®®9®®®®

By
it AP
o

ONISNOH T33HMATS

R
TINVS MO0 LNOHd 5

1

ﬁ@@@@@ﬁ@ &

O 5

OJOICRORE)

® @@ &

©,




Iten

O -3 OOMEPANH

20
200

60
2

—H

Part:
Number

5153383

5153385
5153388
5153389
5051518
5151821
5153380
910802
5152774
1566346
5163395
5154125
1115479
901227
910802
5182779
910268
033040
313032
910802

5153486
5154066
913].88
§10803
23176
5150020
5153139
040400

5151922
51562909
5152502
5151807
5151809
5151808
5158888
5152800
5152778
51528¢7
5152901
5182674
913206
5151920
811048
5153315
5151910
5153358
§13037
5163357
040756
044436
044435
913676
912064
912367
044435
044434
044433
905358
044428
5151910
044438
033044
36032
911041
910804
AM-9B22

031337
040789

Gty.

HE R0 e b D R0 e B2 e 1 e

LR R Nl ol ol ol ol o R R e R el ol ol ol el SR el el el el e i ol ol o

=

Hanme

- AIR HEATEH
(dee Piate 204)

Air leater

. Alr Heater Assembly {Includes items 2 to0 19 inclusive}
Alr Heater Body

Ar lleater Filter

Alr Heater Filter Spring

Lir Heater Spray liozgle

Lir jieater Spray hozmzle Gasket.
blectrode Scerew Assembly ’
Lockwasher 1/4"

Insulator Assembly (Includes masket)
Insulator Gasket

Insulator Retalining Nut

High Tension Lead Tcuil to Insulator)
Alr Heater 2oll Assembly (LLL2O}.
Fillister Head Zapscrew 1/4" N.C. x 5/8"
Lockwasher 1/47

Coil Sround Lead

Elbow Fitting 1/8" P. Thread - 3/16" Tube
Inlet Tube llip

Hex Japscrew 1/4" N.C. x 5/16"
Lockwasher 1/4"

Alr Heater Cover

fir Heater Jover Felt Gasket

Hex Capscrew 5/16" N.C. x 2-7/8"
Lockwasher 5/18"

Rubber Bushing

Gasket

Bolt . Alr Heater to Block
Copper Gasket

Alr Heater Pump

Air Heaber Pump Assembly (Includes ltems 27 to 434)

Pump Plunger Assembly (Includes iltems 28 to 374 inclusive)
Pump Plunger

Pump Piston (Leather)

Pump Pilston Separator

Pump Piston Retaining Screw
Pump Plunger hub L In item 27
Pump Plunger Leck Pin
Pump Plunger Lock Spring
Expansion Plug 3/18" bia.
Pump Knob Adapter

Heater Pump Knob -

droove Pin 1/18" x 3/4" J
Heater Pump Body

Hex Jam Nut 5/8" N.F.

Outlet Jheck Valve hdapter )
Cutliet Adapter Washer .
Qutlet Check Valve Asdembly (Separate parts are not serviced)
Female hAdapter Fittinzy 1/8" P. Thread - 3/16" Tube

Inlet Check Vaive

Pump Cutlet Tube 77" Long with Nuts (Disc. on HD14-812. Order items 45 to 50)

Pump OQutlet Tube 67" Long
Pump Outlet Tube 10" Long
Flared Hut

Compression Nut
Compression Sleeve

Check Valve Assembly {(Items 51 to 55) » Effective with tractor HD14-612

Check Valve Body

Check Valve Spring Repairs
Steel Ball 1/4" Diam. Tor
Check Velve Spring Housing | Item 50
Gasket :

Clip : J
Tube Clip

Capscrew 3/8" x B/4M
Hex Nut 3/8% N.F.
Lockwasher &/8" Heavy
Tube Ciip

AIR HEATER SWITCH

Push Button Switch
Wiire - Heater Switch to Light Switch 18" Long

37




S 1O0OdLNOD ANIONI = V.| 31V'1d

_ (GQANNTLNODSIA) _
. I0FINOD 430-1NHS FIJAT ISHTT

- -

ey
L1
N

s j.L
I 2 A b1

(=

m o 2

_ €9
FEB0OROERO €

6y =

(HE

(269 EHED

SEEIRRIOIClE
ﬂ¥g®®®wwwm@®@
=

A
3 QI
¢ &
A
b
/
a :
;7
L &

2 [T
; o
g G|
@) |
wof

3B




s
et .
D e
=

|

e
Fowwm-3oudil B e

Il
&1

14

WP
HSWwm-1m o

g

—h—

e,

Part
Number

040514
36034

911041
9106804
040511
033904
040612
200805
040516
033066
911041
033069
040617
37450

910603
805121
040521
71798

044244

71808
71799
Te369
71800
901651
36034
911041
910804
36032
911041
910804
033056
911041
032059
040522
Q33087
044242
044245
U-2862
040530
12992
911041
910804
28980
805361
040513
911041
040515
042840
040812
083069
040518
911026
040154
040156
040158
042950
033067
70366
911025
910803
040161
040157
042946
042548
905360
14704
043460
U-3188
911041
910804
200802
910244
040302
040164
040162
040163

O R R b e et e e et b D 4 o e b el 2 D b b e b R DO 00 DO R e e et e e 0 DO DO B0 D0 e 2 DO b DO D0 10 D0 DO 00 1 b B0 e 1 G CA G g

© ENGI c

(See Piate 174)
Name
Control Bracket
Capscrew 3/8" x 1"
Hex Mut 3/8" N.Fx
Lockwasher 3/0" Heavy
Throttle Lever
Lever Grip
Fivot Shaft
Cotter Pin 1/8" x 3/4"
Throttle Rod .
AdjJustable Yoke End
Hex Nut 3/8" N.F.
Yoke Pin with 3/32" x 5/8" Cotter Pin
Lever
Capscrew 5/16" x 1-1/4"
Lockwasher 5/16" Heavy
Woodruff Key #5
Throttle Shalt
Pressure Plate
Pressure Plate Spring
Friction bisc (Fibre
Cover Assembly
Cover Assembly Include item 20
Cover Bushing (In items 18 and 19}
Pipe Plug 1/8" Square Head
Capscrew 3/8" x 1"
Hex Nut 3/8" N.F.
Lockwasher 3/8" Heavy
Capscrew B/8" x 3/4"
Hex Nut 3%/8" N.F.
Lockwasher 3/8" Heavy
Adjustable Yoke End
Hex Nut 3/8" N.F. L
Yoke Pin with 3/32" x 5/8" lotter Pin
Throttle Control Rod o
Yoke Pin with 3/32" x 1/2" Cotter Pin-“
ggﬁﬂg LD} Erfective with tractor HDI4- 612
Shuv-off Rod Knob
Shut-off Rod Bracket
Capscrew 3/B" x 1l-31/4"
Hex hut 3/8" N.F.
Lockwasher /8" Heavy ’
Spring Discontinued on tractor HD14-419
Steel Ball 7/16" Diameter
Sut-off Stop Rod
Hex Nut 3/8" N.F.
Rear Shut-off Rod &
Rear Shut-off Rod . 25-3/8" Long (Effective with tractor HD14-419)
Shut-off Lever L
Yoke Pin with 3/32" x 5/8“ Cotter Pin
Fuel and Alr Shut-off Rod
Hex Mut 3/8" N.C. -+
Lever Assenbly (Includes item 43)
Pivot Pin (In item 42}
Front Shut—off Rod 17" Long {(Discontinued on tractor HD14-419)
Front Shut-off Red 17v-1/2" Long (Effcctive with tractor HD14-419)
Yoke Pin with 3/328" x 1/2" Jotter Pin
Spring,
Hex Nut 5/16" N.C.
Lockwasher 5/16" Heavy
%égegalve Shalt } Discontinued on tractor HL14- 419
Alr Valve Shaft )
Lever Effective with t
Steel Ball 3/8° biameter ective w ractor HD14-419
Sprin
Ball Sleeve
Capscrew 3/8" x 1-1/2"
Hex Nut 3/8" N.F.
Lockwasher 3/8" Heavy
Cotter Pin 3/32" x 1"
Washer 1/2" S.A.E.
Seal .
Alr Valve
Speclal Capscrev
Lockwire 7" Long

39




WALSAS "IVORMLOATd — 81 41v7d

N DR 0®6a
: s A _
o . 5
. Lk e i\lll.-
- ' . i =3
. . 7 N\,
K - : ) i I \
. - ) [N )
i i
e - CIORR L Al
. JU— 2l 23 .
a3 P

tEL‘

_ W?J.&\k /44

40



—
o+
@
=

52C
52D

om~3 @ o (ﬂDJH“+

Part
Number

040764
0&£0759
031268
904185
210804
031305
913158
§10804
040281 "
034829
040672

- 35439

810604

- 040765
040732

35438
910804

034917
034924
B5440" -

10808

040763
- 040762 -
0B3067

3222817
913030
Q04207
3RERi69
011168
Q06905
904805
034916
808121
9047706
910805
45312
210835
040128
040649
040791
042762
040842
207091
040796
AM~9622
041483
F131
37132
032793
033140
033142
042600
033143
033141
36032
910804
40979
042764

040981

25217
45312

910803,

033044
033027 -
051806
0384014 .
911040
910802

040978

Ali-9822
041871
042783
033044
36032
911041
910804
041318

. i S s o
S Gl I R A T RN E S T RS R R R G R NI S R S N PR e e e e ey e e S e sl i a R RO ol SR ROl F g g S PR E G e e el gl S O e o E

‘BLECTRICAL SYSTEM
See Plate 18

Name

Battery Base {(¥ood)

Battery liold-dowm Assembly {includes items 3 ond &)

Hold-down Strap

Jing hut 378" N.C. In item 2
Lockvasher 3/8" hﬂaVJ

Rubber Block:

tlex Head sachine’ Bolt 3/8" 1. c % 10— /2"
Lockwasher 3/8" heavy

Storage Battery 25 Flate (12 volt)

" {able - Ratbtery to Ground 17" Long

Zable - Hattery to &tartirr icotor 72" Long
Capscrew . 3/8" x 1"
Loclwasher 3/5" Heavy

© Rubber Bushing

Battery Cover

Capscrew: 3/8" x 1"

Lockwasher = 3/8" leavy

Starting Motor - LELOO-REMY #1108714
Starting Motor Switch (In item 14)
Capscrew /8" x 1-1/2"

Lockwasher 5/6" Heavy

Starter Rod’

Starter Rod- Button

: Yoke Pin with B/32" x 1/2" Cotter Pin
Generator Hracket

Hex Capscrew 7/18" N.C. X 1-1/8"
Lockwasher 7/18"

Generator Belt Adjusting Link-
Hex Capscrew. 5/16" M.F. x 7/8"
liex Nut &5/16" N.F.

Lockwasher &/16"

denerator - DELJO-REMY #1105377
foodrufl Key  #5 (In item 24)
Hex Capscrew. 7/16" N.C. x 1- 1/4“
Lockwasher: 7/18" Heavy

Capserew  5/18% x 3/4"

Plain Hasher: 5/16" Standard
(Generator Pulley

Generator Belt

Wiring Harness {Liscontinued on tractor HD14-4350. Not serviced. Order items 284,

Jiring Harness {(Effective with tractor Hi14-450)

Rubber Bushln«
Clip

C1ip

Slip

Clip

Headlight - Lelt
Headlight - Right
Headlight Bulb- 12 Volt - 32 TP
Headlight Lens

Headlight soulding (Rim)
Moulding Screw

Headlight Lens siasher

Headllight Reflector

Capscrew 3/8" x 3/4"
Lockwasher 3/8" Heavy

42A and 528 also)

Inciude items 36 to 40 inclusive

Headlight Repairs

Headlight Wire (biscontinued on tractor HL14-450. kot serviced. Order 1ten 42&}
Headlight Wire (Effective with tractor [{L14-450)

Rubber Bushing

Clip

Capscrew 5/168" x 3/4"
Lockwasher 5/16" Heavy .
Clip

Yail Light - uomplete .
Tail Light Bulb - 12 Volt
Tall Light Lens

Hex Nut 1/4% N.F.
Loclavasher 1/2" Heavy -

Tail Light wire 72" Long Disconclnued on tractor HL1A4219, Ttem 51 is not
Ciip {1/2" Bolt Hole) serviced. Order items 524 and 52B) :

Tail Light #ire 12" Long (Rear Section}
Tail Light Wire 100" Long {Front Section)
Clip {3/8" Bolt Hole)

Capscrew 3/8" x 3/4"

Hex hut 3/8" N.F.

Lockwasher 3/8"7 Heavy

Fuse 20 Ampere

41

Effective with tractor HD14-219



PLATE 19 — TRANSMISSION CASE AND COVERS
42 '



Etem-_- :

Nellv: RN Ry oo RO o

Part

Number

Cvosla -
70104 -

70938

£ 70839 -

70906 -

70908

L TEETC

801667

71004

A b P A A A

70174
70624
911038
383556
38397
452085
910803
70288
12767
71014
12767
70880
70891
35440
910808
35250
BE2A8
705089
70610
23755
900819
041334
72017

72013
35169
910808
040434
70921
70922
35440
910808
040435
040426
0435123
T2440
BE707
910808
FORZED
70031
35440
910808
034318
TRTS
35440
910808

70916

70817
70935
§10808

70934
910808 -
E5440
910808

36737,
11100

g

rPrPSSNNHHNNNNwaHN&PH_F

=

Witpd - J I HFHENDODDOHHFOODDN

|

N RPN PR OORROON N GX

 TRANSHMISSION CASE AND COVERS: .

{See Plate 19}

Mame

* Transmission Case Assembly (Includes items 2 £to 10 inclusive)

Bushing for Brake Shaft
Bushing for Shifter Shaft
Shifter Shaft Cover: - - .
01l Groove vover | Rlveted in
011 Urain Plug Case . -
Plug {Discontinued cn HDM«-SIB)
Countersunk FPipe Plug 1-1/
Doviel s

Sprogket Sharft

Set Screw

"Hex Jam Nut 1" N.C.

Odometer Hole Cover Plate-
Cover Plate Gasket -
Capscrew 5/16" x 1"
Lockwasher 5/ 16“ Heavy
Capscrew 3/4" x 3" .
High Nut

Capscrew 34" . x 4-1/2“
High Nut

Cover Piate

Cover Flate Gasket -
Capscrew 5/8% x 1—1/3"
Lockwasher - /8" }ieavy

Drain Piug .

Urain. Plug Gasket

Brake Hole Loor

Brake Hole boor Gasl{et g
Capscrew 5/8% x 2-1/4":.
Wrought-Washer 5/8" Standard
Clutch Hols Cover

-In item 1

Filter Pad Assembly (}:.a.ch consists of l-wire cage; l-steel wool pad
and 4-felt gaskets. Separa.te parts are not saerviced}

Filter Pad Clamp
Capscrew. 5/8" x 1"
Lockwasher 5/8" Heavy
Transmission Top Cover -
Center Gasket : .
Side (Gasket . )
Capscrev: 5/8°% x 1-1/2"
Lockwasher 5/8" Heavy =
Top Cover = Left
Top Cover - Right

Top Cover Gasket: :
Capscrew 5/8" x 1—3/4“_.-
Lockwasher &/8" Heavy -
Rear Top Cover Piate

Rear Top Cover Gaskebt .
Capscrew ©&/8" x 1-1/2". .
Lockwasher. 5/8" Heavy ' -~
Rear Case Cover - :
Rear Case Cover Gaslcet L
Capscrew &§/8"-x 1-1/2""
Lockwasher &/ B" Heavy .

.:..Rear Cover Cap-
i Rear. Cover.Cap Gasket
“iUapserew  5/8% x 5"
P Lockwasher © 8/8" Heavy ©
Tlapserew. 5/8" x 4"

Lockwasher 5/8" Heavy -
Capserew  &/8" x 1-1/2"
Lockwasher 5/8" Heavy '
Plug

. Flain Jasher 5/8" S.A.E.

} Discontinued on tractor HD14-364
Top Cover (Errective with tractor HD14-364 )




ADJ. LOCK
(DISCONTINUED) | .

- ADJ. LOCK.
(DISCONTINUED)

41) (38139

PLATE 20 - MASTER CLUTCH



SRER B

Part
Number

034901
0348C2
040215

043470
204664
903731
040769
040219
Q40223
033781
043471
905340
900870
040213
040214
040361

040218

040782
040781
913221
040784
040763
042766
042767
911048
044861
044860
911041
044859
040301
40218
040222
040220
040221
900805
901165
040225
041809
040245
040247
805628
910803
042975
041814
04lBiz
041963
911132
042430
042431
042406
37000

211013
040112
042851
040114
912177
911040
910802
70225

040118
040113
35440

910808
28979

910808
45507

911049
910262
44862

Foml
ot
N

b b DO b e D DO e HHNN%PNHH@@HHWW@@W&WHQNWNHNNHHHNPH HAORRPOOOO@EE RO HHM!

L UAdjusting iock - S e L
“AdJusting. Lock Bracket : gt NN A
. Flat Head Rivet /16" x 17/ | FIRST TIPE LOCKING ARRANGEMENT
Adjusting Lock Pin : e

“Adjusting Lock and Brac}{et Assembly
‘Hex Mug 3/8" N.F.

MASTER
(See Plat:e 20}

Name

thter Clutch Assembly (Includes 1tems 2 to 35 1nclusive} ’

Drive Disc Assembly (Facings are. cemented and are not serviced separate}.y) .

Pressure Plate Assemdbly (Discontinued on HDi4-507.. Net serviced. Order 04%70
with six 045471 Capscrews, six 905340 Muts and!alx 900970 Cotter Pina} :

Pressure Plate Assembly (Li'fective with HDM»-SO'?. Includes ltems 6 and 7).

Cam Block. . o u
gé%-ééﬁﬁgzkﬁead Capscrew: 1/4 N C. x 1/2 Cam Block Package #043397.
Camshaft Assembly {Snould be replaced 1n sets or three)

Return Spring

Hex Head Capscrew 5/16" N/C."x 2—1/2" (D}scontinued on HD14-507})
Fillister Head Capscrew 5/16" M.F. x 3.1/2"

Castle Mat 5/16" N.F. _ . ?ggg’g"gnﬁ_ﬁgm
Cotter Pin 1/18" x 1/2% "

. Back Plate Assemdly (chlucies items 12 and 13)

Drive Stud
Drive Stud Lotk Pin

} In item 11

Adjusting Ring Assembly. (Includes item 23. \’{hen ror tractors prior to HDl4- 516,'_ S

also order item 56)

Df.scontinued on Tr&ctor HDltL—SlB

Adjusting Lock Spring

AdJusting Lock (Not serviced. orcer item 58) .
Flat Head Screw 3/8' x 15/16" )
Hex Jam Nut 3/8° N.F.

Flat Head Screw 3/8"'x 1 THIRD TYPE LOCKII\.G ARRANGEMENT
e Eri’ective with Tmctor HDM»-Bso

Washer . . )

Adjusting Ring Stud (In item }.4)

Adjusting Ring Plate :

Connecting Link :

Link Pin - Long

Link Pin - Short

Cotter Pin 1/8" x 3/a"

Plain Washer 5/16" Standard

Ciuteh Sleeve with Bushings (Separate paris are not serviced)

Snap Ring

Reiease Bearing Carrier

Release Bearing Plate

Hex Capscrew S5/16" N.C. x 3/4"

Lockwasher 5/16" Heavy

Ball Bsaring

Clutch Brake Assembly (Two Halves)

Half Facing (Disconiirmed on Tractor HD14-203)

Quarter Facing {(Effective with Tractor HD14-203)

Brass Tubular Rivet 3/16" x 15/32" In 1tem 36
Capscrew 1/2" x 3-1/4"
Thick Nut

Set Screw 1/2" x 25/32"
Lockwire 16" Long‘

Ball Bearing (In Flywheel)
Clutch Shaft and Gear 24 T.

Ball Bearing :

Bearing Retainer Assembly (Conslsts: of 2 halves and item 47y
Hex Capscrew 1/4" N.F. x 1-1/4" :

Hex But 1/4°% N.F. : "In 1tem 48

Lockwasher 1/4" Heavy

Bearing Retainer Gasket

011 Slinger

Spacer

capserew 5/8" % :1-1/2"

Lockwasher 5/8" Heavy

Capscrew 1/2" x 2-1/27

Lockwasher 1/2" Heavy

Grease Tube

Hex Jam Nut 5/8" N.F.

Grease Fliting

Effective with Tractor HD14-200

Adjusting Lock Service Kit (For 'l‘ra.ctors HD14-316 to HD14—879, Conslsts or

items 21B and 22)

45

Replace Cam' Blocks In sets only. Order

sEchIj' TYPE LOCKING ARRANGEMENT
Used on HD=316 to HD- 879 only




SHVID NOISSINSNYYHL - 22 F1vd

(m3indoL) .

Tt L T3S §vaD 35u3A3N

| QQOOQEEEQAAQHOEE

]\ w if __ r

WSINVH2IW J3L4IHS 3v35

HY3D gNY LJdVHS HOLMD

46




item

OOW-JRNP AN

=
o

HrGkE

16

35
36

37

9
40
41

45

46
47

48
49

50

58 2

Pt authan Y

Part
Number

70258
70844
D078
35780
Q42850
70247
70843

70250 ..
70248

35440
910808
71252
70260
70287
70842

. 71eES -
70840 -

042843
70113
71959
70176
70104
042860
043688
70229
044002
033642
70245
71015
71016
70246
35440

§10808 .

70165

044109
042846
043889

72401
043866
033647
043865
70223
043861
70838
043863
71829
70240
71830
040821
043890
040831
35078
35780
040822
040824
040823
040841
041266
70139

72448
71067
35928
910808
030343
044034
030342
030344

ig

MHHHMF%PHwﬁwmmme

RPN PR R NGRS

[ N P PR W L B PR S S S R R B s e al ol ol o

e

Auxillary sliding Gea.i‘j_('o;i._Extarnal Peeth and 24 Internal Teeth)

| TRANSMISSTON GEARS
o S {See Plate 22)
- - ;

[iivmael

© Auxiliary Speed Gear Set

Auxilia 7 G_ear Bhatft

SUNab
.- Loclorasher . : .
Ball Bearing: -
 Bearing Cup -

Shim. (Use as required)
Bearing Cover 4

. Bearing Cover Gasket
* Capscrew: 5/8" x 1-1/8"

Lockwasher S5/8" Heavy:'
Spacer . riooo R
Auxiliary Speed: Gear — 36 Teeth
Auxiliary Speed Gear — 29 Teeth

Spacer .
Spacer. ... . .
Spacer . :
R L S1iding Gear Set
Ball Bearing . .

S51iding Gear Shaft

Spilined Collar ~

Lockwasher - s L

Ball Bearing (Rear positlon. Also used at center position prior to HD14-759)
Roller: Bearing (Center position. Effegtive HD14-750) S
Low énd Reverse Pinlon 17 Teeth - 20, (Discontinued on HD14-759) :
Low and Reverse Pinlon 17 Teeth - 25 (Effectlive with HD14-759)

High and Second Pinlon &0 Teeth and 20 Teeth

Bearing.(}ug

Srin 155 Tk} uee o reirs

Bearing Retainer

capscrew  5/8" x 1-1/2"

. Lockwasher: 5/8" Heavy

Bevel Pinion Set

Bevel Pinion and Shaft - Six Spiines {Discontimued on HD14-759})

Bevel Pinlon and Shaft - Ten Splines {(Effeciive with HD34-759)

Ball Bearing (Discontinued on Tractor HD14-759})

Roller Bearing (Effective with Tractor HD14-759)

Spacer - {(Discontinued on Tractor HD14-758)

Spacer (Effective with Tractor KD14-759)

Low Gear 43 Teeth - Six Spiines {Discontinued on Tractor HD14-759)
Low Cear 43 Teeth - Ten Splines (Effective with Tractor HD14-759) .
Reverse Gear 37 Teeth - Six Splines (Discontinued on Tractor HD14-759)
Reverse Gear 37 Teeth - Ten Splines (Effective with Tractor HD14-759)
High Gear 30 Teeth - Six Splines (Discontinued on Tractor HD14-759)
High' Gear:. 30 Teeth - Ten Splines (Effective with Tractor HD14~759)
Spacer {Discontinued on Tractor HD14-759)

Spacer {Effective with Tractor HD14-759)

Second Cear 40.Testh - Six Splines (Discontinued on Tractor HD14-759)
Second Gear 40 Teeth — Ten Splines (Effective with Tractor HD14-759)
Shim - .0Q05" Thick 7|~

Shim .010" Thick Use as required

Shim. 1/16" Thick-

Spacer - .

Ball Bearing (Includes item 40)

Bearing Snap Ring (In item 39) -

Lockwasher. -

Bearing Cage. . .

Bearing Re};,ainer o

Shis 2% T ) ums o renvies

Capscrew 5/8" x 2" s :

Lockwire 24" Long

Reverse Gear Setb

Reverse Idler Shaft
Shaft Plug
Capscrew &/8" x 2-3/4"

Lockwasher 5/8" Heavy o

Reverse ldler Gear Assembly 24 Teeth - 20 {Discontinued on Tractor HD14-759)
Reverse Idler Gear Assembly 24 Teeth - 25 (Effective with Tractor HD14-758)
Reverse Gear Bushing (In iltem 51) :

Spacer

47



LJIHS ¥v3O - £2 3Lvd

&

@eéeeé




26
27
28
29
5l
52 -
B35
B4

55 ..

56"
37
38

39:
40

41

42
43

44
45
48
47

48
49
80

51
52
S8
54
56

—h— e, e e

rart
Tumber

040479
35014

910808
23755

910808
034268
040489
0342656
0354269
040484
040480
040478
031229
031157
051074
031076
032086
032059

052062 .

25775
45543

45546

45544

U-175 .
040476 -

253556

211041 -

910604
033904
71280 .
044851
043130
72566 -
72594
56425
911052
960800
36428
71465 .
71454
71276
035648

72487

35440
72472
71283
911055
900807
71456
72604
56083
70447
72484
71285
911058
800807
031518
031319
031320
70403
910806
37195
04G485
040450
55018
55196
040425
13044
703101
55282
040475

£
o
e

HwmmwwawwwwmwwmmmmmmwwmmwwMHHHHHmmmmmmmemwwmmmwmmmmmwmmwmmmwwuwwwwpmH1

" GEAR SHIPFT
(see rlats 23)
same '

Gear Shift Housing =

Capscrew 5/8" = l.1/2'"-

Loclwasher 5/8" Heavy

Gapscrew 5/5" x g.174m

Lockwasher 5/8“ Heavy -

Filler Plug

011 Gauge Rod

01l Goauge Cap

01l Gauge Cap Gasketb

Base llate

Base Plate end Housing Gasket

Gear Shift Lever Ausemb¢y (Includes Items ll anﬁ 12}
Fivot Shaft

pivot Shafi pin [ 10 Ttem 10

Clamp Ring . Asqembly (Separate Parts are HNot Serviced)
Clamp Ring Gasket - .

Rubber. Boot

© Clamp Piate:

Capscrew 5/16“ x 1-L/2“ -~ Drilled Head s

LiLockwire lO"'Long
“Dust Gap

TFelt Seal for Dust Cap
Cover: ;

Spring

‘Gear: ahift Levar “7tension
“Capacrew 3/8W x 1—6/4”
‘Hex Tut 3/8% N.F. .

Lockwasher 3/8" Heavy

Lever Grip : :

Shifter Shaft Bracket - Right (2 used prior to HD14-759)
Shifter Shaft Bracket - Left (Effective with trastor HD14-75%)
Clamp Screw 5/ Tox 2 5/8" .

High Nut .

Nubt Loelk. R -

Gear Shlft Lock Blunger

Castie wWut 1/4" H.¥,

Cotter Pln 1/16" =z 3/4Y.

Plunger Spring 3 :

Shifter Shaft - Left

Shifter Shafi -~ Right

Shifter Fork - Right:

Shifter Forlk - Left’

Shifter Fork Hub i

Capscrew 5/8% x 1—1/2"-

Screw Lock -

Clamp Screw 5/8" x 2- 1/2” - Drllled End
Castle Hubt 5/8% W.P, :

Cotter kin 1/8Y x 1-1/4""

Shifter Shaft Spacer’ 1-1/16". Long
Shifter Shaft Spacer 2-7/16% Long
Shifter Shaft: Spacer 1/18" Thick{Use as required)
Shifter Shaft Spacer 1-1/2" Long
Shifter Shaft Stop Collax .

Clamp Screw.5/8" x 2-1/2" = Drilled End
Castle. yub 5/8" H.F

Cotter. Pin 1/8" x 1/4"

Interlock Bloelr -

Interlock Plate

Interlock Plunger

Capacrew 1/8" x 3Y .

Loclwasher 1/2Y Heavy -

Interlock Spring :

Auzxiliary Shifter Fork Riveted Assemhly

- Auxiliery Gear Shift: Shaft

Capacrew 1/2" x 1- 1/2“

Hut: Loek ] N
Plunger Cap -

Capscrew 3/8" x 7/8“ - Drillsd Head
Lockwire 8" Long . )
Flunger .

Plunger Spring

a9



© Yv3O TIAIE ANV HOLNTTO ONIYIILS b2 3Lvd

- :/5’/"//';225\

80




Part
Iten JNumber
1 70122
2 70826
044575
24 044567
5 70163
4 71003
5 72366
8 70140
7 210765
8 210788 .
9 70137
10 70133 -
11 70181
12 70122
128 044572
128 044578
C 70135
13 4 20186 -
36707
14 { 310808
15 042473
16 042472,
17 {- 70127,
047516
18, 034908 .

1@ 04455]
20 042468

21 0445505

22 04BATL -
23 044549 .
24 042259
25 04200
25 70119
27 70120
28 70129
29 70121
0 70150
3 70123
2 70124

1

2

3

4

5

6

7

g

g
10
11
12

e
[v2]

14
15

i6

18
19

35440
21 { 910808

=
L

e

VRPRIDRROHWVY

Moo mmESgENngmgmgmﬁﬁﬁ$gmmmmm@mmmﬁ%wpwww!

- Pressure Flate"

‘ Preasure Spring

.-Asbestos Insulating Washer
Spring’ Spacer

" STLERING OLUTCH AND BEVEL GEAR
See Plate. 24)

Name

Bevel Gear Shaft - ' : _ :
Bevel Gear Hub {For Tractors prior to HDM—GL?.) . S 3
Bevel Gear Hub Assembly (Effective with HlN4-812. Includes ite'n 2&)
Bevel Gear Hub Bleeve {Effective with HD14-612) :

Bevel Gea.r

Bolt.

Bipgn Nu‘l; :

Nut Lock: : '

Bearing Roller Assembly

Bearing: Cup .

" Bearing’ Retainer ']

ﬁgﬁn%ut o f Dis.d:ontinueci on Hﬁl&-slg

i Gland Nut Lock.

-__';Bearlng Retainer . ; . .
Con Seal Erz‘ective With HD14-612 .

8 .005"

Capscrew 5/8" X 1 3’/4"

" Lockwasher: 5/6" Heavy SRR '
7 Steering Clutch Assembly (Consists o:L’ items 16 to 29 1nc1usive)
-~ Steering Clutch: Hub ;

inner Cluteh Disc - 3/32° Thick (Steel)

" Inner ¢lutch Disc Shim 1/16" Thicl{ {Uze as required)s .
©. Quter Cluteh Disc (Bl—n&etallic) e ? gg/ & 5‘ ?
oo briving: Plave ! [RERS :

L Pinger Lever @0

Fulerum Ring:: ;

Snap Ring: In 1t_em 15

Capserew  1/2" x 5-3/8"
Lockulre . 24" Long :
Shifter Piate i

Washer
Loclm'asher
._Nut, CEEY i
.Y FIMAL DRIVE
_ " (Bee Plate 25 ).,
Brake Drum = '
Driven Hub

Capscrew 5/8" x 3.~3/4“
Loclwire. 20" Long )

Ky
- Final Z)rive Pinion
- N\It L -
" Lockwasher

Felt Seal. ...
011 Deflector
011 Deflector

©.Ball Bearing
: ?Bearing Cage - Right
“’Bearing Cage - Left

Snap Ring

.. Bearing Capge Gasket

Capscrew 5/8" x 1-1/4% -~ 'I‘hin Hea.d
Lockwasher 5/8" Hea.vy :
Ball. Bearing - )

Bearing Cover = -~

Bearing Cover Gasket

Capscrew &/8" x 1-1/2"

" Loclkwasher = 5/8" Heavy

(Continued)

5l




AAIMA TIVNIH - 62 dvVd

&

&

@G

O E




Ttem

79

80
81

a2

B3

 _fart
Number

054450
034449
042882
0428R3
71371
0435956
0446050
70180
71082
034445
70171
12584
911046

= .T088Y

054766
70200

woLlrs

35392
551569
70201
35264
55262
35263
35851

36034

‘910804
3550
35249

70197
70202
23758
910808

70150
034276
034277

- 040255
" 040261

0402568
35811
70288

040257 - -

040268
040274
040256
040263
13238

910809
13465

911045
910809
040265
040266
70400

910810
70103

910810
040181

. )
QNN NP RN

o
B

i
o

10 10 i 1, (0,00, 2030 20 20 00 00 (3 10 1 19

T Filler. and Drain Plug

. Loclmire. 45" Tong

P 000 s 1 O3 O 1O 0O B0 O 1D b v 20 10 20 0 10 10 B0 10 1 19,00

" PINAL DRIVE (Continued)
(See rlate 25)

HName

Gear and Hub Assembly ( Consists of Items 25 and 24 ) )

Gear. and Hub Only (In 054450 Assembly. Separate Parts Not Serv¢09d)
Bearing Cup (In 034450 Assembly)

Bearl Roller Assembly

“rackngprocket tDisconti?ued on tractor *ED14-$€0)

Track Sprocxet (Standard
Track Sprocxet (For Snow) Effective with tractor #ppil-9&0
Hub Guard

Gland Sleeve

Outer Gland Guard

Center Guard . »

Sproclet Bolt 7/8" = 4-1/4"

Hex fub 7/8" NeFai:

Tat Toeck

Spacer i

3ide Plate

“"8lde Flate. Gaskeﬁ

Capscrew 5/8" x l-=1/4"
Capscrew 5/8" x 1%
Serew Lock :

Piller Flange. . . -
Filler Flange Gasket
Drain Flange::

Drain Flange Gﬂsket
Capserew 3/8% 7% 1%,
Loclovasher 3/8" Heavy :

Plug Gasket::
Cear Case .- o :
Gear Cese Gasket L
Capserew 5/8" 'x 2-1/4“
Lockwasher 5/B". Heavy:

Capserew 5/8" x 1-5/84

Capscrew 5/B% = 3-7/8Y

Capscrew 5/8"% x 4.1/44

Hex pubk 5/8" NoFe

Loclwasher 5/8" Heavy. :
Syroclet guard - Lower (Ins;de)
Gland Cup (Both Halves}

Gland Cup Gasket E
Capserew 5/8" x 1-1/3
Lockwrasher 5/8" Heavy

Hub Pacliing

Packing Gland (Eoth Halves)
Gland Guard

Capscrew 5/8" x 3-1/8"

Washep .

Bearing. Flate .. - )

Flat Head Gapscrew B/6% z 1-1/8" :
Spacer Assembly (Inciudes 1-Key and 2~Rlvets)
Washer

Clamp Nubt .

Glamp Screw

... Reap. Axle Bracket

" Inner Guard

Cuter Guard

Flat Head Ganscrew 1/4" = 0/4“ (For Items 69 and 70}
Paclking

Packing Ring

Packing Ring Adjusting Screw 3-7/8" Long
Sprocket Guard

End Cover

End Qover Gasket

Capscrew 3/4" = 29

Iockwasher 3/4" Heavy

Gapscrew 5/4" x 2-1/2"

Hex Hubt 3/4" HeF.

Lockwasher 3/4" Heavy

Bolt 7/8" x L0-1/4"

Bolt 7/8" x= L0-3/4"

High nut
Iockwasher 7,/8" Heavy -
gapserew 7/8" x 2" Dissontiaued on tractor HDl4-643

Lockwasher 7/8" Heavy
Plug (Bffective with trazctor HD14-643)

*Tneluding HD14-743, 933, 34 and 944.

53



© o TIOHANOD HOLMTD ONIYE3ELS — 92 JLvVid

@@




e
<t
®
=

M
Ewgggc@mqmm@ = mmwl

P T ok

Part
Number

040851

040552

040544 -

35014
910808

35440

910808
911160
040178
72431
45559
3506
048541
044591
044592
044593
040565
040566
040569
35285
71899
72432
034663
911044
910808
38707

1910808

70680
910808
020859
041346
55120
910806
040858
040557
034673
TR601
040574
042417
042418
Q33804
35068
38234
908126
0405735
044589
35236
910806
040556
044530
044584
910967
040553
910244
040550
211042
030182
030181
72410
452606
72422
TE426
042828
042829
TR4E7
TEABS
70939
70579
044381
35878
70583
200942
034258
B5793
35067
211043
042306
034346
911045
910809
034347
207059
901471

53
=

mppppp#mwmwmm#mwwmmmwwpmmwmkmmmmmmmmmmmmmmmHHmmmwweéwmmwmmgepgmmHHHNNNN@%Npmf&&PNHW|

STEERING CLUTCH CONTROL
: {See Plate 26) :

Name

Steerirg Clutch Cover - Left
Steering Clutch Cmrer = Hight
Ciutch Cover Gasket '
Capscrew 5/8" N.F, x 1—1/2
Lockwasher /5{8“ Heavy /
Capscrew. 5/8% N.C. x 1-1/2

Lockwasher 5/8" Heaw .- }Ei‘fective with 'I‘ractor HD14-384
Grease Fitting :

Ventilating Cover L

Ventilating Cover Gasket -

Capscrew 5/8" x 6-1/2" :

Capscrew 1/2" x 1-1/4"

Tube (Discontinued on HD14-612. Order items 10A, "10B and 10C)

Tube } Effective with ED14-612 but later

} Discontinued on Tmctor HD14-384

Spring Stop Washer
Focentric Washer discontinued, Order 047242 Tube.

Bracket Assembly — Left (Includes items 13, 14°and 3 of 1tem 15}
Bracket Assembly - Right{Includes items 14 and 2 of item 15)
Brake Pedal Shaft - Left {In ltem 11 only)

7 Bushing 1-1/2":Long
N 1 T¥/ee Lo } In itens 11 and 12

Cup Plug (For item 12}

Capscrew . 5/8" x 1-3/4" .

Hex Mut 5/8" N.F.

Lockwasher 5/8“ Heavy

Capscrew 5/8" x 1-3/4"

Lockwasher 5/8" Heavy -

Capscrew 578" x 1-1/8"

Lockwasher : 5/8" Heavy

Bracket Gasket .

Lever Stop

Capscrew 1/2" x 1-1/2"

Lockwasher 1/2" Heavy

Cross Shaft

3tub Shaft

Packing

Packing Retainer

Steering Lever 25:: iong EDisc?ntinued on Tractor #HD14-200}
Steering Lever 3 ong {(Left _
Steering Lever 20" Long (Right) Effective with Tractor *HD14-200
Steering Lever Grip

Capscrew 1/2" x 2- 1/4"

High Nut

Woodruff Key #15

Lever Arm {Discontinued on HD14-612)

Lever Arm (Erfective with HD14-812)
Capscrew 1/2" x 1-3/47

Loclkwasher 1/2" Heavy

Key

Rod

Yoks Pin

Cotter Pin 1/8" x 7/8"

Spring

Vasher 1/2" Standard {4 used prior to HD14-612)
Rod Connector

Hex Nut 7/18" N.F.

Capscrew 47/16" x 3"

Ball

Bell Crank Assembly (Includes 1tems 42 and 43)
Hardened Bushing

Bell Crank Stud } In item 41.

Bell Crank Pivot Pin

Bearing Roller Assembly

Bearing Race

Washer

Thrust Fin

Thrust Pin Cover i

Adjusting Screw

Throwout Fork Assembly (Includes item H51. I-ormerly Part No. 70572)

Pivot Ball {In item 50) ; : Pars

Pin L Teem Number aty. Name

Cotter Pin 3/32" x 5/8" B —_ - -

Throwout Fork Spring &2 901763 2 Pipe Coupling 1/8" Standard

Dowel Pin 63 45496 4 Grease Tube

Capscrew 1/2" x 2" 64 911048 4 Hex Jam Nut 5/8" N.F.

Hex Nut 1/2" N. ?. 65 911160 & Grease Fitting

Ball Bearing 86 71120 2 Throwout Fork Equalizer

Bearing Pin 67 71121 2 Equalizer Spacer

Hex Nut 3/4" N.F. 70259 2 Capscrew 5/8" x 3-7/8"

Lockwasher 3/4" Heavy 68 911044 2 Hex Nut 5/8% N.F.

Spacer , 910808 2 Lockwasher .
E 1

g‘zpfﬁ;ﬁemi/a%/ o g shlso tractors HD14-2l, 158, 160, 187, 169, 171, 173,

175 %o 180 incliusive, 183 and 180,

85



(AdAL LSHIH) SAMVYEE — 22 3LV id

R clcllcleleleleltlE

@

R TR T
e |
it R

@@ Eelee) 62) (v)

D
GD

56




Iten

S
1+

[
w W

oAy Py P,

OQwo~aobehE

art

..... - SRAKES..

lunber Qty. Hane
FIRST TYPE - Disecontimied on tractor HD14-364. {See Plate 27)
040618 1 Pedal Lever Assembly - Left (Includes 1ltem 2)
35285 1 Bushing (In item 1) ' o
10618 1 Pesda:r Lever - Right
040632 1 Brake Pedal Shalt
G40635 1 Lever i
810259 2 Cotter Pin 5/32" » 1-5/4"
SLILES 2 Flain Jasher 11" S.4.E. -
36997 2 - voodruff Key 13 - lardened . . o
903003 2 lieadless Cup Point Set Screw F/8% N.J. x /8"
406819 2 Lock inger L
BBBI0 2 Capscrew  3/8" x 1-3/4"
911041 2 Hex tut 3/8" L.F.
910804 2 Lockwasher 3/8" leavy
-3188 2 Capscrew  3/8" x 1-1/2°
011041 2 Hox lut 3/8" N.P.
010804 2 Loctwasher 3/8" Heavy
040620 2 Pedal Lever ratchet
BOTAC 2 Japscrew 1/2" x 1-3/4"
910244 2 Flain Jasher /8" S.A.E.
45276 2 Spacer
911043 2 Hex Lut 1/2" IL.F.
010806 2 Lockwasher 1/2" ileavy :
040621 2 Pedal Rod T S
033072 2 Yoke Pin with 1/8% x 7/8" Zotter Pin/
040622 2 Ratchet Rod Sl
900800 z Jotter Pin 1/18" x 3/4"-
040029 2 Lateh Lever )
911115 2 Plaln Jasher 3/8" S.A.E
200803 2 Zotter Pin 1/8" x 3/4"
033068 2 Yoke Pin with 1/18" x 7/16" lotter Pin
040830 2 dearing Bleck :
46419 4 Capscrew 5/8" x 2"
011041 4 Hex Hut 5/8"% N.F.
9106804 & Loclwasher 3/8% Heavy
040685 2 Sprineg Clip
36887 2 Spring
040624 . 2 - Lever Assembly (Includes item 27)
35285 4 Bushing {(In item 26)
911159 1 Plain asher 1" S.A.L.
310259 1 Cotter Pin 5/32" x 1-3/4%
040626 2 Spring Clip
040625 2 Spring Clip
70343 - 2 Spring
040823 2 Yoke Pin
900806 4 Cotter Pin 1/8" x 1"
033058 2 Yoke Bnd
011043 2 Hex Hut 1/2" H.F. .
040627 2 Brake Rod ’
033072 2 Yoke Pin with /8" x 7/8" lotter Pin
040631 2 Band Lever ) ‘
040634 2 Band Lever Shaft :
034503 6 oodruf? Key #18 - lardened
35068 2 Zapscrew 1/2" x 2-1/4% -
910806 2. Loclavasher 1/2" lleavy
70937 2 Spacer
71442 2 Bell Crank
12871 2 Capscrew - 1/2" x 2-3/4"
910806 2 Loclyasher 1/2" seavy
F7013 2 Band Pin
3008086 4 Sotter Pin 1/8" x 1V ]
71438 2 © Swivel Pin ‘ ’ : o
040187 2 Srake Send Assembly (Consists of items 49 to 58 inclusivel}| Not serviced, Order
040188 2 Brake Band and Lining Assembly {(Includes ltems B2 and 54} [ Band Assembly 71440
040191 32 Drake Band Lining {Bi-idetallic) In ftem 49 :
042496 1680 Steel Rivet 3/16" x F/g"
71426 2 Band End
120992 4 .. lapscrew 3/8" x 1-1/4"
011041 4 - Hex hut S/BQ/SGF'
910804 4 Lockwasher 3 heavy
7115 2 Band Reinforcing Clip 2 In iten %B
36032 4 Canscrew 3/8" x 3/4" :
013041 4 lex Mut 3/8" N.F.
910804 4 Loclwasner 3/8" Heavy
71436 2 Brake Hand Spring
043239 2 Adjusting Hut

SERVICE NOTE: On tractors prior to Hbl4-364 which are equipped with the above
BTake parts, it is recommended that the Brake mechanism be changed to the later
type as shown on pages 58 and 58. The necessary parts to make the change may be
secured by ordering Brake Band Changeover Group /04%228.

(Continued)

57




CL AT

l®

§ NN |
N

—————
—CIL [ '
Qllp] (LS TR
g, [

mEEEEN

- |PLATE 27A- BRAKES (SECOND TYPE)

§8 0000000 |oecvbar) |




Item

SO N

P
= Qwo

[
W .o

SO N —"

.

Y

PR

Fart
Number

043088
35285

043116
040633
043120
910259
200822
36997

903083
040619
35336

911041
91080%
U-3188
911041
910804
04:3090

044425
911097
910914
043098
900806
047269
047270

aty.

mNPNmNNPNPN%Ngmm NNN:EUJ%)PP NN{\'JO?0'3NWHNMNNNNNGNNHHNNNNNNNOI*PPPP'l’G[\JNN__\'.\'JM!\'JNNNNNNNNNI\)I\)NN_NNNN}—'H%—'MD-'

o BRAKES (Continued) -
SECONL PYPL -~ Effective with Tractor HD14-364 (See Plate 27A)

Pedal Lever Assembly - Left (Includes item 2}
Bushing (In item 1) :

Pedal Lever - Right =

Brake Pedal Shaft

Lever . )

Cotter Pin 5/38" x 1-3/4"

Plain #asher 1" S.A.E.

Woodrurs Key #13 - Hardened i
Headless Cup Point Set Screw .3/8" N.C. x 5/8"
Lock Finger L o B
GJapscrew. 3/8" 3 1-3/4" ook y
Hex Kut. 3/8" N,F. A
Locikwasher 3/6"% Heavy
Capscrew 3/8" x 1-1/2"
Hex Nut: 3/8" N,F,
Lockwasher 3/8" Heavy

Pedzl Lever Ratchet

Capscrew 1/2" x 1-3/4"
Plain Washer 1/2" S.A.E.
Spacer : :

Hex Wut 12" N;F. . :
Loclovasher: 1/2" Heavy -~
Ratchet - Rod . - -nif -

Cotter Pin 1/18% x 34"
Latch Lever

~" Plain Washer 3/6" 8.A.E.

Cotter Pin 1/6" = 3/A4". i

Yoke Pin with 1/18" x 7/16" Cotter Pin

Bearing Block S

Capscrew &/8" x 2" o . 3
Hex Mut 3/8" N.F, T L .

Lockwasher &/8" Hsavy

. Spring Clip
© Bpri

ring’

Yoke Pin with 1/8" x 7/8" Cotter Pin

Yoke End

Hex Nut 1/8" N.F.

Brake Rod

Yoke Pin with 1/8" x 7/8" Cotter Pin

Spring

Shaft - Left

Shaft - Right

Lever ELong)

Lever (Short) R

Voodruff Key /18 - Hardened. -

Capscrew 1/2" x 2-1/4"

Lockwasher 1/2" Heavy

Capscrew 1/2" x 2-1/4"

Lockwasher 1/2" Heavy

Roller Assembly (Includes item 38)

Bushing (In ltem 3'?3

Roller Pin

Bracket Assembly - Left . . .
Bracle t Assembly — Right ) : :
Spring Support Pin (In item 40. Effectlve with HD14-612)
Capscrew. 5/8" x 1-1/4" . . . _ X i
Lockwasher 5/8" Heavy' i

Bell Crank

Swivel Pin

Band Pin

Cotter Pin 1/8" x 1" - Lo -
Brake Pand Assembly {Inciudes items 46 and 47. Order item 47EB) }

Brake Band Lining (Bi-metallic. Order items 47C, 47D and 47E) Discontinued

Steel Rivets 3/168" x 3/8" Long on Hbl4-612

Steel Rivess 3/16" x 1/2" Long : e R
Top Band with Lining Tractors HD14-612 thru HD14- only.

Bottom Band with Lining f Not serviced. Order item 47BB. . :
Brake Band Assembly (Effective with Tractor HDl4~ Consists of I-Top Band, .
5 1}—{Bo§gmg Eeimtil ant(imﬂigmggtwc thru_48) . ' _ o
rafe Laln ning liolce Effective with Tractor

Brass Tubular Rivet 3/18" x 3/8" } -

Brass Tubular Rivet 3/18" x 1/2" HU14-612. Also see item 56.

Pin, brilled kmd Discontinued on HDl4d- . Not serviced.
Cotier Pin 1/8" x 1% §f Order 047269 Pin with C47270 VWashers

Fingontvet TyPe 1 prrective with HDM- In ttem 4753

Band Pin .

Cotter Pin_ 1/8% x 1" o o o

Adjusting Fork Assembly iDiscontinued on HD14-812. 1-Fork, i-Stud)
Adjusting Fork Assembly (Bffective on HD14-812. 1-Ferk, 1-Stud}

pring

%d%l{stingkl\lg‘c . _ .
ell Crank Spring

Adjusting Fork Spring} Discontinued on Tractor HD14-812

Spring (Effective with Tractor HD14-613)

Brake Lining Package (Consists of two 044422 Linings, tenr 910914 Rivets and
twenty-Tour 911097 Rivets)

59




\
e e s W e e

@@.
TOP VIEW

. -
[Se 3] qmmgggw Gl o E

o 2 e R et
VORGP INHO

AT 1]
O

)

—An

Part
Number

040474
033904
35802

911043
910806
040471
042839
0428896
911159
040469
35285

70317
35061, -
910806
040473
040107
053059
911043
Q33072
040472
040105
040468
040939
040240
36997

35068

911043
910806
910008

[ e N e e B e R e e e e R R R0 VS Ry W S WSSy g

PLATE 2]~ MASTER CLUTCH CONTROL.

MASTER CLUTCH CONITROL
{See Plate 21}

Nams

Haster Clutch Hand Lever

Lever Grip

Capscrew 1/2" x 2-1/2"

Hex Nut 1/2% N.F.

Locikwasher 1/2% Heavy

Lever Shaft 37-1/2" Long (Discontinued on tractor HD14-364)
Lever Shaft 34" Long

Spacer Effective with tractor HD14—564
Plain Washer 1" 5.A.E. o
Bearing Cage Assembly {Includes ltem 6)

Bushing  1-1/2" Long {(In 1tem 5)

Bearing Cage Casket

Capscrew 1/2" x 1-1/4"

Lockwasher 1/3" Heavy

Sub Lever -

Cluteh Rod

- Adjustable Yoke knd

Hex MNug 1/2" N.F.

Yoke Pin with 1/8" x '?/B“ Cotter Pin
Lever i

Yoke. Shaft - Right .

Yoke Shaft - Left

Throwout Yoke

Sliding Block

Woodruff Key #3 - Hardened
Capscrew 1/2% x 2-.1/4"

Hex Nut - 1/2" N.F. .

Lockwasher 1/2" Heavy
Expansion Filug 1-1/4" Diameter

60




Yok
o
©
=

[~ B S

B e T e T et S e

Part
Number
040533
040534
040541
040542
040318
040320
12742 ¢
911045
910809
040201
38707

910808

35440
910808
70850
911047
911051
034085
034086
034083
034084
12742
12767
B5RES
T23266

+

iR

o0
%PO%HHWHPPNPPNNNmmgHHHHHH

PLATE 29 — TRUCK FRAME_

(s
Name

: Outer Channel - Left

Outer Chammel - Right
Inner Channel - Left
Inner Channel - Right

. Top Chamnnel - Left

Top Channel - Right
Capscrew. 3/4" x 2-1/2"

. Hex Mut 3/4" N.F.

Lockwasher 3/4" Heavy

. Spring Seat

Capscrew: 5/8" x 1-3/4"
Lockwasner 5/8" Heavy
Japscrew . 5/8" x 1-1/2"

“* Lockvasher 5/8" Heavy
. U-Belt. -

Hex Mut 1" N.F7.
Hex Jam Tut 1" N.F.
Outer Guard - Leflt
Outer Guard — Right
Inner Guard — Lef% '
Inner Guard — Right

. Capscrew 3/4" x 2-1/4"

High Mut
Capserew  5/8" x 2"

- High Kut

TRUCK FRAME
ee Plate 29)

61



o ONIMS ANY MNYYHD H3ZITI8VYLS - 82 A1vid

A # 7,
e Vﬁwﬁrrr;.drrrihair/ /y.ai% g=




o3
o3}
ey

U N R N S

43
44
45
46
47
48
49
50
51
52

55 {

54
555

% |

ot
-3
[t T

Part .
Number
71823
71085
71822
71083
71087
71084
21797
€10808
0349380
034992
034093
034989
054991,

031990
7 910808
- 71085

71093
71947
72522

. 047056
RN =7~ S
70067
70086+
911081

36045
71835

047074
3575
0348086
034.806
$06750
911036
70987
71258
71259
70968
034819
040423
040424
35244
910804
70083
047069
21525
71085
71820
047087
71819
047068
28970
910806
21797
210808
36045
040259
040031
040212
040267
040268
040269
040270
033390
70413
034971
13058
910804
047084
047070
70400
910810

o
ot
S

B0 B9 1 1+ O 03 12 B 1 B bt ot 18 bod 1 3 10 €8 €0 > £ 10 1O 0000 00 D 00 00 10 B9 1 1 10 10 133 20 20 49 10 10 o 1 14 03 20 19 20 20 290 19 mpppmmmwmmmmmw@mb@m[

- Capscrew 5/8" x 1-3/4"

. Bushing ~ 5" Long (Inner)
... Blotted: Pipe: Plug 1/4“ std.
. Grease” Fitting .
=uLink Shaft: Assembly (Discontinued on HD14—937.

erink Shaft Assembly (Errective with HD14—937)
-7 Dowel Pin &In item 24)

V' Bhim: 010" Thick

‘Shim~ .0Z0" Thick } Use as requlred

STABILIZER CRANK AND SPRING
(3ee Plate 28)

Name ' L .
Stabil;zar Crenk ﬁSSBMDIY (Includes 1tems 2 and 3) S :
Dowel Pin

Callar In item 1°

Thrust Washer {Inner) -
S8tabillzer Crank Cap (Inner}
Cap Gasket

Lockwasher 5/8" Heavy
Thrust Washer (Outer)
Washer

Gasket: :

Stabilizer Crank Cap (Outer)
Cap Casket g

Capscrew 5/8" x 2-1,
Lockwasher 5/8" Heavy
Bolt -

Lockwasher L : i
0il Seal ) o .
Stabillzer Link Assembly (Discontinued on HD14- } ;

Both include '
Order 047056) :
Stabilizer Link Assembly (E.ffective With HD14- item 18 thru 22
Bushing. 4" Long {Outer}’ _ R e : e
Bushing.: 8" Long (Cuter) o k :
Bushing: 5" Long {Inner) In item 17

: Order. O47074). . }Bonh include item 25

bog Point Set Screw 5/8" N.C, x 3"

Hex Jam Mug 5/8" N.C.

Felt Seal 3-1/2"0.D.

Felt Seal 3-3/15" 0.D.

Felt Seal Retainer |

Felt Seal 5-1/4" GuDu

Seal Band”

Dirt Guard - Left

Dirt Guard - Right - .

Capscrew /8" x 5/4"

Lockwasher 3/8" Heavy

Thrust Washer {Discontinued on Tractor HDl4- }
Thrust Washer (Effective with Tractor HDl4- }
Lockwasher - : ]

Bolt

Link Shaft Cap (Discontinued on Tractor HD14- }
Link Shaft Cap (Effective with Tractor HD14- )
Cap Gasket (Discontinued on Tractor HD14- 3

Cap Gaskst (ngective wi?h Tractor NDl4- ) :
gzgﬁggggerl/g/ ¥ ﬁ;éﬁ? [ Discontinued on Tractor ‘HDi4-

Capscrew 5/8" x 1-3/4"

o Ner S/6% Hooys } Effective with Tractor HD14-
Gesase Filtting

Stabilizer Spring Assembly (Includes item 44 thru 51)
Top Spring Leaf 23" Long
Second Spring Leaf 32" Long
Third Spring Leaf 42" Long
Fourth Spring lLeaf 49" Long

Fifth Spring lLeaf 59" Long In 1tem 43

Main Spring Leaf 72" Long

Center Bolt

Stabilizer Spring Bushing

Stabilizer Spring Pivot Pin

Capscrew 3/8" x 1-1/4"

Lockwasher 3/8" Heavy

U-Bolt

g—i-gglguzlate Effective with Tractor ED14-

Lockwasher 7/8" Heavy

NOTE: The effective tractor serial number covering
the changes indicated above will be furnished at a
later date,

83



Iten
10
12

13

14
15

18

17

18
19

20
21

22

—_— e A e

Part
Kumber

Qiy.

PLATE 30 — SUPPORT ROLLER
TRACK SUPPORT ROLLER o
{See Piate 30)

Tame

043466
040209
8;;0305
12588
04BE87
040208
047465
040207
040208
70102
130568
910804
043570
040204
043461
034042
03043

12742
G1080¢

]

e poeesEERRRe R

Support Roller Assembly (Includes 1tems 11 to 21 Inélusive)
Bupport Roller Bracket

Buppert Roller Shaft

Bearing Reller Assembly

Bearing Cup ) . . . S

Bearing Retalner (Discontinued on HD14-792)

Bearing Re?ainer {(Effective with HD14A-792)

snim 007" Thick

Snin 103" Thiok J Use as reauired

Flat Head Capscrew //?“ x 1—}/8" {Discontinued on HD14-792)
ilex Head ZJapscrew 3/8" x 1-1/4 .
Loclwasher 3/8" Heavy } Effective-with HD}4 792

011 Seal

Track Support Roller (Diucontinued on H914~780. Order 043461)
Track Support Roller (Effective with tractor HD14-760)

Shaft Plug

Plug Casket

Capscrew 3/4" x 2-1/4"

Lociwasher %/4" Heavy

64




<\

”

.| ] AN
LI -- .
i ] 3 -
esl
o ,/ é{’
1% b‘?
2 3
7 wy
G E»Sf -
PLATE 3| — TRUCK WHEEL
TRUCK WHEEL
{See Flate 31}
Part
Item Number Qty. Name
1 034469 ] Truck Wheel Assembly - Single [lange (Complete) It 3¢ lb;
2 034470 4 Truck Wheel Assembly - Double Flange (Complete) ems 3 1o
3 034475 6 Truck Wheel only - Slngle Flange
4 034476 4 Truck Wheel only - Double Flanze
5 0344862 10 Truck Wheel Shaft
6 042868 20 Bearing Roller Assembly
7 042867 20 Bearing Cup
8 034473 20 Bearing Retainer
034479 30 Shim .007" Thick
9 0344786 30 Shim 010" Thick Use as required
0344777 20 Shim .031" Thick
10 044834 20 Seal Service Paclkaze (1-Seal Plate, 1-Seal Ring, 1-034471, 1-034474)
11 034471 20 Seal Boot }In Ttem 10
12 034474 20 Packing Ring
12 044555 20 Seal Spring (Effective with tractor HD14-
14 0344.80 20 Truck Wheel Bracket
15 034042 i0 Shaft Plug
16 034043 10 Plug Gasket
17 { 12742 40 Capscrew 3/4" x 2-1/4%
12767 40 High HNut

68




ASVIIEY MOVHL - €€ ALV id

gl) (PILED (&l

T il |
3 @

i \\\\\ b_\\ o

£F

%__“I IILLW_M_,: =

Gl

0P pRRPPAE
) — . AT
. = e .WH — ] =

- il Lllff_f.\..

66




Item

BRLHL

37
38
39

5

PN

Part
Number

034983
034984

043257
043258
70066
70067
12064
12767
912769

26045

042215
034978
71113

910808
034977
034987
042201
042202
043243
043244
034982
37576

910808
034913
71113

910808
35423

12767

034918
034923
043282
034922
043261
034681
034920
040945
043217

(™)

H#mgN@PNNNNNNMNNNNNNN#ﬁmmNSENHFHHwNEHNmppggmmww

TRACK RELFASE .
( See Plate 33 )

Name :
Release Housing Assembly - Lt. (Mot serviced. Order Q43257 1
Housing Assembly. For tractors prior to HD14-418, order | i : R
1tem 40 also, 1f parts mve not heen previously insgalled). Discontinued on
Release Housling Assembly - Rt. (Not serviced. Order (432858 Tractor HD14-525

Housing Assembly. For tractors prlor to Hul4-419, order . : :
item 40 also, if par$s have not been previously 1nstalled)_4 - . .
Release Housing Assembly - Lt. {Includes items 2 and 3) Effective with
Release Houging Assembly - Rt. (Includes fiems 2 and 3) Tractor HD14-525
Stabilizer Crank Bushing - Outer in item 1 . :
Stabllizer Crank Bushing - Inner
Capscrew 3/4" x 2-3/4"
High Nut
Pipe Plug 1-1/4" Standard
Grease Fitting
Top Cover /4" Thick (For tractors prior to HD14~-525)
Top Cover 1/2"% 'I'hiclc (For tractor HDM-—SES and above)
Capsecrew 5/8" x
Lockwasher 5/8" Heavy
Top Cover Gasket :
Rear Cover {Discontinued on Tractor HD14-262, Not serviced. Order item 40)-
Rear Cover - Left Used on tractors HD14-262 to HD14-418 inclusive only. i
Rear Cover - Right [ Not serviced. Order ltem 40. :
Rear Cover - Left
Roar Gover - Roats } Effective with Tractor HD14-419
Rear Cover Gasket
Capscrew 5/8" x 5"
Lockwasher 5/8" Heavy
Track Release Yoke
Capscrew 5/8" x 2"
Lockwasher 5/8" Heavy
Capscrew 3/4" x 4-1/2%
High Mut 3/4" MN.F.-
Adjusting Screw 2" N.C.
Cross Head 5" Long (Discontinued)
Cross Head 4-3/8" Long (Replaced Ltem 21)
Bell Crank (Discontinued)
Bell Crank (Replaced ltem 23)
Spring Plunper
Track Release Sprin
Track Release Stop %Discontinued)
Cross Head 4~11/32" Long
Bell Crank
Spring Plunger Effective with Tractor HD14-419
Track Release Spring - Inner ‘
Track Release Spring -~ Outer
Cross Head Seal
Push Rod
Pusi Red Pin
Bell Crank Shafi
Threaded P;I‘.ug .
gﬁgﬁ %516“ ggigt } Use as requlred
Track Release Changeover Group (For tractors prior to HUI4-419. Includes items
13 and 14; also two each of items 28, 28, 30, 31 and 32)

} For clamping yol{é

‘l For tractors prior to
HD14~418 only. None are
serviced. Order item 40

&7




YOVH L — € 3LVd

=S1dvd Tive MovdL=

DNIHSNE MOVHL

e A

NMOHS 143 .-HvE adls

STORS STOVEL

NG LND~ 30HS Lv14

30HS HISNOND

. 68




1tem

ok o

10
1i

13
14
15

16

RRUBEESERRRRRNR

894

Parg
Number

030753
020751
030768
71781
7198%
70042
043848
033858

043615
043613
043614
043616
043617
043618
043619
043621
044145

044146

033117
032549
0B0754:
081730
032368
081729
0B3120
031731
032548
032547
033123
044380
032385
032546
033114
043422
03Ee41
033939
033937

083925
030750
12767

Ay

70
70
&8

70
70

70
68

€8

280
140
140

“PRACK.
(See Plate 34)

Name
FIRST TYPE. TRACK PARTS - Di_scon.tinuad on Tractor #HD14-960

Track Rail Assembly - 35 Links {Includes Iltems 2 to & inclusive)

Side Bar - Left .

Side Bar - Rigl}t“

Track Pin 8-3, Long

Master Pin 9-1/2" Long See item 7

Track Bushing 2-1/2" 0.D. - 6-1/8" Long (Standard)

Track Bushing 2-3/4" 0.D. - 6~1/8" Long (For special service, see note below)
Track Pin Package (Consists of 34 — 71781 Track Pin and 1 - 71989 Master Pin)

SERVICE NOTE: A special heavy shoulder bushing {Part No. 043848} has been made
available for tractors prior to HDid- 960 to replace Track Bushing 70042, In-
stallation of this shoulder bushing requlres the use of the latest type Track
Sprocket. In order to effect this installation, Track Bushing Service Group No.
043955 has been made avallable. Thiz consists of the followlng parts:

70 043848 Track Bushing
68 71%8l1 - Track Pin
2 71989 ¥aster Pin
2 043956 Track Sprocket

SECOND TYPE TRACK PARTS -~ Effective with Tractor sHD14~S80

Track Rail Assembly - 35 Links (Includes items 9 to 14 inclusive)

Side Bar - Lerft

S1de Bar - Right " : 4

Track Bushing 2-3/4" 0.b, - 7-1 Long

Master Bushing 2-3/4" 0.D, - 6-1/8" Long } See 1tem 15

Master Bushing/Sgager

Track Pin 9-3/4" Long

Master Pin 10-1/4" Lo } See tem 16 :

Track Bushing Package (Conalsts of 34 - 043616 Bushing, 1 - 043617 Master Bushing
and 2 - 043618 Spacer)

Track Pin Package (Consists of 34 - 0435819 Track Pin and 1 - 043621 Master Pin)

TRACK SHOES COMPLETE TRACK ASSEMBLIES {35 LINKS EACH)
Prior to **HDM——QGO'*]—LDM—QGO and Above
Grouser Shoes 22" Standard 033118 043620
Grouser Shos 18" 032587 043970
Grouser Shoe 20" 030723 043951
Grouder Shoe 24° 031725 043957
Grouser Shoe 18" Heat Treated 032682 043969
Grouser Shos 20" Heat Treated 031724 043966
Grouser Shoe 22" Heat Treated 033121 043960
Grouser Shoe 24" Heat Treated 03172800000 mmeee
Grouser Shoe 18" Cut-out 0B2585 043368
Grouser Shoe 20" Cut-oub 032588 043965
Grouser Shoe 22" Cut-out 033124 043961
@rouser Shos 24" Cut-out ———— 044383
Grouser Shoe 18" Cut-out - Heat Treated 032585 043967
Grouser Shos 20" Cut-out - Heat Treated 032578 043958
Grouser Shoe 22" Cut-out ~ Heat Treated 033115 043959
Grouser Shos 24”7 Cut-out - Heat Treated 043423 044155
Fiat Shoe 1s" 033942 043964
Flat Bhoe 18" Cut-out 033940 043863
Skeleton Shee 18" 033938 043962

TRACK SHOE BOLTS AND NUTS

Track Shoe Bolt
Tapered Nug
High Nut

sIncluding Tractors HU14-743, 933, 934 and 844.
wuExcept Tractors HD14-743, 933, 934 and 944.

69




J@éo ® G

Iten

N embLDH

10
11

13
15
16

17
ig
18

20
21

{
{

Part
Number

034420
034645
034643
042873
0426396
034642
034638
034639
C34837
23418

23756

044829
024644
034646
044581
034648
034042
034043

040006
040006
35440
910808
040002
70512
70103
910810
70865
910810

oo oo NNPP%PPP@P@&@P@NNN E

PLATE 32 — FRONT IPLER

FRONT TRACK TDLER
(See Plate 32)

Hame

Front Track Idler Assembly (Items 2 to 16 inclusive)
Front Track Idler only

Front Idler Shaft

Bearing Roller Assembly

Searing Cup

Bearing Retainer

Shim .007" Thick

8Srim  .01Q0" Thick } Use as required
Shim 031" Thick

(apscrew

Loclwrire 26" Long

Seal Service Fackage (1-Seal Plate, 1-Seal Ring, 1-034644, 1-034646)

Seal Boot

Packing Ring} In Item &

Seal Spring (Biffective with tractor HDl4-
Front Idier Bracket

Shaft Plug

Plug Gasket

Front Idler Guard - Left

Front Idler Guard - Right

Capscrew 5/8" x 1-1/2°

Lockwasher 5/8" Heavy

Idler Bracket Guide

Idler Bracket Shim (Use as required)
Capscrew %/8" x 2"

Lockwasher 7/8" Heavy

Sapserew 7/8" x 2-1/2"

Lockwasher 7/8" Heavy

it




FLATE 35— DRAWBAR

DRAWBAR
(See Plate 35)

Part
Iten Number Qty. Name
1 040815 1 Drawbar
2 072268 1 Drawbar Stirrup
3 072286 4 Capscrew 1-1/4" x 3-1/4"
4 072534 2 Screw Lock
5 030918 1 Lrawbar Pin (Front)
8 45102 1 Pin Clip
0 35061 2 Capscrew 1/2" x 1-1/2"
910808 2 Lockwasher 1/2" leavy
8 Q72264 1 Lrawbar Plate
4 031913 1 Plate
10 70561 4 Plate Bushing
11 031914 4 Capscrew 1" x 3-1/2"
12 072267 2 Screw Lock.
1 { ToRY3 2 Capscrew 1" x 3-1/4"
10811 2 Lockwasher 1" iHeavy
70861 2 Capscrew 1" x 10-1/2"
14 { 911047 2 Hex Nut 1" N.F. :
910811 2 Lockwesher 1" Hesvy
034314 2 Capscrew 1" x 4" - Drilled End
i5 { 031056 2 High Mut 1" N.F.
800814 2 Cotter Pin 1/4" x 1-1/2"
040816 2 Capscrew 1" x 5-7/8" ~ Urilled End
16 { 031056 2 High Mut 1" N.P.
900814 2 Cotter Pin 1/4" x 1-1/2"
17 031912 1 Coupling Pin
i8 {40819 1 Lower Drawbar Jaw
031165 2 Capscrew 7/8" x 5"
18 911046 2 Hex hut 7/8"/1\5].]1“.
910810 2 Lockwasher 7/8" Heavy .
35422 4 Capscrew 3/4" x 4% SPECIAL EQUIEMENT
20 911045 4 Hex Iut 3/4" N.F.
910809 4 Lockwasher 3/4" Heavy
23 040818 1 Coupling Pin 15-1/2" Long

7L



ND OF
TRANS. CASE

REAR E

1y A PARBRIILIL

arARiili
i i i

l ) - [

:' i > 2

A 3 il Can EH L0 i
% dORAE A W | i ‘ " !
¢ k skl [ = | :
! 0 : i i Hk ' | i
N\ bl P R L1

| il 13 >
: ; Hi Sl i ]
T fa
.

HIIIH

l!l!illll

20/ f
|

4 5 I

PLATE 36 — ENGINE SUPPORT AND PULL HOOK

T !!
}_-::;_;:_-%ffv IRl

72




Iten

OoaRd 1 W

et
o

11
12
13

14
15
16
17
18

19

20

e A

O aandinen W e e R e L] oy oy

Part
Number

040465
047075
35285

040497

Q43436
040458
043440
033098
043439
043458

040499 7

12561

911047
910811
040042
911047
910811
044139
911047
910811
044140
801344
044141
44136
801345
044144
033974
910813
72266

910813
36546

911047
910811
70273

10811
040013
910805
040450
040078
040081
35229

911044
910808
040202
910807
040464
35014

910808
040505
70159

911048

910610

£
o
=3

PP-PI—-‘O)GH—'NNNNN%HH@@NNNNNNNP@NNNNPNMNMNNNN{UNNNNNNNN NP I

ENGINE SUPPORT AND PULL HOOK
- (Jee Plate 36)

Name

Spacer Agsembly (Discontinued on #HD14-~037, Order 047075)

Spacer Assembly (Effective with Tractor »HDI4-037)

Bushing {In item 1)

Cover Plate (Discontinued on HD14-486. Not serviced. Order one 043435, one
043439 Stud and one (43438 Spring)

Cover Plate (Effective with Tractor HD14-488)

Cover Plate Gasket

Handwheel Assembly (Consists of items 6 and 7)

Star Handwheel only }

Stud In item S

dpring

Clamp Bar

Capgcrew 1" x 5-1/4"

Hex Nut 1" N.F.

Lockwasher- 1" Heavy

capscrew 1" x 5-1/4" (Ground)

Hex Nut 1" N.F. Discontinued on Tractor HD14-486

Lockwasher 1° Heavy

Eye Bolt 1

Hex ¥Mut 1"N.F.

Lockwasher- 1" Heavy

Pin

Cotter Pin 1/4" x 2"

Tie Rod .

Slotted Mut ! BEffectlive with Tractor HD14-486

Cotter Pin 1/4" x 2-1/2"

Tie Rod Plate

Capscrew 1~1/4" x 4-1/4"

Lockwasher 1-1/4" Heavy

Capscrew 1-1/4" x 3-1/4"

Lockwagher 1-1/4" Heavy

Capscrew 1" x 4-1/4"

Hex Mut 1" N.F.

Lockwasher 1" Heavy

Capscrew 1" x &-1/4"

Lockwasher 1" Hea

Capscrew 7/16" x 1-3/4"

Lockwasher 7/18" Heavy

Engine Support

Engline Front Hanger

Shim 1/32" thick (Use as required)

Capscrew 5/8" x 2%

Hex Mut 5/8" N.F.

Lockwasher 5/8" Heavy

Capscrew 9/18" x 1-3/4"

Lockwasher 9/18" Heavy

Engine Support Bottom Cover

Capscrew 5/8" x 1-1/2"

Lockwasher 5/8" Heavy

Pull Hook

Capscrew 7/8" x 3"

Hex Nut 7/8" N.F.

Lockwasher 7/8" Heavy

} Both include item 2

}' Spacer %o Flywheel Housing

#Includ ing HD14-030, 932 and 935




1V3IS ANV SHIANIS 8V ~- L€ ILVd

ATNO JdIs 1 NO

74




-
g
=]

(£ I e o

gmqmcn»b

Ay Ay P Ay

i

FrHEEHEg

Part
Number

040726
040719
70469

911043
910806
71113

910808
040727
TO467

910806
040711
040712
35018

911043
910806
70469

911043
910806
36073

911043
910808
70467

911043
210806
0723
70467

910806
040713
040718
35221

910806
040715
040717
040723
36032

910804
35439

9106804
36034

911041
910804

040657
040661
040662
04.0865
70467

911043
910806
70550

910808
70590

911044
910808
040667
040669
040668
911028
910806
Q40666

910804
040671
040845

ol el ad . 3 L
NNN@mmmNHNmmHHNNHHHHNNNNNNEmEHHP%mm@mmmmm k

NHARPNUHORFOOO OO @ EW

REAR FENDERS
(Ses Plate 37)

Name

Rear Fender

Fender Support Angle
Capscrew 1/2" x 1-1/4"
Hex hut 1/2" N.F.
Loclorasher 1/2% lieavy
Capscrew 5/8" x 2"
Lockwasner 5/8" Heavy
Inspection Cover
Capscrew 1/2" x 1"
Logckwasher 1/2" Heavy ..
Top Fendsr - Left

Top Fender - Right
Capscrew 1/2" x 1-1/2"
Hex Mut 1/2" N.F.
Lockwasher 1/2" Heavy
Capacrew 1/8" x 1-1/4"
Hex Nut 1/2" N.F. :
Lockwasher 1/2" Heavy
Capscrew 1/2" x 1-3/4"
Hex MNut 1/2" N.F.
Lockwasher 1/2" Hedvy
Capscrew 1/28" x 1"
Hex Mut 1/2" N.F. ~
Lockwasher 1/2" Heavy
Rear knclosure Plate
Capscrew 1/2" x 1"
Lockwasher 1/2" leavy
Floor Plate - Front
Floor Plate - Rear
Capscrew 1/2" x 1%
Lockwasher 1/2% Heavy

Floor Support Angle - Front
Floor Suppert Angle - Center
Floor Bupport Angle - Rear
Capscrew 3/8" N.F. x 3/4"

Lockwasher 3/8" Heavy
Capscrew 3/8" N.C. x 1"
Lockwasher 3/8" Heavy
Capscrew 3/8" x 1"

Hex Nut 3/8" N.F.
Lockwasher 3/8" Heavy

{(See Plate 37)

Seat Frame

Seat Slde Plate - Left
Seat Side Plate — Right
Seat Back

Capscrew 1/2"% x 1"
Hex Mut  1/2" N.F.
Lockwasher 1/2" Heavy
Ccapscrew 5/8" x 1-1/8"
Lockwasher 5/8" Heavy
Capscrew 5/8" x 1-1/8"
Hex Nut 5/8" N.F.
Lockwasher 5/8" Heavy
Back Sushion

Side Cushion

Seat Cushion

Hex Mut 1/2" N.C.
Lockwasher 1/2" leavy
Clip '

Capscrew 3/8" x 3/4"
Lockwasher 3/B" Heavy
Tool  Box &

"p1lis—halmers - HD14 Diesel® Transfer




H3dNNG ANV TI3HS HOLVIAVY ‘AOOH ‘ SH3AAN3 4 - 8€ ILvid

76




Item

o @ ~1 e

—hny ety e A A b A

10
11
12
13

14
15

16
17
18
1g

28

36

37
38
39

40

41
42

PP N -

—_——— —Py by —h—sy ——

Part
Humber

040587
040588
70469
911043
910806
70569
910806
35014
910808

040466
031514
931081)
40761,
13465

911045
910809
040579
725956

910608
040485
12742

g10809
12665

910811
040692
040921
911042
910605
040676
912112
911028
910806
040883
033073
10164

040591

040582
903527
910804

040585 -

040586
030809
S004:05
811115
040848
041136
To487

9310808
910244
041148
TOLGY

911045
910806
042068
70468

911043
910806

040690
040695
35014

911044
910808
35439

910804
36034

G11041
920804
041749
70467

911043
910808
36034

911041
910804
Q40757
0408GO
034076

0 20 20 04 v ¢ 00 # i 6 O 10 > > 1> b 2 01 01 1

P 80 00 0O 10 DD e ﬁ
.

OV ONF oo EHNDDHNDDHOO

@DV

FRONT _FEMDERS
Hame {Sec Plate 38)
Front Fender - Left
Front Fender -~ Right
Capserew 1/2" x 1-1/4"
Hex Nut 1/2" N.F.

Lockwasher 1/2" Heavy
Capserew 1/2" x 1-1/4"
Lockwasher 1/2" Heavy
Capscrew 5/8" x 1-1/2"
Loclwasher 5/8% Heavy

RADIATOR SHELL AND BULPER
See Plate 38

Rediator Shell Base
Capscrew 1" x 3-1/8"

Lockwasher 1" Heavy

Bottom Baffle

Capscrew 3/4" x 2-1/2"
Hex Nut 34" N.F.
Loclvmsher 3/4" deavy
Radiator Shell

capserew 3/4" x 1-3/4"
Loclwasher 3/4" Heavy
Bumper

Capscrew 3/4% x 2-1/4"
Loclwasher 3/4" Heavy
Capscrew 1" x 4"
Lockwasher 1" Heavy
Radiator Griii

T-Bolt 7/16" x 5"

Hex Nut '7/18" N.F.
Lockwasher 7/16"% Heavy
Radiator Honogram {Top)
Square Head iachine Bolt 1/2" x 1-1/2"
Hex Mut 1/2" N.C.
Lockwasher 1/2" Heavy
Radiator ionogram (Sides)
Tapping Screw
Lockwasher 10

HOQD
~(8ee Plate 38)

Hood Top Plate

Center Bar

Capscrew 38" N.o. x 1/2°
Lockwasher 3/8"

front Hood Strap

Rear Hood Strap

Machine Bolt 3/8" x 2-1/2"
Square Nut 3/8" N.C.

Plain Washer 3/8" Standard
"A1lis-Chalmers" Pransfer _
Heod BDoor

Capscrew 1/2" x 1-1/2"
Lockwasher 1/2" Heavy
Plain Washer 1/2"

lood Door Angle Bracket
Capscrew 1/2" x 1-1/4"
Hex Nut 1/2" W.F.
Lockwasher 1/2" Heavy
Block

Capscrew 1/2% x 1-3/8"
Hex Nut 1/2" N.F.
Lociwasher 1/2" Heavy J

¢ SPECTAL EQUIPMENT

COvL
(See Plate 38)

Zovl

cowl Hold-down Bar
Capserew 5/8" x 1-1/2"
Hex Nut 5/8" N.F.
Lockwasher 5/8"% Heavy
Capserew 3/8% x 1"
Lockwasher 3/8" Heavy
Capscrew 378" x 1"

Hex Lut 3/8% N.F.
Lociwrasher %/8" Heavy
Alr Cleaner Panel
Capscrew 1/2" x 1

Hex ut 1/2" M.F.
Locigrasher 1/2" lleavy
Capzcrew 3/8" x 1"

Hex Mut 3/8" H.F.
Lockwasher 3/8% leavy
Shifter Instruction Plate
(eneral Instruction Plate
TPapping Screw

77




Hd31V3IH 3NION3 - €7 LV d

iw®®bﬂoeeaa

/ m\%\%&r |

Wms

(3NION3 NO QILNNOW)
AMVLINI Y41viH dIv

78



Part
Number

042740
042713
204223
0MB715
034076
911118
042730
903620
910604
042752
042751
042738
3181921
42743
042739
042744
048738
044371
5151921
913830
042737
042716
042718
042717
042721
913434
5152674
16702
042722
042723
048724
042725
042726
Q42727
031580
042728

042729
905656
910802
042745
042753
Q03748
042747
70684

204001
042731
906692
9106802
042750
033200
031280

042695
0425896
§11041
910804
042694
042692
042695
904001
042691
904185
911116
u-2787
811063
5160020

SPECIAL EQUIPMENT

ENGINE HEATER -
(See Plate 45}

Hame

Engine ileater Assembly (uorzoist.; of Items £ to 46 inclusive)
Engine Heater lase

Pipe Plug 1/2" Countersunk

Alr Deflector Blade

Tapping Screw #8-32 x 1/2"

Lockwasher #8

Handle

Hex Capscrew 3/B" N.C. X 5/8“

Lockwasher 3/B8" Heavy

Filier Plug

Filler Plug Gasket

Spray Wozzle

Spray Nozzle Gasket

Fuel Filter

Fuel Filter Plug

fuel Filter Plug Jasket

tgedle Valve Assembly (Jonsists of l-Needle; 1-Pin and 1-Packing Nut)
Heedle Va.lve Sody . e

Gasket

Hex Jam Nut 1/2" N.F.

leedle Valve Packing

Aly Pump Assembly (Includes items 20 to 33 1r1c1usive)

Alr Pump Tube
Air Pump Tudbe Nut
Alr Pump Shaft
High Mut 3/8" N.F.
Kneb

Spring :
Washer (Large)
Cup Leather
Washer (Small)
Mut

LIn 1tem 19

Valve Gaslcet
Valve: .

Valve Spring; .
Valve kut J

Air Pump Gasket

Hex Capscrew 1/4" N.C. % 5/8"
Lockwasher 1/4" Heavy
Pressure Gauge

Pressure Gauge Gasket

Machine Screw #6-32 x 3/8"
Heater Extension Tube

Hinge Pin

Cotter Pin. 3/32" x 1/2"
Blower Motor and Fan {12-Volt)
Hex Capscrew 1/4" N.C. x 3/8"
Lockwasher 1/4" lleavy
Air Repgulator Plate

Tapping Screw. .-

Spring .

Heater Inlet Elbm'.r

Stud 3/8" x 1-1/27

Ilex Nut 3/8" N.F.

Lockwasher 3/8% Heavy
Inlet Elbow Cover .-
Inlet Elbow Cover Gasket
Hinge Pin

Cotter Pin 3/3" x 1/2“
Cover Stud

Wing Nut 3/8“ N.C.

Plain Washer 3/6" Small

Stud Hinge Pin

Cotter Pin 1/16" x 7/16"
Gasket

79




FIRST TYPE SEAL
ARRANGEMENT (DISC.)

P
T L ( ‘—\
-
—— fyﬁ:’/g‘?
i

[ 974

AR ﬂ
LL&\:\L

==\ | _
b
TRANSMISSION CASE |

PLATE 45 - POWER PULLEY ATTACHMENT
80




.20

Itein

2 .
HOWGD-1 O G

12
13
14

15
16
17
18
19
21
23

25
26

2 {

a8

30
B304
3L

&
e p—h—,

B7A

Part;
Humber

71229
70917
712Es

71897
714487

911044

910808
910006
912726
912770
71218
71219
35236
910806
912726
T1Z20C
714562
7145]

71453
L 910806

71205
71206
55061
910806
041881
042890
042847

71210

911057
8904002
041882
71217
13059
910804
71213
21711
35404
034674
35405

© 71226

71225
71226
71227
BERE6
910806
U-129
204751
71208
034696
71207
71218
0208563
35061
910806
041883
71211
71221
71212
11259
032043
71222
71520
71215
71209
911058
904006
70712
70730
70711
70722
047038
034697
718738
23619
70139

P b el et b et e 2 P Pl el pd D R O O E E H R PR R AR HENH RN ORPRHEHEERHOAR PO EOIR OO RO D h
. . : N o R L]

POJER PULLEY ATTACHMENT .. -

See Plakte 45

Hame o . .

Power Pulley Case

Gaslket — Pulley Case to Transnission uase (Standard Part)

Stud” 5/8" x 5"

Stud” 5/8" x &" -
8tud 5/8" x 2-3/4"

Ilex Nut 5/8" N.F.
Loclwasher 5/8" lleavy
Lxpansion Piug I1-1/4"
Pipe Plug 3/4" Standard
Pipe Plug 1-1/2" Standard
Case Cover

Case Cover Gaskeb
Capscrew 1/2" 3 1-3/4"
Lockwasher 1/2" Heavy
Pipe Flug 3/4" Standard
Bearing Housing

Shim .005" Thick

Shim. .010" Thick Use as required
Shim .020" Thick J. ..
Capscrew- - 1/2" x1-3/4"
Lockwasher ~1/2" Heavy
End \.ap P

End. Cap Gasket .7
Capsecrew 1/2" X 1-1/_ i’
Lockvasher 1/2" Heavy
Bevel Pinion and Shaft 13 T,
Ball Bearing

Ball Bearing

Washer

Zastle Mut 1M N.T.
Cotter Pin 1/2" x 2"
Coupling Sleave.

Shifter Fork

Capscrew 3/8" x 2"
Loclvasher 3/8" Heavy
Shiffer Shaflt

Shifter Shaft Handle

Felt Packing 13/2" Thick (Not serviced. Order item 304)
Felt Packing  1/4" Thick (Replaces item 30)

Packing Retainer

Pulley Bearing Housing

Shim .0Q05" Thick

Shim :010" Thick Use as required
Shim .C20" Thick i

Capscrew 1/2" x 1-3/4"

Lockwasher 1/2" Heavy

Ball Bearing

Ball Bearing

Packing Retalner {(Not serviced. Oz‘der items F7A and 3E4)

Packing Retainer (Replaces 1tem 3’?)
Packing Retainer Gasket

Pelt Packing. {For use with item 37 only)

011 Seal (For use with item 37A only}
Capscrew 1/28" x 1-1/4"
Locimasher 1/2" Heavy
Bevel Gear 30 T.

Key

Pulley Shaft

Washer

Capscrew 1/2" x 1Y
Lockwire 1/16" 4"
Pulley 20" Dia.meter :
Pulley 18% Diameter: ..
Key

VUasher

Castle Nut 1-1/2" N.T.
Jotter Pin 3/16" x 2-3/4"
Packing Retainer

Packing Discontinued. Item 52 is not
@land Nut o gerviced. Order items 86 & 57

Gland Nut Lock
Seal Retalner
011 Seal
Reteiner Gasket
Capscrew 5/8" x 1-1/2"
Lockwlre 24" Long

81

} Replaced items 52 to 55 on later units



ANGLE [RON GROUSER

4 SNOW AND ICE GROUSERS

T - TYPE

STREET_PLATE

" DIRT- AND SNOW_GROUSERS

Item

Ui 00

HOWOOD-Im

=

12
14

Part
Numbexr Qbye
72071 70
72069 70
911031 70
910810 VO

911116 7o

72597 35
72598 35
23592 70
—3747 70
911045 70

910809 70

72468 70
28420 140
12767 140
71522 70
12455 140
911045 140
910808 140

PLATE 42 - GROUSERS AND STREET.PLATES'

- GROYSERS -
(See Plate 42)

" ANGLE TRON TYPE .

(For Fiat Shées Omly)

Angle Grouser
Grouser U-Bolt

. Hex Nut 7/8" u.C.

Leckwasher. 7/8“ Heavy
Plain Washer 779" S.ALE.

DIRT and SHOW TYPE

(For Flat Shoes Only)

Grounser - Left
Grouser - Ri

Grouser Bolt 5/4" x 4"
Loclwasher .

Hex Hut 3/4" N,F.
Lockwasher 3/4" Heavy

SHOW and ICE TYPE

(T TYPE - FOR GROUSER SHOES ONLY)

Grouger
Grouser Bolt
High Nut

. STREET PLATES
“{See Piate 42)

Tsed ﬁith Grouser Shoes Only

Street Plate

Street Plate Bolt 3/4" x 20
Hex Nut 3/4" N,F. :
Lockwasher 3/4" Heavy




Item

WE-) & O AN

o
= O

ey ey

Part
Number

042184
047227
041110
041102
36203
511047
1B465
910809
034070
041151
040493
206405
910813
040492

ot
]
.

m»»mwp»pmmwwmwlﬁ

PLATE 44 - FRONT PUSHER -

FRONT PUSHER

Holler Pin (Front)
ioller Pin {Hear)

Hex dut 1-1/4" N.F.
Lockwasher 1-1/4" Heavy
Wear Flate (Small) )

83.

Part
HNunber
35889
70101
024886
704859
910806
042072
041089
900822
G0L343
042061
042062
041107

{See Plate 44) -

Mame Item
Front Pusher 12

. Spring 13
Front Holler Support 14
Lowel 15 {
Capscrew 1" x 4-1/2"
Hex lut 1" N.F. 16
Capscrew 3/4" x 2-1/2". 17
Lockwasher 3/4" Heavy 18
Roller 19

. 041108

Qty.: - lame

HEHHEONNEOEN NG

Capscrew 1/2" 'x 1-3/8"
Lockwire 1/18" x 8"
iear Plate (Large)
Sapscrew 1/2" x 1-1/4"
Lockwasher 1/2" lleavy
Tie Bar -
Tie Bar Pin

Plain Washer 1" Standard
Cotter Pln 1/4" x 1-5/4"
Puil Hook - Leift

Pull Hook - Right

Front Fender - Left
Front Fender - Right



: 040285
L INJECTOR SERVICE KIT

5 0402867
FUE PLMP WRgN‘CH

VALVE LIETER AND

T O O >

. 040284

WRENCH KIT
43769 I!

IR 7131
o 033630 PLUG WRENCH  SOCKET WRENCH
TRACK T_W B L L R L . 033881 . N
S AP o FINAL DRIVE PINION PULLER =
o PLATE 40 — SPECIAL TOOLS
U I SPECIAL TOOLS
e Part L (See Flate 42}
Item Number Qty. Name
1 040285 ¢ . 1 Injector Service Tool Kit (includes ltem 2 thru 9, in a cloth case)
' ] ’ Item ‘Part No. Qbty. Name ° - Item Part No. Qty. Name
2 044814 1" Btons . 6 0448189 1 - Drill
; 3 (44815 1 Timing Gauge . 7 044812 1 Brush iSmali)
. 4 044822 1 Pin vize - 8 044811 1 Brush {Large)
. 5 044818 1 Probing Wire 9 040839 i _Feeler Gauge
10 044835 1 Valve Lifter and Injector Remover Tool
11 044825 1 Valve Lifter Fulcrum {Used with 1tem 10)
040284 1l Injector Nut Wrench
13 .. 040288 1 Fuel Pump Wrench
14 - 12387 I Hamner -
15 12389 1 Plters
16 26268 1 Serew Driver . -
7 12377 1 Wrench Kit (Six wrenches in a cloth case -~ Not sold sesparately)
18 36429 1 HBex Plug #rench (Discontlnued)} For 35250 P1
19 043769 i Square Plug Wrench _ or g
20 033630 1 Track Bolt Socket Wrench -
21 040170 1 Track Release Adjusting Wrench
22 040794 1 Englne Crankiln Wrench
23 912730 1 Hex Wrench 1/2™ -
24 71337 1 - End Wrench :
26 37990 1 Support Reller ‘Fuller - Compl ate
27 033881 1. Final Drive Pinion Puller (Consists of item 28 thru 44} :
' - Item Part No. Qty. Name Item Part No. Qty. Name:
28 033866 1 Bolt 36 - 033875 1 Bronge Washer
29 033869 1 Ram Assembly 37 083876 1 Steel Washer
30 033888 1 Ram }In {tem 2o o8 033882 1 Pedestal Assembly
31 038870 2 Ram Handle, 39 033640 1 Dowel{In item 38)
32 033871 - 1 Nut Assembly - 40 910262 1 Grease Fltting
B3 033640 0 1 Dowel (In item 52) 41 033884 1 Adapter
34 033873 -0 1 Spacer Assembly 42 044849 1 Plate Assembly
35 033640 ¢ 1 Dowel (In item 34) 43%. 71856 3 Dowel(In item 42)
o 44, 044850 i Slotted Ring
441 71311 1 Socket Wrench 3-3/4“ Hex )
45 Q34672 X #Fiushing Lubrlcator with Hose
45 034441 1 #8mall Pressure Grease Gun with Hose - Lever Type {Discontinued. Order item 47)
47 043031 1 #Small Pressure Grease Gun with Hose - Lever Type {Replaced item 48} -
48 034241 1 #Small Pressure Grease Gun - Push Type

For complete line of service tools for General Mcotors Diesel Engine, consult
the Keni-Mcore Organization, General Motors Research Buliding, Detroit, Mich.

#For repair parts of Lubricating Equipment, see the rollowing pages.
84



(3AISNTONI

Of W3LE NI #

HINIYM ONTd
38nl INZZION
ONIHSNE DNIJINA3Y
b DNQT SE 3SOH

[-2L20¥Q  EE

L LbivED L€
"9bLEFED Q€
f .Em .v\_ ‘993 L13941S 06 T22LI06 B2
S38NL L3N0 1 €5L¥E0 €2

ONIHDS IAIYA 1003 . 1 29LrE0  LE
oMid JAIYA 1004 . 17 0GLPEC 92

"WiD 8/€ TIVE M33LS:.0 1. 09ES06  §E

' wia e/ 17ve 133LS . 1. G8E506  ¥¥

4°N, %/G LON XIH 1 °506906 81
HIHLYIT NOLSId
HIKSYM 0OH NOLSId
(y3amo) 38NL dOLS | - 6SLPED g1
{43dan) 38NL dOLS | - LGLFED  GI
aoy NO1Sid 1 'ESLpEG V)

GONM QoM NOiSId |- 6ESVED €I
d¥D ITONYH P 19LPEC 2

L IANVH | CBSLVED 1

62 OL I8 SWIALI SIANIONI) 'WISSY dWNd 1 154¢€0° €
6

8

L

TreGLirED LU

13YOVHE ITONYH ONY H3A02 1. 1£10%0
(£ WILI.ND MIEDS HIAOD  E-LiE0TO
(8 W3LI SIANTONYD 'WISSY HIANIVANOD | .ELZOVO

: u2<z i) .mmm_...az 3L
2 : Luvd

| *SriPED  2€°

2510 dWNd " | - §5L¥ED  ET
IAIYA L0041 TE8LYE0 2B
28N AN F- Q9LYED (TS

LAN 3AIND .1+ $GLPEO0  OF

T.E0LEED B

P

a5




LI RN N N g

e34Tae
; yarEn
o3ez2?
34770
PreTyes
oaaTas
034780
034778
casrie
10 03478
1 w0538
1203471y
13 6347172
4 a34TTI
15 paaTen
s Secelo
1T 034TIT
,.{nuns

034TTH

. 1% oa4tea

I LIVER Lot ASSEMDLY (INCLUDES MTIM3 2 TO 1# JRCLuSIVE)
8 TUNE [ PARTS HOT 5]

1
1 CONTAINIR GAZEET - .
1 HEAD AMD FLUNGER ANSCMALY T PANTS MOT BERVICLE)
1) BUTTOM MEAD FIfTIRG - .
I° FITTING MYT - :
1. 1USRICATOR PLUG
1 IGIILE ADAFTER
+. NDZILE ABAPTER GABKLT
t wALYE SFING
t- STEEL BALL VT DIA
1 PLUNGEN PACNING SAIHER
PLUNGIN PACKING
PACRING GLAHD |

TOUPLING HOSE ASSEWILY (NCLUSES 1TEMI 30 TOIS INCLUSIVE)
COURLER AZSLanY (HCLADES THEMS 22 7O 30 IRCLMSIVE)
S00Y CAP ¥

20
il
22
3

mEm YW 29

LEVEA HAKBLE

Rototofolotolof

QI4ATEE |
240870
o400
034182

Q408TH
024190
34810
034818
QI4T00
fAFa1
a3afLI
B34TT4
0I4Ti4
QFLIRN
0I4TOS.
034783
a348i7 A

oonams 1

PPEPEONOAPEPEE G

1
1
[}
Q40B7Z T
L}
1
1
1

WOLILE GOV PLUG"

WOZILE DOPY PLUG CAINEY § 1M ITEW RS

COUPMLER SPRING
COUFLLR 3PAIHG WASHER
PACKING WASHCR
BLALIKG PACRING

COUPLEAR ADAPTER

2M1vLL ERD

CUP LEATHIR -

o~ 1% ITEW 20 .

S

EEEREBeassmaunn § 0

Yama

Lover Gun Agtembly {Comgleta of iteas 2 and 16)
Container Tube Agaenbly {Conplsts of 1temn 3 to 13 Ing
Contrainer
Fellowsr HRod Angeably (1-Rod; 1-Pln)
Follower Acpozbly {JoniSsta of itesd 6 to 9 inclusivel
}‘ouﬁ:r drud
Gup Leathar
Cup Yaghar n 15em &
lex Jas put  %/15° H.P.
Packing
p
Tuba Cap
Followor Rod lardlo
Container Gaskol
Hezd Acsemdly {Conalato of ite=s 16 to 35 fncluniva)

3 b gt 3 1S b et g

1usiva)

Tn ltez 2

1t 1t 2t B3 ot o o o b ‘3

Plunzaz
Loyer Jandls In Ltem 13

tody Cap
Body Cap Cadkal
a

Nozzle Body Flug
liczzie Dody Plug Caskat
Coupler Ypring

ouplor Spring Yaskor
Facking ¥ashar

Goading Puekdng
Coupling Adapter

Hoss Aspembly

3 :

Cou; Kaas Acawmbly (Conalstz of

Cmngllggumm ICvrlx:lnr.a of itesd 23 to 46 incluaive:
o i

In 1tem 37

from

4% to G4 mcsmllw)

¢ In item 16

rIn item 348

gg




. ©LIAMSVYO HINIYLNOD
: CATEWISSY NOLSId GNY MINIVLNOD
R "VIG ZE/L T11VE MDIHD dnnd

o

HIHSVM ONINOVY

ONIMOVd dWNd
_W3SSY. BONY ¥ H3IONN"d
L Agoa dNnd

NOISN3LX3 3TZZON
9 _ | AQO2 31ZZON

"dVD 3TZZ0ON

.‘\‘ N 222, NI
\\\ ‘f‘/’/‘/’/’/‘/’l‘v\\\\-\\

ONI¥dS MDIHD dWNd -
: .. ONIVMOVYd A7d33N.
L T . «_ut,&_«_zo_mzmﬁxm u."NNoz

R ONT L1 OL 6 SWILI muo:._oza ..mm:mmm,q__aﬁ_x.mz:m :

_ zut Ni Amua 2) ONIMOVd 3TZZON

? gz< e z ms_ut muoBozo hmzmmm“ 3FTZZON -
o S 9 oo RN

LeZ¥ED

.9E2Peld

QELE216
£E2ZPE0D

- 2E2¥E0
1€2¥E0 -

99€E0%0
89€0+0

G2E2PEQ
L9E0¥0
9Lc0Vv0

- QEZPED
. L1Z¥e0

912re0

” GIZFED
“PI2 $e0
" €I1ZPE0 -

Lyvd

61
=31
-4
91
1

= €l

<l
[

87



" Fart Ko.

Page

Part I(}o.. Pa.'ge

_ }\‘U}&.RICAL INDEX
Part No.

Part No.

Page PFart No. Page

Part No.

Pagé .

88

" Page
U129, « » « «BL (032050 . . . .51 034213 . » » .87 034764 . . . .85 35264, . . . .53 040120 . . . .31
U-175. « « « +49 032056 . . . .49 034214 . . . .87 | 024766 . . . .53 ' 35262, . . . .48 | 040128 . . . .41
U-1671 . . J7+R9 032059 . . . .40 03215 . . . .B7 | 034767 , . . .25 3Z5285. .55 to 731040144 . . . W29
CU-R7B7 . L0079 032062 . . . .49 034216 . . . .87 { OB4AT7EB . . . .BB  35336. .29 to 59 | 040145 . . . .20
U-2B62 . . . «39 0Z2132 . . 21,23 OB4217 . . . .87 | OBAT69 . . . .86 | BS3®R. . . 53,50 | 040146 . . . .29
U-2064°... 21,23  0z2285 . . . .69 OB4225 . . . .B7 | O0mATT0 . . . .as! Lo a1l oaniar - oL L log
U-5188 .10 to 59 (32386°. . . .69 034227 . . . .86 lom771 . . . .85 35405.' Jiu . .81 ] 040148 . . . .29
BS26 . .is e 427 032546 . ... .69 034230 . . . .87 | O0MT72 . . . .B6] 35422.. . ... 71| 040149 . . . .29
AM-0622: . 57,41 038547 . . . .69 034831 . . . .87 | 034773 . . , .86 | 35423, .9, . .67 | 040151 . . . .=5
11259.7. . . .Bl 022548 . . . .69 034232 . . . .87 | 0ZA77L . . . .86 ! 35439. ..5 to 77| 040152 . . . .3
2377, . . . B4 032549 , . . .BOOB4233 . . . .87 034775 . . . .86 35440, .41 to 70| 040154 ., . . .39
12887, . . . BL gzpn7E . . . W69 OB4RE5.. . . .87 [ QBATTE . . . .86 35680, .. i .83 | 040156 . . . .30
12389, . . . .6&. ozesER . . . .69 O0B4236 .. ... .87 {02777 . . . .06 35712, . . 2,50 | 040157 . . . .39
12453. . . .7.B2 0232583 . . . .69 054237 . .. .87 {0B477B . . . .06 | 35733, . . 20,51 | 040158 . . . .39
12561, . . . .73 032585 . . . .69 0ZA24L . . 84,87 [ 0779 . . . .86 35780, . 040161 . . . .39
126B4. . . . 53 032586 . . . .69 034257 . . . .59 084780 . . . .86 | 35703, . 040162 ., . . .E9
12585, . . . W77 0Z2887:...'. .69 034258 ... . 551074781 . . . .86 35811. .. 040183 . . . .39
12742, .61 to 77 032793 . ... .41 024265 . . . .49 | 034782.. . . .86 ' 35878. .. 040184 ., . ., .39
12787..453 to 82 (03242 ., . .:.B6 034268 . . . .49 |034783-. . . .86 | 35887. 040170 . . . .B&
12871, . . . .57 ;022943 . . . .81 034269 . . . .49 | 034784 . . . .86 | 35802, 04017) . . . .85
12984, . . .67 033027 . . . .41 034276 . . . .53 {0%4785 . ., .86.] Z5ose, - 040172 . . . .55
12692, .29,39,57 035040 . . . .37 034277 . . . .531034786 ... . .88 [ ZE042, 040180 . . . .43
13044, . . . A9 033M4 . . 37,41 084300 . . .7.51 1ozavas . ... .86 36032, 040181 . . 53,87
13068.:.10 to 64 033056 . . 29,39 034814 . . ...71 1 034785.. . . .86} 36034, 040187 . . . .57
L2088, .+ . . Bl 033059 .57,59,60 034318 . . . .43 034805 . . . .63 |'36089. . 040188 . . + .57
132385 v o + 53 0ZF064 « o 4 » 034346 . . . .55 | 034806 . . . .63 |'z5045. .- 040181 . . 57,59
13465, .53,?7 83 033067 .29,39,41 034347 . . . .55 034817.. .. .86 | ge0R5. - 04020Y . .. . .51
14704, 7% .« W39 033068 . . B7,50 1034420 . . . 70 ; 054818 .. .0 2,08, %5288, 040202 . . . .73
16702, . . . .79 033089 . . 29,39 034441 . . 84,86 | 034819 .. ... .68 | madeo. 040204 . . . .64
21528, , 033072 ,57,59,80 . 034445 , . . .53 | 084886 . . .. .83 | 36425, 040205 . . . .64
217130 (033073 . . . T I030447 . . . W51 0B450L L .. &5 36429, .. L 040206 . . . B4
217974 . FOSBOSE o . . 73084449 . . . .53} 034902 . . . .45 28546, o : 040207 . . . B4
23176, l033114 - - . 89034450 . . . .53 1034908 . . . .51 38707, .43 to 611 040208 . ., . .B4
2B2T L 1, 033115 . . . B9 OB4460 . . . .65 | 034010 . . . .35 | Be7E7. . ... .43 | 040209 . . . B4
R34LB: . .. W70 083117 . . . 69034470 . . . .65 1 0%911 . . ...35 | 3gTa0. . w.87,59 | 040212 . . . .63
23485, -« . 281,55 : 0331168 . . . B9 034471 . . . .65 | 034912 ." .. .35 | 26997, .57,55,60 | 040213 . . . .45
235925 .+ o 821033120 . . . .89 ,034473 . . . .65 034913 .. . .67 | 37000. e .45 | 040214 . . . .45
27619.% . . 81083121 . . . .69 034474 . . . .65 | 04914 . . . .27 | z701%. . . 040215 . . . .45
2Z7475 .. . « W82 1033123 . . . 09 034475 . . . .65 7034916 . . . 4L | 37131, . 040216 . . . .45
23755.° . 49,53 | 033124 . . . .69 Q3446 . . . .65 | 034917 . . . 4Ll s7mm. Lo 040218 . . . .45
23756, o o 70| 0B3140 . . . .41 034477 . . . .65 [ 0BADIB . . . .67 | F7I05, ... 040219 . . . .45
237G, . 6 to 49 | 033141 . . . .41 034478 . . . .65 | 034919 . . . .67 Z7450, . R 040220 . . . .45
28420, . . .82 038142 . . . 41034479 . . . .65 | 04920 . . . -87 | 37578, .. 040221 . . . .45
28079, % . 45,63 | 033143 . . . .41 OB4B80 . . . .65 | OB4921 . . . .67 37000, . . . .84 | 040222 . . . .45
28980, v . . .39 | OBB200 . . . .79 034482 . . . .65 |'0Z4922 . . . .67 | 36205, . . . .83 | 040255 . . . .45
0ROBB3 . .+ . .81 | 033390 . ... 63034529 . +» + 85| 034923 . . . .67 B8284. Jo. .0 .55 040225 . . . .45
030181 . . . .55 | 033630 . .:. .B4 | 034583 . . 57,59 | 034924 . . . .41 | 38396, . . .- .45 | 040226 . . . .25
030182, . . .55 | 038640 . , ., .84 1034615 . . . .86 | OB4929 . . . .41 | 38597, . . . .43 | GA0245 . . . .45
0303487 . . .47 | 088842 . ... .47 1034616 . . . .B6 | 034964 . . . .33 | 040002 ... . 701 040247 . . . .45
0303435+ o 47 | 0BBBA7 . .. .47 10B46B7 . . . 70 | 034971 . . . .63 040005 L. . .70 ) 040255 . . . .5%
0203445, . o A7 | 033648 . .. .49 [OB4636 . . . .70 | 034974 . . . .67 CL0008 & W70 | 040256: , . . .53
030723. . . .69 | 033761 . . . .45 034839 , . . .70 | 034077 . . . .67 040011 .. . .27 | 040257 . . . .53
030750 . . .09 | 033666 . ., .B4 034642 . . . .70 | OBAYTE . . . .67 040013 ... W73 | 040258 . . . .53
030751 . . . .69 | 033668 . . [ .84 1034643 , . ...70 | 034681 . . . .67 | 10074 S E.BT 000259 . . . .63
020752 . . . .69 | 033869 . . . .84 |0Z4644 , . . .70 | OBASEE . . . B71o40005 1. . 27| 040261 . . . .53
030753.. . . .69 | 0BES70 . W o, B4 1034845 . . . .70 | Wlerl 0t es 1040085 . . . .21 | 040262 . . . .53
030754 . . . B9 | OB3871 . .« B4 | 034646 PR .70 0345987 . . . _57;040025 . .. 21| 040263 . . . .53
020809 , . . .77 | 033873 . ., B4 034646 % . . .70 | g35983 [ . . .67 040081 . . . .63 | 040855 . . . .53
030918:. . . .71 | 0BBB75 ... . .84 034672 .. 09,84 oza0gg ; . , .63 040036 . . . 35| 040268 . . . .55
031056 . . . .71 | 033876 . w .. B4 | 034673 . . . .55 | 034900 L. . .63}040042 P e os 2731040267 . . . .63
031074 . . . .49 | 033881 , . , .84 | 034674 « . . .Bl | 084991 . . . 631040078 . . . .73] 040268 . . . .6%
031076". + . .49 | 033882 . . . .84 | 034683 . , . .55 | 034992 . . . .63 (040081 . . . .73 | 040269 . . . .63
0%1157 « . . .49 | 033884 ... .B4 | 03469 . . . .Bl | 0349903 . 831040085 . . . .B2| 040270 . . . .63
081165 . . . .71 | 033904 .38 to 60 | 034697 ., . . .81 | 35014. .21 to 77040086 . . . .32 040272 ., . . .85
031229 . . . .49 | 083925 .°. . .69 1034715 . . . .86 | 35016. .23 ©0 75! 040087 . . . .32 | 040273 . . . .85
031298 ., ., . .41 | 033937 .. . . .69'»034714 O oele <88 1 35061 _ss to 81040088 . . . .32 040274 . . . .53
031305 + . . .41 | 038938 . . . .69 /034745 , ,'. .BS | 36067, - . . .55 040089 . . . .32 | 040278 . . . .25
031318 . , . .40 | 033939 .. ... .69 034746 .. ... .85 | 35068, .55 T0 60| 040090 . . . .B2{ 040281 . . . .41
031318 . , . .49 | 0330 , . . .69:084747 , . , .B5 | 35073, . . . .75|040003 . . . .32 040283 . . . .69
031320 + « « 49 (033941 . . . .69.034748 . , . .82 | 35075. . . . 51040004 . . . B2 040284 . . . .84
DB1334 . » « 351033242 . . . .69;034'749 v« » B2 35078. . . . 47| 040008 .. . B2 040285 . . . B4
031337 . . . .37 | 033974 . . ., .75 034750 . . . .85 35180. .43,51,55 | 040096 . . . .32 ]| Q10286 . . . .ea
031580 . . . .79 | 034034 . .o 4L 034751 . ... L85 | 35167, . .. . 040097 + . » 32040200 . . ., .27
031724 . . . .69 | 034042 -54- 65,70 ; 024752, . .85 185100, , . . .55}040088 , ., . .32 | MOm01 . . . .45
0F1725 . . . .59 | 034043 .64,65,70 ;084753 . . . .BS | 38196, . .°, .49 040080 . . . .32 040802 . . . L3O
031786 . . . .69 | 03070 . . . . 034754 & « . .85 |35220. . . .5,3L1040100 . . . .32 | (40319 . . . .61
031729 . . . .69 | 034076..35,77,79 | 034755 . . . .85 35221, . .7, .75/ 040101 . . . . 6 |o40z20 o . | Sl
031730 . . . .69 | 034083 . . . .61 034756 , . . .85 |35220. ,23,61,73|040105 . . . .60 | 040327 . . . .27
031731 . . . .69 | 034084 . . . .61 |034757 . . . .85 35286, . , 65,81 040107 . . . .80 | 040728 Y e . W27
031805 . . . .35 | 054085 . . . .61 034758 . . . .85 35244, , , 853,751 040112 . . . .45 |Q40z70 . . . .27
031806 . . . .41 |034086 . . . .61 034759 . . . .85 | 35249, . . 43,551040115 . . . .45 | 040331 . . . .27
031912 . . . .71 034152 . . . .86 ]084760 . . . .85 |35280. . . 45,585{040114 . . . .45 |Q0a0z52 . . . .=
031913 . . . .71 | 084195 . . . .86 034761 . . . .B5 (35251, . . . .53 |040115 . . . .45 |040B53 . . . .E1
0319240 71,77:| 034199, ;o0 . 66§ 034762 + + . .85 [BE252. . . . .53 |040117 . . . .31 040854 . . . .31
021990 . . . 631054200 . . . .B6;034763 ., . . .B5135263. . . . 53[040108 . . ., .31 1040359 , . . .31




L

Fart No.

Part'No.-i

WUMERICAL TNDEX . - -
age TPart No.

Page Page Part no. - Page Page
040360 . . . .51 | 040557 . . . .5B| 040V39 . . .-.35 040936 . . . .85 | 0424892 . . . 35| 042883 . . . .53
040361 . . . .45 040558 . . . .55} 040740 .21,23,35 | 040939 . . . B0 048493 . . . LJBG | 042887 . . . .64
040362 . . ¢ .33 0405659 . . . .551 040742 . . 21,23 | 040940 . . . .60 ; 342494 , . . W35 | 042888 . . . LB4
040B56 . . . .87 040563 . . . .31) 020743 . . 21,23 |040%42 . . . .25 | 042496 . . 57,59 042889 . ,: . .51
040367 . . . .87 | 040565 . . . .55 040744 .17 to 35 | 040945 . . . .67 [ 042504 . . . .35 [ 042890 . .- .0.8L
040Z68 . . . .B7 ] 040566 ... o+ 55! 040747 . . . .21 | 040963 .. . . 35| 048537 . . . .27 | 042896 . . . .60
QLOFTE . . . 87 040568 . . . .31 040748 . . 21,23 | C40868 . . » .35 042538 . . + .27 | 042898 . . L L70 -
040Z77 . . . .85 040569 . . . .55 040749 . . . .17 |040969 . . « .35 | 042639 . . . .27 | 042898 . . ...33 |
040378 . . .- .13 1 040570.. . . 3L{ 040750 . . 21,23 | 040973 . . . .85 048541 . . . .55 | 042939 .. .0 .0 .60 -
040382 . o o 427 L 040571 . . o #31|040751 . . . W17 | 040978 . . . L35 [O42573 . .. .23 | 042040 . . 2038
040383 . .« .2901040572 + . » .BLi040752 . . . .21 (040978 . . . .41 | 042574 . . . .33} 042046 . . .39
040388 . . 15,17 | 040573 . . . .55 | 040753 . . . .21 | 040879 . . . .41 [042575 . . .. .33 ) 042048 . .0.0.38
040389 . . v w181 040574 o . » 551040754 . . . .21 1040981 . . o -.4L jO42576 . . . 23] 042950 . . L0L3E
040380 . . o 17 | 040576 . ... 77040755 , . .. .21 { 041099 . . . .83 (042584 .. . . .2L | 042875 . .. 4B
040B0] .+ o « 13 ! 040579 .. & JT7 1040756 ., . . .37 (041102 . . . .83 042600 . . o .41 | 042979 , . . W32
040395 . .-, .27 1040580 . . . .20 040757 . . .: .77 [ 041107 . . . .83 | 042605 . . . .25 | 042988 . . 13,32
040307 . . . .15 040582 .. . + 277040758 . . . .35 [ 041108 . . & L83 (042606 . . W23 | OER987 . . 019
040B08 . .. .10 1040585 . . W77 i040759 . . . .41 (041110 . . .83 | 042608 . -, 16 | 042088 . .LTL1
040599 . . . .25 040886 . . & SVT7 040761 . . . W77 [O41136 ... . W77 (042618 . .. 23 | 042889 . . oL.13
040400 . . .5,37 | 040887 . . . 771040762 . . . .41 | 041148 . . . .77 | 042622 . .60 32| 042990 . . .15
040401 . . . .15 ;040588 . . . .77 | 040763 . . . .41 | 041152 . . . .B3 [042623 . . . .32 | 042991 . . . ..18
040403 . . 15,19 Q40589 ... - .28 (040764 . . . 4L (041159 , . 23,37 | 042624 . ... .32 ] 043081 . . .7 .16
040404 . . . .15 1040591 ., . . .77 | 040765.. . . W41 [ 041266 . . . A7 | 042627 . L. .32 ) 043026 . . ..83
040420 . . . 331040892 . . .77 040769 . . . .45 (041318 , . . 4L 042833 .+ + » .35 | 043027 . . .0 .23
040425 . . < .63 040593 . .. . .31 | 040781 . . & .45 041334 . . . L43 (042834 . . . .35 043028 . .. .23
040424 . .. .63 | 040594 .., . W31} 040782 , . . .45 [ 041346 . . . .55 1042635 . . .,35 [ 043029 . 5. .23
040425 . . . .49 | 040585 . . . .BL[ 040783 . ., . .45 | 041347 . . - .31 1042639 . .. .1.23 | 043080 . . .23
040428 . . .5,35 | 040586 . . .-.31[ 040784 . . » .45 041483 . . . 41 (042641 . .. . W23 04B03L . . B4,86
040428 . . . .11} 040597 . . 21,25} 040786 . . . .32 | 04158l . . . .35 [04RB43 . ... .35 43032 . .. .86
040429 . o . .11 040599 . . . .215040787 . . . .29 | 041747 . . . .31 042645 . ... .23 043035 . . .86
040430 . . . .11 |04080L . ... .21 | 040788 . . . .27 | 041748 . . . .31 (042668 . . . .3l | 043034 . . . .B6
040431 . . » .11 | 040602 . . . .21 | 040789 . . . .37 | 041749 . . . .77 (042669 . . . .3l | 043055 . . .66
040434 . . » L43 | 040603 . . .21 | 040791 . . . 41 (041783 . . . . 7|042671 . . . .21 | 043036 . ,-..86
OA04B5 . .. .43 | 040804 . . .21 040794 . . . .84 | 041809 . ., . .45 042678 . . . .29 | 043037 . . . ..86
040436 . . ¢ .43 | 040605 . . i .21| 040795 . . . L2171 041812 . . . .AD [ 042691 . . .79 | 043038 . .. LB6
040450 . . & .73 | Q40606 . . . .21 040796 .17 to 41 041814 . . ¢ .45 | 042652 . . .79 043039 . .. .06
040464 . . . L7311 040607 . . o .21 040797 . . . .20 | 041871 . . . 41 |04RBO3 . . L W79 | 043040 . . L .86
040465 . . . .73 040616 . . . .57 | 040788 . . o .20 | 041881 . . . .81 (042694 . . .79 043041 . . o..B6
040466 . . - .77 | 040818 . . . .57 (040805 . . . .27 |041882 . . . .B1 1042695 . . Lu79[ 043042 . . .86
040468 . . . .60 040619 . . 57,50 040806 . . . .29 | 041883 . ., . .Bli042696 . . . .79 [ 043050 . . .- .86
040469 . .. B0 | 040620 . . . .57 1040807 . ... ,17 1041863 ., . . 31042715 .. .. .°.79 1043051 . . . .86
04047 . . . .60 | 040821 . . . .57] 040808 . . 21,85 041911 . . . . §| 042715 . . . .79 43052 . . . .86
CA0ATZ . . . A0 | 040622 . . . .57 040809 . . o W2l (041913 . . . . 5| 043716 . ..V 0W79 1 045053 . 4 40.86
04047 . . . .50 | 40683 . . . .57 | 040810 . . 21,23 | 041914 . . .5,27 | 042717 . ...0.79 | 043054 . ... .88
C40474 . . . B0 | 040624 . . » .57 040811 . . . L2L1041015 . . . . 51042718 . .. W79 | 043055 . . . .87
040475 . . . .49 | 040625 . . 57,59 | 040812 . . . .29 | 041916 . . . .13 | OBl . - . .78 | 0az05E L . . .86
040476 . . . .40 040626 . . 4 S57[ 020815 . . . 711041918 . . . . 9 |pa5gom T 0T Yeg | 0430570 . v .86
040478 . . . .49 | 040627 . . . .57 | 040816 . . . .71 | 041963 . . . .45 |Qgesved . . .o.70 | 043058 . .y .67
040479 . . 40| os0628 . . Lo .B7( 040818 . . . W71 1042061 . . . L83 | 0475 L . L0 L79 | 043059 . . ..87
040480 . . . .49 | 040629 ., . 57,59 040819 . . . .71 | 042062 . . . L83 1042726 . . . L7907 DAB0B0 . .. .87
040484 . . . 40 | 040830 . . 57,59 040821 . . . A7 (042088 . . 4 W77 (042727 . .. W79 | 043061 . . . L87
040485 , , . .49 | 040631 . . 57,59 | 040822 . . . .47 | Q42072 ., . . .83 |1042728 . . . .79 | 043067 . . . .86
040489 . . . .49 | 040632 . . 57,59 | 040623 . . . .47 {1 042184 . . . B3 | 042729 . . .79 043068 . .. .59
040450 . . . .40 | O2083L . . o 57| 040824 , .. 47 [ 042201 . . . 67 042730 . .. .79 043000 . . . L59
040492 . . 0. LB310406835 . . 4 .57 | 040831 . . . .47 (042202 . ... L67 04273l . . 479 [ 04B003 . .00 L59
040493 . » . B3| 040657 . .. . 75| 040B3L . . . . 6| 042215 . . . W87 | 042732 . . J..79) 04E0ES . .. .59
040405 . . o 77| 040681 . . . .75[ 040835 . . ... 6 | 042859 . . o .BL 042737 . .. .79 043097 . .. .50
040497 . .- . 73| 040662 ., . . 751040839 . . . LB4{042265 . . . . 5042788 . ... .79 043009 . 0L LE9
040498 . . © J75 | 040665 . . . LTSI 040841 . .. A7 [ 042306 . . . W55 [042739 . .. W79 1043100 L . .58
040499 , . - 75| 040666 . . . 75| 040842 . . . .41 (042325 . . . 3B Q4BPA0 . 4 . WTO:E043102 . ., 59
C40503 . « . 75| 040667 . . . .751040848 . . . W77 042401 . . . . 61048743 . . . CTE[ 043113 . Q. .59
C4050B . . . .27 | 040668 , . . .75 040B4S . . ...751042406 . . . 451042744 . .. W79 043124 . . 4 .50
040511 . . - .30 | 0406869 . . . J75] 040851 . . 21,23 [ 042407 . . . .35 (042745 . Jo. 79| 043115 . . . .59
040512 « .« o o33 ] 040671 . . . .75 040882 . . 21,23 (042408 , . . .33 (042747 . .. 79| 043116 . . . .59
040513 . . . .39} 040672 . . . .41 040853 . . . W77 1042437 . . . .55 /042750 . .. ST 0A3117 . . e .50
040514 . . . 39040890 . . . .77 | 040860 . . . 77 [ O42418 . . . BS51042751 4 . . J79]04B118 . . . .58
010515 . . + .30 | 040691 . . 21,23 040870 . . . .86 042426 . . . L7 042752 . . e W79 043119 . .. .50
040516 . « . .30 | 040695 . . . 771040871 . . . .86 | 042427 . . . B7 [ 042753 & 4 o« J79| 043120 . . . .59
040517 . .« e 39| 040701 . . .29 [ 040872 . ., .BB (042428 . . . 67| 0Q4276R . . . .41 | 043121 . . . .58
040518 . . « .39} 040702 . . . 28} 040870 . ., .86 1042430 . . . A5 1042763 . . . 41043123 . . . W45
040510 . .« « .39 1040703 . . . 200040881 . . . 321042431 . . . .45 1042764 , . . .41 | 043126 . . . LBl
00521 . .. .39 040704 . . . .29 1040882 . . . .35 | 0424838 . . . 357042766 . . . .45 | 043127 . . . .23
040822 . . .- .30 | 040705 . . . .29 (040888 . . . J17 | 042458 . . . .35 | 042767 . . . .45 | 043128 . . . .25
040528 . . . .27 | 040711 . .. .75 |040BB9 . . . .17 [042459 . ., . .55)|042828 . .. . 55| 043120 . . . .23
040530 . . . .39 ] 040712 . . . .75 040890 . . . .17 | 042460 . . . 351042829 . . . .55 | 043130 . . . .23
040523 . . . .61| 040713 . . . 75| 040801 . . . ,17 | 042461 . . . .35 042836 . . . 511048131 . . . .23
040554 . . . .61 | 040715 . . . .75 (040892 . . . .17 (042462 . . . .35 |042843 . . . 47 043132 . . . .2
040541 . . . .B) Q40717 . .. 751040893 . . . 17 [ 042463 , . . 35| 04R846 . . . 47 | 043215 . . ., .59
040542 . . . 61040718 . . . 75040694 . . . .17 | 042464 . . . .35]1042847 . . . .B1 043215 , . . .59
040544 . . . .55 040719 . . . .75 | 040895 . . . .17 [ 042468 . . . .511042650 . . . .47 | 043217 . . . .67
040549 . . . .41 /040721 . . . .75|040896 . . . .17 (042471 . . . .51 042851 . . . .45|043218 . .. .3l
040550 . . . 55 (040723 « . . .75 (040887 . . . J17 1042472 . . . 511042860 . .. 47043221 . . . Bl
Q40551 . . . .55} 040726 . . . 75| 040899 . . . .17 [ 042475 . . . .51 (042867 . . . .85 (043222 . . . .3l
040552 . . . .551040727 . . . 75040921 . . . L7 [ 042489 . . . 351042868 . . . .65 (043223 . ;. .31
010555 . . . .55 CADTES . . . .41 | 040924 . . . .29 [ 042490 . . . .35(048873 . . . .70 |Q4mERL . . . .B1
040556 . . . 55| 040737 . . . .33/ 040926 . ., 291042491 . . . 351042882 . . . .53 1043225 . ..

89

ol



o7 NUMBRICAL INDEX .
- Part No, ' '

' Part No. .

) Page_:

- Part No.
. 70086, . & TOS09. . .o W4T | TIBE L. u 210786 . v WBL-
. 70067, .. . 70510. . 71252, . . 211013 . . ..45.
. F00BB, i o 70812, . . . 602044 . .- nB2
70101, 4 :» 70561, . .. 900408 . .. W77
. 70103, . 'y 70579, .. 900800 .49,57,53
N T0104e o o 70590. . . . 900802 . 7 :52,39
. 70113, . o 70593, . . . 200805 .39 to 59
70114. .. 70818. .. R 900806 . 5 to 59
- 70119, . .. 70624. . I 900807 . . v .49
. 7012C. .+ . 70684. . .. . 900814 . 4 i W71
. 70121, . .- 70710. . . . 900818 , . . .43
. 70122. . . 70711, . . e 900822 , ., 59,83
i . 0123, . . 70712, .. - S00872 .+ v owu2T
RS - 70124. . . 70722, .. - s00%42 . . 29,65
.. .. 70127, ... 70769. .. e 900870 .19,45,86
PR . 70128, . .- 70800. . .. 901165 . .. . .45
. s .. 70131, ... 7080L. . . 901817 . . . 0.15.
.o a 70132, . . 70811. . . . Q01RR7 . i . .37
. . TOLBB. . o W 70826. . . a 901240 . .. . .13
e . 70125, .+ . 70838, . . . 001343 . .. W83
PRI . 70136, .. . 70840, ., . . 001344 . L. .78
.l . 70137, ... 70842, . . TB01B4E L L L L TR
P .- TOLB9, A7 70843, . . . 901471 . .. .55
Cea e . 70140, .- . 70844. . . . 901651 . ... .39
R . 70148, .. . 70850.. « . W . .o e 1901652 . . 23,27
e e 70147, .+ o 0861, . . . 01866 . . .. B
i . TOMB: . o 70865, . . . 901667 . .. .43
e . 70149, . . 70880, . . . . OOL722 . ... .85
e wiiE . 70150, . . 70891, . . . . Q01783 . ik 455
. dia . 70186, . o 70905, .. . - 901826 . ... .35
v e . 70158, . . 70906. . . .. 901834 . ,-,...35
. e - 70168.. . & 70816. . . - 903093 . . 57,59
. oeis . 70163, « o 70917. . . . 903625 ,13,15,19
. 70164, . v 70821. . . . 903626 . 5 to 45
PN . 70165, . . 70928, . . . - Q0TEET . oW TT
. i 010 . . 70930. .. . . 903628 . ... .79
I 70171. . . 70931.. . . . 903631 . ... .10,
. . TO17%e. « o 70934, . . . e 908641 « + e 5l
. 70175. . . 70935, . . .. TO0B647 . .7 . .15
e . 70176. . .- 70987.. . .0 . 9OB73L o+ v LAB
. vie . 70177, o - 70938. . .- .. 803748 . .1, ,79
e - TOLTB. . . 70939. . . .o 2903771 . . 13,15
F u 70179 . & 70860. . .- .. 903772 .. 5 to 29
« o . 70180, + . 70987, . . .. 904001 . i W79
. .. . 70163, . . 70988, . . - 204002 , . .o .81
. e . 70184, . . 71000.. . . . 904006 . . .nl.81
. e . 70182. . . 71003. . . . . 904153 .+ . .- .31
PN . 70197 « 71004, . W . 904155 . . 41,79
. e . 70200, . . 71014. . . . . Q04283 . . . .78
. . TOROR. . 71018, . o .. - 904260 . .5,6,11
. el . T0203. + . 71016, . . - 904281 . .. . .31
. S . 70206, . o 71057. . . . 0 904706 . . . .41
PR . 70223, . . 7108l. . o : +49,51,861 | 905121 .25,39,41
. 70286, . . 71082, . . T2E69. .+ w7 e uB9] Q05123 . .. s
.. . | roe29. .. 71083, . . V2397, . .. .B2]:905126 . . 10,55
o e . 70231, . 71084, . . 72398, .. ¢ .82 905340 . .-.0.45
I . 70240, . 71085. . . 72401, . . W47 | Q05358 . .. .37
. ol . 0242, . 71086. . . 72410, . J.0.55( 908360 .39,85,88
AN . 70245, . 71087. . . 72422. . . ...55| 905361 . . 39,86
. . 70246, . 71083, . . 72425, . .. .55 | 8053685 . . 25,85
. e . 170247, . 71113, . . 72426, . 4 .°.55| 905625 .13 to 82
. e . 70248, . 71120, . . TRART. . O . W55 | 905655 . -0 . D
. e . 70250, . 71121, . 724%1. . . .7 .55| 908656 . . .9,79
. e . “70257. . 71155. . . 72432. . . . .55 | 905657 .15,17,23
. oE . 70258, . 71205, . . . T24T8, . . . .59| 905660 . . . .13
.5 e . 70260, . 71206, . 4 72440, . .. W43 | 905662 . L . W11
. e ie e 70273, . 71807, + o & T2447. . J e .49 |-905663 . . . .20
. ole . 70275, . 71208, . .+ T2A4B. . . LAT [YD0566L . . .25
. e . 70285, . . 0. 71209. . . . T2462. . o & .82 ) 905665 . . . .29
. i . 70287, . 71210, .+ . . T24B7, . . o+ 48] 805667 . . . W31
PN . 70288, . L. . 71211, . . . 72472, . i . J49] 006405 . . . .83
- 4wl . 70289. . 71212, . . ", 72484, . .. A9 (506692 . . .. .79
. e . . 70290. . 71213, , . . 72522, . . .0 .B31{ 908750 . . . .63
. . 70291, . 71215, . . . 72625. . 4 . -.B83| 906905 . . 25,41
PR . 70293, . 71216, + 4 & 72524, v o o' 63| 907059 . . . .55
. . 70297. . 71217, . . s 072534 . . & .63 ) 910001 .. . Bl
. e . 70299. . 71218, . 44 72594, . . . L2971 910002 . . . .15
P . 70317, . 71219. . 4 W 72595, . . . .77 ] 910006 . . 60,81
P . 70343, . 71220, + . . 72601. . . . .550 910129 . .. . B
P . 70385, . 71223, « o & 72604, . 4 . L49] 010145 . . . .29
- e 70400, . 71222, 4 o 204664 . . . W45
R 70403. . . . 71285, . v w 20475) .+ .« .- .81} 910184 . . 35 77
. e 70413. . .- 71826, » . & 207041 . . . .29 | 910167 . . . .13
. ite TOLBT. WT3,75,77 {71287, « o . 207046 . . . W27 | 910171 . . & .27
. TOABB. . Y 4 71228, . 4 . 207091 . 4 35,41 | §10173 ., . . .15
JRNERN 70469, , TIR29. . Ju 210765 . . . .51 | 920227 . . . .29



L

Part: No.

910980
911023
911025
911026
911026
911031
911036
911038

. 911040
1911041
1911042
911043
911044

L 911045
LT 911046
T 911047

© 911048
0911049
oL 811051

i 911052
911055
911057

o 911058
911063
o110
Yt 11081
L 911097
~ 911100
911115
911116
911118
911159
911160
1.911168

: 911201
911317

© 911327
912064

< 912118 .

' 912177
912186
1912187

[ 012828

. 912367

© 912725
912726
912729

g12730

912738
912769
912770

L 912840 4 4
013014 ..
913017

917022

-5150522.
5150561%
5150562,
5150565,
5150566

TCNes ew v

LI ] (}1-.-

913023
i 013025
913026+ 25
9AFOR7 i .25

5150568.

51505724 ¥
5150575+ .4 s
/5150585, -
5150600,
5150710,
'5150841%
5150846

5150855,

5150856,

5150868,

5150863,
5150884,
15150889,
| 5150890, .
| 5150897, .
15150898, '«
5150900,
15150988, .
'5150990.-
(51509945,
5151121,
5151122,
151511514 "+
5151154,
5151159, &
15151189

6151180.
5151181,
5151217,

5151267,

51513009.
5161350,

5151570,

5151373,
5161400.
5151410,
56151411,
515H12,
51514144
5151420 .
5151481.
5151467.

5151492, .
| 5151495, '+
5151496,

5161497,

‘5151498,

5151503,

5151504
5151.505.

5151506.
5151507,
5151508,
5151510.
5181519,
5151528,
5151576.
5151595,
5151601.
5161616,

5151741,
5151879,

5151907.

5151908. .

5151908.
5151910.
5151920

| 515192137,

o

| 5167160,

5156220, . 25 -
5156498;

5152678,

‘5152879, .
5152897. .
‘5152899,
7| 6152900,

5152901
|:s182002. "
15152004, .
5152909,
‘5152918, 4
" 51529284 .

‘5153117,
5183122, .
5153139,

51531486,
5183147,
51831528,
5153153,
5163184,
5153159,

5158170,

5183200,
5153204
5lo3=e8,
5153229,
5153232,
153238,

515Z241/

5153247,
5153256.

. 5153257 ..
5155258,

5153260,
6153269,
5153282,
51532863,
5153284,
5153285,

5158286, 4.
5153289 o
5153290.°

5153263,

5153315,
5163334,

5152814, .

S153788,
5153815,

5153829,

5153904 .
5153914.
:5153938.
5153942,
5153943,
5153951,
6155954,
5162868,

5154125,
5154144,
5154199,
‘5164318,
5164332,
5164360,
5154398.
5154389.
5154400,

| 5154401,

51544169.
5154448,
5154558.
5154637,
5154640,
5154669,

5154697,
5154879,

5154881,
5154269,

5153560.
|| 6153562,
| 5152574
| 5158575,

51587564, 4
5153773, s .
5158787,

"\ 5280016 .-

‘5153828,

5153835,
5153862,
5153866.,
5153902.

5153976,
5153979,
5154066,

P T T T R T D T S T R I IR T B RO R R R 4

LR DI S S S

5154686,

5154880. -

 5230018.: 4
5230019, .




It would be o waste of effort to prepure o good seed bed.
and then use low-grade seed, or seed not suited to your soil -
or climatic conditions.” That would defeat the purpose of secur-
ing the best posmbie results from” your land.

This same pnnczple holds true. with your mcxchmery If
you use replacement parts made by outsiders, you aré invit- -
ing accidents and costly losses. Only by using genuine Allis-
Chalmers parts can you fuily protect yourself cmd your

investment.

Ecch pcxrt is a reproduchon of the ongmcxl cmd is care-

fully checked for quality and fit right at the some factory
where the machine was built. Trained inspectors check every

part. Before the packages are sealed, each is weighed to.

make certam that the size and quantity are right.

This careful checklng of repair parts is canAllis- Chalmers
" policy which enables your dealer to give you maximum per-
formance and longer life in your mc:chmery

Don't take chances by using mfenor parts manufactured

by outsiders who have. no interest in the successtul perform-

ance of your equipment. Instead, use nothing but genuine

Allis-Chalmers parts, and protect your mvestment agamst
costly losses and delc:ys.

~ Above:  Seqling: the parls for your: pro-
tection against’ dirt’ and. dampness.. Leit:
Inspectors checking for quality, quqntlty,
. : cmd giza:

Allis-Chalmers replacement parts are

duplications of the originals . . . made,

checked, und sealed ot the factory where
.. your equipment is made,





















